®

A

TESTING Bay Area Compliance
NVLAP LAB CODE 600341-0

TEST REPORT

Applicant: Hunan China Dragon Technology Co., Ltd.

NO.13, ZIYUAN ROAD, XUESHI STREET, YUELU DISTRICT,

Address: cHANGSHA CITY, HUNAN PROVINCE

Product Name: WiFiand BT Module
FCC ID: 2BFLD-W30721DM
IC: 32294-W30721DM

HVIN: CDI-W30721DM

47 CFR Part 15, Subpart E(15.407)

RSS-247 Issue 3, August 2023

RSS-Gen, Issue 5, February 2021 Amendment 2

ANSI C63.10-2020

KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01

Report Number: 2502S54239E-RF-00C

Standard(s):

Report Date: 2025/5/29

The above device has been tested and found compliant with the requirement of the relative standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

Fé.plw F{M Soin X

Reviewed By: Pedro Yun Approved By: Gavin Xu
Title: Project Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1* Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. This report cannot be reproduced except in full,
without prior written approval of the Company. This report is valid only with a valid digital signature. The digital
signature may be available only under the Adobe software above version 7.0. This report may contain data that
are not covered by the accreditation scope and shall be marked with % .This report must not be used by the client
to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the U.S.
Government. Each test item follows the test standard(s) without deviation.




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

CONTENTS

DOCUMENT REVISION HISTORY ................................................................ 4
1. GENERAL INFORMATION ....................................................................... 5
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) """""""""""""""""""" 5
1.2 ACCESSORY INFORMATIN #+ v etveteeteeteeteseeetataetuataetostoctosaasnataetostossssscsatassssssssnssns 5
1.3 ANTENNA INFORMATION DETAILA ...................................................................... 6
14 EQUIPMENT MODIFICATIQNS v tvvvseeeeseseseeaaeatatecaeuacatetotocaacacesosnsnecasososssnssacasosnsnas 6
2. SUMMARY OF TEST RESULTS ................................................................. 7
3_ DESCRIPTION OF TEST CONFIGURATION ................................................ 8
3.1 OPERATION FREQUENCY DETAIL tcvcvvereresrereseseteseaaatatatetosoeascatatosasnocatosesosnsnasasones 8
3.2 EUT OPERATION CONDITION .............................................................................. 9
3.3 SUPPORT EQUIPMENT LIST AND DETALILS *cvtvteeteseeseeceetaataeteteteceacaatactastscasancanns 11
3.4 SUPPORT CABLE LIST AND DETAITLS »++ v tveseeteeteeteeteetactataatuatuetetoctataecaataetssssscncnns 11
3.5 BLOCK DIAGRAM OF TEST SETUP ....................................................................... 12
3-6 TEST FACILITY .............................................................................................. 14
3.7 MEASUREMENT UNCERTAINTY 7t teteteseceecatetetotuecacatatososnaracatotosnsnacasososasnanassns 14
4. REQUIREMENTS AND TEST PROCEDURES ............................................. 15
4.1 AC LINE CONDUCTED EIMISSIONS * ¢ ¢ 2 vesvesvetesteateetostestotuatuatostostestosaessotsstassoasossonnns 15
4.1.1 Applicable StAndard «««««--«rwree e errrmeen et 15
412 BUT S@UP- -+ vwv e sseteee s s st eest sttt 17

4' 1 3 EMI Test Receiver Setup ......................................................................................... 17
1.4 TeSt PrOCEAUIE -+« v v vv v rerremeemeeneenee ettt ettt ettt ettt et et et et ettt ettt et et 18
4.1.5 Corrected Amplitude & Margin Caleulation«««««««««««««««««xxssssrsmmmmmumiiiiiiiiiiiiiiiiiiiiii 18
1.6 TESt RESUIE -« v v rerrerremeemeemeete et ettt et 18

4.2 RADIATION SPURIOUS EMISSIONS # ¢ o veseesnesentaataetoeteeeeceataetaatoctossoseossacsatascassoccnnes 19
4.2.1 Applicable StAndard ««««- - +rwr e errrree i 19
422 BUT S@UUP- -+ vvve e serermee s et eeme ettt 21
4.2.3 EMI Test Receiver & Spectrum ANalyzer SELup -« «««««««««««««xxrrrrrrrrrmmmmmutiiiiiiiiiiii 23
4.0 4 TSt PrOCEAUIE -+« v« v v e erremremeemeeneet ettt et et et e et ettt ettt et et et et et ettt et et 23
4.2.5 Corrected Result & Margin Caleulation -« -« ««++«++rerereermssrrriiiiiiiiii 24
426 TeSt Result ......................................................................................................... 24
4.326DB ATTENUATED BELOW THE CHANNEL POWER - vtteteseeeetetetetaetecatatetananacaconens 25
4.3.1 Applicable StAndard ««««« - rerer e erreres i 25
B.3.2 BUT S@UUP: -« +rvwesremeseseme et e ettt ettt 25
4.3.3 TSt PrOCEAUIE -+« v vv v rerremeemeeneen ettt ettt ettt et et et et ettt et 25
434 Test Result ......................................................................................................... 25

4.4 EMISSION BANDWIIDTH ¢+t cteoteseesseteeteeteetosteetatastastostossostosassastostossosssssssassossonss 26
4.4.1 Applicable StAndard ««««« - rwewe e errrree 26
BA2 BUT SEUP- -+t v wr e sseteerr s ettt sttt 27
443 TSt PrOCEAUIE -+« v +r v e e eemsemeemeen ettt ettt et et e ettt ettt et et et et et et ettt et 27
444 TeSt Result ......................................................................................................... 28

4.5 MAXIMUM CONDUCTED QUTPUT POWER “+vtvtretrseeceeteattataetttaceactectataetnatctassaccnnas 29

Report Template Version: FCC+IC-WiFi5-Client-V2.0 Page 2 of 124




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

4.5.1 Applicable StANAArd «««« - rrererserrrres ettt 29
452 EUT Setup .......................................................................................................... 30
.53 TESt PLrOCEAUIE -« - v« v v e rremrereremneett ettt ettt ettt ettt et ettt et et ettt ettt 30
.54 TESt RESUIE « v e rerrerremeemeeneetemt ettt et ettt 30

4.6 MAXIMUM POWER SPECTRAL DENSITY cecvetresveteeteeteseeetataatuatectostoctocaetaatoctossocannas 31
4.6.1 Applicable StAndard ««««- - -www e errrres i 31
462 FUT S@UUP- -+ ++vvve v serermeesseteeme ettt ettt 32
£.6.3 TESt PLOCEAUIE -+« + v v v v remrermreseentt ettt ettt ettt et et ettt et et ettt et et et 32
464 TeSt Result ......................................................................................................... 32

4-7 DUTY CYCLE ................................................................................................ 33
471 EUT Setup .......................................................................................................... 33
.70 TESt PrOCEAUIE -« - v« v v errremrereremeentt ettt ettt ettt ettt et ettt et et ettt et et et 33
473 JUAGIMENIE e veve s et e eee ettt 33

4.8 ANTENNA REQUIREMENT ................................................................................. 34
4.8.1 Applicable StAndard ««««- - +rewex e errrreen i 34
4.8.2 JUAGMENE -+ veree e eeeeee ettt 34

4.9 ADDITIONAL REQUIREMENT .............................................................................. 35
4.9.1 Applicable StAndard ««««« - rwewee e errrree e 35
4.9.2 JUAGMIENE -+ v veree e ereeree ettt 36

5. Test DATA AND RESULTS ...................................................................... 37
5.1 AC LINE CONDUCTED EIMISSIONS * ¢ v vesvesveteetaateetoetaetataetuataetostectoseecnasaatassnctoscnnnns 37
5.2 RADIATION SPURIOUS EMISSIONS # ¢t eseesnesaetaataetoetaeteceataetaatoctossoseosaasnatascassocsnnas 40
5.326DB ATTENUATED BELOW THE CHANNEL POWER v tvtveteeteetectectataataatctectoccatnacnacns 92
5.4 EMISSION BANDWIDTH .................................................................................... 94
5.5 99% OCCUPIED BANDWIDTH ............................................................................ 102
5.6 MAXIMUM CONDUCTED QUTPUT POWER +v+tvtteeetreeteeetnaetuaetuattuattettnateneteetenanens 110
5.7 MAXIMUM POWER SPECTRAL DENSITY 2t teteteseececeseteseccatatetetascscatatescsassosssatescsnssas 112
5.8 DUTY CYCLE ............................................................................................... 121
EXHIBIT A - EUT PHOTOGRAPHS ............................................................ 123
EXHIBIT B - TEST SETUP PHOTOGRAPHS ................................................ 124

Report Template Version: FCC+IC-WiFi5-Client-V2.0 Page 3 of 124




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Date of Revision

1.0 2502854239E-RF-00C Original Report 2025/5/29

Report Template Version: FCC+IC-WiFi5-Client-V2.0 Page 4 of 124




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name:

WiFi and BT Module

EUT Model:

CDI-W30721DM

Operation Frequency:

5150-5250MHz:
5180-5240 MHz(802.11a/n ht20)
5190-5230 MHz(802.11n ht40)
5250-5350MHz:

5260-5320 MHz (802.11a/n ht20)
5270-5310 MHz(802.11n ht40)
5470-5725MHz:

5500-5720 MHz (802.11a/n ht20)
5510-5710 MHz(802.11n ht40)
5725-5850MHz:

5745-5825 MHz (802.11a/n ht20)
5755-5795 MHz(802.11n ht40)

Maximum Average Output Power
(Conducted):

15.49dBm in 5150-5250 MHz Band
15.23dBm in 5250-5350 MHz Band
13.38dBm in 5470-5725 MHz Band
16.32dBm in 5725-5850 MHz Band

Maximum Average Output Power

17.44dBm in 5150-5250 MHz Band
17.16dBm in 5250-5350 MHz Band

(EIRP): | | ¢ 62dBm in 5470-5725 MHz Band
Modulation Type: | 802.11a/n: OFDM-BPSK, QPSK, 16QAM, 64QAM
Rated Input Voltage: | DC 3.3V

Serial Number:

31KI-1(For AC line conducted emissions test)
31KI-3(For Radiated Spurious Emissions test)

31KI-4(For RF Conducted test)

EUT Received Date:

2025/4/23

EUT Received Status:

Good

Note:

5600-5650 MHz was disabled by software in Canada Market.

1.2 Accessory Information

Acce§so.r y Manufacturer Model Parameters
Description
/ / / /
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1.3 Antenna Information Detail A

Antenna Type lnput(gtllll:;;i ance Frequency Range Antenna Gain
5.15~5.25GHz 1.95dBi
5.25~5.35 GHz 1.93dBi
PCB 50 5.47~5.725 GHz 3.24dBi
5.725~5.85 GHz 3.24dBi
The design of compliance with §15.203:
X Unit uses a permanently attached antenna.
] Unit uses a unique coupling to the intentional radiator.
O Unit was professionally installed, and installer shall be responsible for verifying that the
correct antenna is employed with the unit.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.
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2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result
§15.207(a) . o .
RSS-Gen Clause 8.8 AC line conducted emissions Compliant
FCC§15.205& §15.209
&§15.407(b) Undesirable Emission& Restricted Bands Compliant
RSS-247 Clause 6.2
RSS-247 Clause 6.2.1.2 26dB attenuated below the channel power Compliant
FCC§15.407(a) (e)
RSS-247 Clause 6.2 Emission Bandwidth Compliant
RSS-Gen Clause 6.7
RSFSCE g 4§71 %?a?;(eaél Maximum Conducted Output Power Compliant
RSFSC— gg; %ngsgag.z Power Spectral Density Compliant
§15.203 . .
RSS-Gen Clause 6.8 Antenna Requirement Compliant
RSS-247 Clause 6.4 Additional requirements Compliant

Note 1: For AC line conducted emissions, the maximum output power mode and channel was tested.
Note 2: For Radiated Spurious Emissions 9kHz~ 1GHz and 18-40GHz, the maximum output power mode and
channel was tested.
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Report No.: 2502554239E-RF-00C

3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

For 802.11a/n ht20:

5150-5250MHz Band 5250-5350 MHz Band

Channel F?T\(}Il;;;cy Channel Fr(;(/}lgzl;cy
36 5180 52 5260
40 5200 56 5280
44 5220 60 5300
48 5240 64 5320

/ / / /
/ / / /
/ / / /
/ / / /
/ / / /
/ / / /
/ / / /
/ / / /

For 802.11n ht40:

5470-5725 MHz Band 5725-5850MHz Band

Channel Frg/l[lll_le;cy Channel Fr(;(/}lgzl;cy
100 5500 149 5745
104 5520 153 5765
108 5540 157 5785
112 5560 161 5805
116 5580 165 5825

120%* 5600 / /
124%%* 5620 / /
128%* 5640 / /
132 5660 / /
136 5680 / /
140 5700 / /
144%* 5720 / /

5150-5250MHz 5250-5350 MHz

Channel Fr(;}lll;;cy Channel Fl;?\(}[l;;zl;cy
38 5190 54 5270
46 5230 62 5310
/ / / /
/ / / /
/ / / /
/ / / /
Note:

5470-5725 MHz 5725-5850MHz

Channel Frg\(}lll_le;cy Channel Fl;?\(}[l;;zl;cy
102 5510 151 5755
110 5550 159 5795
118%* 5590 / /
126** 5630 / /

134 5670 / /
142* 5710 / /

*:Additional channels cross the band 5470-5725MHz and 5725-5850 MHz, Conducted output
power/ Power Spectral Density/bandwidth test with the additional channel to compliance with
stricter limit of the two bands(5470-5725MHz more stricter).

**: Those channels in 5600-5650 MHz are disabled by software in Canada Market.
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Report No.: 2502554239E-RF-00C

3.2 EUT Operation Condition

The system was configured for testing in Engineering Mode, which was provided by the manufacturer.
The EUT configuration is below:

EUT Exercise Software:

AmebaD mptool 5VD

The software was provided by manufacturer. The maximum power was configured as below, that was provided

by the manufacturer A :

5150-5250 MHz Band:

Test Modes Chzis;els et (Fl;/ll'glzl;ency Data rate Power Level Setting
Lowest 5180 6Mbps 107
802.11a Middle 5200 6Mbps 107
Highest 5240 6Mbps 107
Lowest 5180 MCSO0 109
802.11n ht20 Middle 5200 MCSO0 109
Highest 5240 MCSO0 109
802110 ht40 Lf)west 5190 MCSO0 100
Highest 5230 MCSO0 100
5250-5350 MHz Band:
Test Modes Chzis;els et (Fh;;ilzl;ency Data rate Power Level Setting
Lowest 5260 6Mbps 110
802.11a Middle 5280 6Mbps 110
Highest 5320 6Mbps 110
Lowest 5260 MCSO0 110
802.11n ht20 Middle 5280 MCSO0 110
Highest 5320 MCSO0 110
80211 ht40 L9west 5270 MCSO0 100
Highest 5310 MCSO0 100
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5470-5725 MHz Band:

Test Test Frequency .
Test Modes Channels (MHz) Data rate Power Level Setting
Lowest 5500 6Mbps 105
Middle 5580 6Mbps 105
802.11a -
Highest 5700 6Mbps 105
Cross 5720 6Mbps 105
Lowest 5500 MCS0 104
Middle 5580 MCSO0 104
802.11n ht20 -
Highest 5700 MCS0 104
Cross 5720 MCSO0 104
Lowest 5510 MCS0 105
Middle 5550 MCSO0 105
802.11n ht40 -
Highest 5670 MCSO0 105
Cross 5710 MCSO0 105
5725-5850 MHz Band:
Test Test Frequency .
Test Modes Channels (MHz) Data rate Power Level Setting
Lowest 5745 6Mbps 127
802.11a Middle 5785 6Mbps 127
Highest 5825 6Mbps 127
Lowest 5745 MCSO0 127
802.11n ht20 Middle 5785 MCSO0 127
Highest 5825 MCSO0 127
Lowest 5755 MCSO0 127
802.11n ht40 -
Highest 5795 MCS0 127

Note:
1. The above are the worst-case data rates, which are determined for each mode based upon investigations by
measuring the average power and PSD across all data rates, bandwidths, and modulations.
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Report No.: 2502554239E-RF-00C

3.3 Support Equipment List and Details

Manufacturer Description Model Serial Number
Unknown Test Board Unknown Unknown
DELL Laptop 1 E6410 GMLGPM1
Lenovo Laptop 2 G510 CB30920865
Lenovo Laptop 3 E450 PF-OMRADG
Dell Adapter 1 LA9OPE1-01 CN'ONK89O':%6161‘1 85-3365-
Lenovo Adapter 2 92P1108 11S92P1109Z1ZBTZ95D4EW
Lenovo Adapter 3 92P1109 11S92P1109Z1ZBTZ93A6YG
Waveshare Debug board FT232 EMZBCB220330011
3.4 Support Cable List and Details
Cable Description Shielding Ferrite Length From Port To
Type Core (m)
DC Cable no no 1.5 Adapter 1 Laptop 1
DC Cable no no 1.5 Adapter 2 Laptop 2
DC Cable no no 1.5 Adapter 3 Laptop 3
Laptop 1/ Laptop
USB Cable no no 2.0 2/ Laptop 3 Debug board
Signal Cable no no 0.1 Test Board Debug board

Report Template Version: FCC+IC-WiFi5-Client-V2.0

Page 11 of 124




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

3.5 Block Diagram of Test Setup

AC line conducted emissions:

LISN —‘
Adapter 1 [«10cm»| Laptop 1 |«10cm> | Test Board Debug
board
EUT
Non-Conductive Table 80 cm
above Ground Plane
Spurious Emissions:
Below 1GHz:
AC
Main Adapter 2
\
Laptop 2
Debu
g Test Board
board

Non-Conductive Table 80 cm
above Ground Plane
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Above 1GHz:

AC

Laptop 3

31
Main Adapter 3

Debug
board

Test Board

Non-Conductive Table 150
cm above Ground Plane
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is
located on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. :

CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not
consider the uncertainty. The extended uncertainty given in this report is obtained by combining the
standard uncertainty times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB

Unwanted Emissions, radiated

9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB, 200MHz~1GHz:
5.92 dB, 1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHZz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB

Unwanted Emissions, conducted +2.47 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

AC Power Lines Conducted Emission

3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed
to be connected to the public utility (AC) power line, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies, within the band 150 kHz to 30 MHz,
shall not exceed the limits in the following table, as measured using a 50 uH/50 ohms line impedance
stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Conducted limit (dBpV)
Frequency of emission (MHz)| Quasi-peak Average
0.15-0.5 66 to 56" 56 to 46"
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating
as intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems
shall be subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-
1705 kHz and intended to be received using a standard AM broadcast receiver: no limit on conducted
emissions.

(2) For all other carrier current systems: 1000 uV within the frequency band 535-1705 kHz, as
measured using a 50 pH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in
§15.205, §15.209, §15.221, §15.223, or §15.227, as appropriate.

(¢) Measurements to demonstrate compliance with the conducted limits are not required for devices
which only employ battery power for operation and which do not operate from the AC power lines or
contain provisions for operation while connected to the AC power lines. Devices that include, or make
provisions for, the use of battery chargers which permit operating while charging, AC adapters or
battery eliminators or that connect to the AC power lines indirectly, obtainig their power through
another device which is connected to the AC power lines, shall be tested to demonstrate compliance
with the conducted limits.
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RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be
connected to the public utility AC power network, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies within the range 150 kHz to 30
MHz shall not exceed the limits in table 4, as measured using a 50 uH / 50 Q line impedance
stabilization network. This requirement applies for the radio frequency voltage measured between

each power line and the ground terminal of each AC power-line mains cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the
requirement for compliance with the limits in table 4 shall apply at the terminals of the AC power-
line mains cable of a representative support device, while it provides power to the EUT. The lower
limit applies at the boundary between the frequency ranges. The device used to power the EUT
shall be representative of typical applications.

Table 4 — AC power-line conducted emissions limits

Frequency Conducted limit (dBuV)
(MHz) Quasi-peak Average

0.15-0.5 66 to 56! 56 to 46!
0.5-5 56 46
5-30 60 50

Note 1: The level decreases linearly with the logarithm of the frequency.

For an EUT with a permanent or detachable antenna operating between 150 kHz and 30 MHz, the
AC power-line conducted emissions must be measured using the following configurations:
(a) Perform the AC power-line conducted emissions test with the antenna connected to

determine compliance with the limits of table 4 outside the transmitter's fundamental emission
band.

(b) Retest with a dummy load instead of the antenna to determine compliance with the limits of
table 4 within the transmitter's fundamental emission band. For a detachable antenna, remove the
antenna and connect a suitable dummy load to the antenna connector. For a permanent antenna,
remove the antenna and terminate the RF output with a dummy load or network that simulates the
antenna in the fundamental frequency band.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

|-40cm ] EUT System

Test Receiver

O Q@

Bonded to Horizontal
Ground Plane

Note:
1. Support units were connected to second LISN.

units.

Horizontal Reference
Ground Plane

2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and oter metal planes support

The setup of EUT is according with per ANSI C63.10-2020 measurement procedure. The specification
used was with the FCC Part 15.207, RSS-Gen limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.

4.1.3 EMI Test Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range

IF B/'W

150 kHz — 30 MHz

9 kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating
frequency or frequency to which the EUT is tuned (if appropriate), should be reported, unless such
emissions are more than 20 dB below the limit. AC power-line conducted emissions measurements are
to be separately carried out only on each of the phase (“hot”) line(s) and (if used) on the neutral line(s),
but not on the ground [protective earth] line(s). If less than six emission frequencies are within 20 dB
of the limit, then the noise level of the measuring instrument at representative frequencies should be
reported. The specific conductor of the power-line cord for each of the reported emissions should be
identified. Measure the six highest emissions with respect to the limit on each current-carrying
conductor of each power cord associated with the EUT (but not the power cords of associated or
peripheral equipment that are part of the test configuration). Then, report the six highest emissions with
respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each
of the current-carrying conductors, or the six highest emissions may be reported over all the current-
carrying conductors.

4.1.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor = attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result
4.1.6 Test Result

Please refer to section 5.1.
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4.2 Radiation Spurious Emissions
4.2.1 Applicable Standard
FCC §15.407 (b);

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725
GHz band shall not exceed an e.i.r.p. of - 27 dBm/MHz.

(4) For transmitters operating solely in the 5.725-5.850 GHz band:

(1) All emissions shall be limited to a level of - 27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25
MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

(i1) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may demonstrate
compliance with the emission limits in § 15.247(d), but manufacturing, marketing and importing of
devices certified under this alternative must cease by March 2, 2018. Devices certified before March 2,
2018 with antenna gain of 10 dBi or less may demonstrate compliance with the emission limits in §
15.247(d), but manufacturing, marketing and importing of devices certified under this alternative must
cease before March 2, 2020.

(8) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz.
A lower resolution bandwidth may be employed near the band edge, when necessary, provided the
measured energy is integrated to show the total power over 1 MHz.

(9) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. Further, any U-NII devices using an AC power line are required to comply also with the
conducted limits set forth in § 15.207.

(10) The provisions of § 15.205 apply to intentional radiators operating under this section.

(11) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to
the upper and lower frequency band edges as the design of the equipment permits.

(c) The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signalling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment
authorization a description of how this requirement is met.

Frequency band 5150-5250 MHz:

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.
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Frequency band 5250-5350 MHz:

RSS-247 Clause 6.2.2.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

Frequency bands 5470-5600 MHz and 5650-5725 MHz:
RSS-247 Clause 6.2.3.2

Emissions outside the band 5470-5600 MHz and 5650-5725 MHz shall not exceed -27 dBm/MHz
e.i.r.p. However, devices with bandwidth overlapping the band edge of 5725 MHz can meet the
emission limit of -27 dBm/MHz e.i.r.p. at 5850 MHz instead of 5725 MHz.

Frequency band 5725-5850 MHz
RSS-247 Clause 6.2.4.3

Devices operating in the band 5725-5850 MHz with antenna gain greater than 10 dBi can have
unwanted emissions that comply with either the limits in this section or in section 5.5 until six (6)
months after the publication date of this standard for certification. Certified devices that do not
comply with emission limits in this section shall not be manufactured, imported, distributed,
leased, offered for sale or sold after April 1, 2018.

Devices operating in the band 5725-5850 MHz with antenna gain of 10 dBi or less can have
unwanted emissions that comply with either the limits in this section or in section 5.5 until April 1,
2018 for certification. Certified devices that do not comply with emission limits in this section
shall not be manufactured, imported, distributed, leased, offered for sale or sold after April 1, 2020.
Devices operating in the band 5725-5850 MHz shall have e.i.r.p. of unwanted emissions comply
with the following:

a) 27 dBm/MHz at frequencies from the band edges decreasing linearly to 15.6 dBm/MHz at 5
MHz above or below the band edges;

b) 15.6 dBm/MHz at 5 MHz above or below the band edges decreasing linearly to 10 dBm/MHz at
25 MHz above or below the band edges;

c¢) 10 dBm/MHz at 25 MHz above or below the band edges decreasing linearly to -27 dBm/MHz
at 75 MHz above or below the band edges; and

d) -27 dBm/MHz at frequencies more than 75 MHz above or below the band edges.
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4.2.2 EUT Setup
9kHz~30MHz:

Semi-anechoic
Chamber

4+—3m

BUT System Turn Table

80cm

RX Antenna

Ground Plane

Test Receiver

O O i
30MHz~1GHz:
Semi-anechoic
Chamber Ant. Tower 1 -4m
Variable
“+— 3n———> ‘
BUT System Turn Table

Ground Plane

Test Receiver

OO
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1-26.5GHz:

Semi-anechoic
Chamber

EUT

EUT System

/Tum Table

Ground Plane

Antenna toward the

Ant. Tower 1-4m
\ / Variable

Spectrum Analyzer

OO I

26.5-40GHz:

Semi-anechoic
Chamber

EUT

EUT System

Turn Table

Ground Plane

Antenna toward the

Ant. Tower 1 =4m
/ Variable

Spectrum Analyzer

0O ,

The radiated emission tests were performed in the semi-anechoic chamber, using the setup accordance
with the ANSI C63.10-2020. The specification used was FCC 15.209, FCC 15.407,RSS-247,RSS-Gen

limits.
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The external I/0O cables were draped along the test table and formed a bundle 30 to 40 cm long in the
middle.

For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and
three antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

4.2.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range Measurement RBW Video B/'W IF B/W Detector
9 kHz — 150 kHz QP/AV 300Hz 1 kHz 200 Hz QP/AV
150 kHz — 30 MHz QP/AV 10 kHz 30 kHz 9 kHz QP/AV
PK 100 kHz 300 kHz / PK
30MHz —- 1000 MHz QP ; ; T20Kiiz QP
1GHz- 40GHz:
Pre-scan:
Frequency Range Measurement RBW Video B/W Detector
Peak IMHz 3 MHz PK
Above I GHz AV IMHz SkHz PK

Final measurement for emission identified during the pre-scan:

Measurement Detector Duty cycle RBW Video B/W
PK PK Any IMHz 3 MHz
>98% IMHz 10 Hz
Ave. PR <98% IMHz >1/T

Note: T is minimum transmission duration

4.2.4 Test Procedure

Data was recorded in Quasi-peak detection mode for frequency range of 9 kHz -1 GHz, except 9-90
kHz, 110-490 kHz, employing an average detector, peak and Average detection modes for frequencies
above 1 GHz.

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01, emission shall be
computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.

For Radiated 26.5-40GHz test, which was performed at 1.5 m distance, according to C63.10, the test
result shall be extrapolated to the specified distance using an extrapolation Factor of 20dB/decade from
3mto 1.5m

Distance extrapolation Factor =20 log (specific distance [3m]/test distance [1.5m]) dB= 6.0 dB

Report Template Version: FCC+IC-WiFi5-Client-V2.0 Page 23 of 124




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

4.2.5 Corrected Result & Margin Calculation

ELog=20 X 10g10(ELinear)

ElLinear is the field strength of the emission, in & V/m
ELog is the field strength of the emission, in dB 1 V/m

For 9kHz-30MHz test, test distance is 3m, extrapolation limit shall be calculated using Equation:

Elimit—measure = Elimit—Standard +40X 10g10 (dstandard/ dmeasure)

The basic equation except 26.5-40GHz test is as follows:
Factor= Antenna Factor + Cable Loss- Amplifier Gain

For Radiated 26.5-40GHz test:
Factor= Antenna Factor + Cable Loss- Distance extrapolation Factor

Result = Reading + Factor

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

For the spurious emission below 30MHz, the limit was convert from dBuA/m to dBpuV/m by adding
51.5 dB.

4.2.6 Test Result

Please refer to section 5.2.
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4.3 26dB Attenuated Below The Channel Power
4.3.1 Applicable Standard
RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer.

Attenuator

Spectrum Analyzer

4.3.3 Test Procedure

a) Set RBW = 1%~5% of the emission bandwidth.
b) Set the VBW > RBW.

c¢) Detector = RMS.

d) Trace mode = max hold

¢) Measure the emission attenuated below the channel power
4.3.4 Test Result

Please refer to section 5.3.
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4.4 Emission Bandwidth
4.4.1 Applicable Standard

FCC §15.407 (a),(h)

(h)(2) Radar Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating with
any part of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall
employ a DFS radar detection mechanism to detect the presence of radar systems and to avoid co-
channel operation with radar systems.

FCC §15.407 (e)

Within the 5.725-5.850 GHz and 5.850-5.895 GHz bands, the minimum 6 dB bandwidth of U-NII
devices shall be at least 500 kHz.

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall
into the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB,
when measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e.
99% bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-
5350 MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of
the emission that resides in the 5250-5350 MHz band.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 logioB, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 logioB, dBm, whichever is less. B is
the 99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than
500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of | W

RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.1.r.p. greater than
500 mW shall implement TPC in order to have the capability to operate at least 6 dB below the
maximum permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.4.1

For equipment operating in the band 5725-5850 MHz, the minimum 6 dB bandwidth shall be at
least 500 kHz.
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4.4.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer.

Attenuator

Spectrum Analyzer

4.4.3 Test Procedure
26dB Emission Bandwidth:

According to ANSI C63.10-2020 Section 12.5.2

a) Set RBW =shall be in the range of 1% to 5% of the emission bandwidth.

b) Set the VBW > RBW.

c¢) Detector = peak.

d) Trace mode = max hold.

¢) Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the instrument. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is in the range of 1% to 5%.

6 dB emission bandwidth:
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) >3 RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with
the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative
to the maximum level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may

be employed if it implements the functionality described in this section. For devices that use channel
aggregation refer to III.A and III.C for determining emission bandwidth.
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99% Occupied Bandwidth:

According to ANSI C63.10-2020 Section 12.5.3&6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and
VBW shall be approximately three times the RBW, unless otherwise specified by the applicable
requirement.

¢) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope shall be
more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.6.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall
be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that
frequency is recorded as the upper frequency. The 99% power bandwidth is the difference between
these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display;
the plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in
addition to the plot(s).

4.4.4 Test Result

Please refer to section 5.4 and section 5.5.
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4.5 Maximum Conducted Output Power
4.5.1 Applicable Standard

FCC §15.407(a) (1)(iv)

For client devices in the 5.15 - 5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(1)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed, point-
to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device,
or if the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

RSS-247 Clause 6.2.1.1

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10
log10B, dBm, whichever is less stringent. Devices shall implement transmitter power control (TPC) in
order to have the capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.
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RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever
is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.4.2

The maximum conducted output power shall not exceed 1 W. The output power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the output power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed
point-to-point devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed point-
to-point operations exclude the use of point-to-multipoint3 systems, omnidirectional applications and
multiple collocated transmitters transmitting the same information.

4.5.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The cable loss of this RF cable was offset into the setting of test equipment, which was
provided by manufacturer A .

Attenuator

4.5.3 Test Procedure
According to ANSI C63.10-2020 Section 12.4.3.2

Method PM-G is measurement using a gated RF average power meter.

Measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its
maximum power control level. Because the measurement is made only during the ON time of the
transmitter, no duty cycle correction factor is required.

4.5.4 Test Result

Please refer to section 5.6.
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4.6 Maximum Power Spectral Density
4.6.1 Applicable Standard

FCC §15.407(a) (1)(iv)

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (2)

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(1)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed, point-
to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device,
or if the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

RSS-247 Clause 6.2.1.1

For OEM devices installed in vehicles, the maximum e.i.r.p. shall not exceed 30 mW or 1.76 + 10
log10B, dBm, whichever is less stringent. Devices shall implement transmitter power control (TPC) in
order to have the capability to operate at least 3 dB below the maximum permitted e.i.r.p. of 30 mW.

For other devices, the maximum e.i.r.p. shall not exceed 200 mW or 10 + 10 log10B, dBm, whichever
power is less. B is the 99% emission bandwidth in megahertz. The e.i.r.p. spectral density shall not
exceed 10 dBm in any 1.0 MHz band.

RSS-247 Clause 6.2.2.1

Devices, other than devices installed in vehicles, shall comply with the following:

a) The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm,
whichever is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band;

b) The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the
99% emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500
mW shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.
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RSS-247 Clause 6.2.3.1

The maximum conducted output power shall not exceed 250 mW or 11 + 10 log10B, dBm, whichever
is less. The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

The maximum e.i.r.p. shall not exceed 1.0 W or 17 + 10 log10B, dBm, whichever is less. B is the 99%
emission bandwidth in megahertz. Note that devices with a maximum e.i.r.p. greater than 500 mW
shall implement TPC in order to have the capability to operate at least 6 dB below the maximum
permitted e.i.r.p. of 1 W.

RSS-247 Clause 6.2.4.2

The maximum conducted output power shall not exceed 1 W. The output power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater than 6 dBi
are used, both the maximum conducted output power and the output power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed
point-to-point devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed point-
to-point operations exclude the use of point-to-multipoint3 systems, omnidirectional applications and
multiple collocated transmitters transmitting the same information.

4.6.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The cable loss of this RF cable was offset into the setting of test equipment, which was
provided by manufacturer A .

Attenuator

Spectrum Analyzer

4.6.3 Test Procedure
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Duty cycle =98%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-1 should be
applied.

Duty cycle <98%, duty cycle variations are less than 2%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-2 should be
applied.

Duty cycle <98%, duty cycle variations exceed 2%
KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-3 should be applied.
4.6.4 Test Result

Please refer to section 5.7.
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4.7 Duty Cycle
4.7.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer.

Attenuator

Spectrum Analyzer

4.7.2 Test Procedure

According to ANSI C63.10-2020 Section 12.2

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between
bins on the sweep are sufficient to permit accurate measurements of the ON and OFF times of the
transmitted signal:

1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and
the number of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are
limited to 3 MHz, then the zero-span method of measuring the duty cycle shall not be used if T <16.7

ps.)

4.7.3 Judgment

Report Only. Please refer to section 5.8.
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4.8 Antenna Requirement
4.8.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

RSS-Gen Clause 6.8

The applicant for equipment certification shall provide a list of all antenna types that may be used
with the transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the
maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test
report shall demonstrate the compliance of the transmitter with the limit for maximum equivalent
isotropically radiated power (e.i.r.p.) specified in the applicable RSS, when the transmitter is
equipped with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest
gain of each combination of transmitter and antenna type, with the transmitter output power set at
the maximum level. However, the transmitter shall comply with the applicable requirements under
all operational conditions and when in combination with any type of antenna from the list
provided in the test report (and in the notice to be included in the user manual, provided below).
When measurements at the antenna port are used to determine the RF output power, the effective
gain of the device’s antenna shall be stated, based on a measurement or on data from the antenna’s
manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements
with each antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the

following notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by
Innovation, Science and Economic Development Canada to operate with the antenna types listed
below, with the maximum permissible gain indicated. Antenna types not included in this list that
have a gain greater than the maximum gain indicated for any type listed are strictly prohibited for
use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types
which can be used with the transmitter, indicating the maximum permissible antenna gain (in dBi)
and the required impedance for each antenna type.

4.8.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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4.9 Additional requirement

4.9.1 Applicable Standard

According to RSS-247 Clause 6.4 Additional requirement

The following requirements shall apply:

a)

b)

o)

The device shall automatically discontinue transmission in cases of absence of information to
transmit, or operational failure. A description on how this is done shall accompany the application
for equipment certification. Note that this is not intended to prohibit transmission of control or
signalling information or the use of repetitive codes where required by the technology.

All LE-LAN devices must contain security features to protect against modification of software by
unauthorized parties.

Manufacturers must implement security features in any digitally modulated devices capable of
operating in any of the frequency ranges within the 5 GHz band. so that third parties are not able
to reprogram the device to operate outside the parameters for which the device was certified. The
software must prevent the user from operating the transmitter with operating frequencies. output
power, modulation types or other radio frequency parameters outside those that were approved for
the device. Manufacturers may use various means. including the use of a private network that
allows only aunthenticated users to download software. electronic signatures in soffware or coding
in hardware that is decoded by software to verify that new software can be legally loaded into a
device to meet these requirements and must describe the methods in their application for
equipment certification.

Manufacturers must take steps to ensure that DFS functionality cannot be disabled by the operator
of the LE-LAN device.

The user manual for LE-LAN devices shall contain instructions related to the restrictions
mentioned in the above sections. namely that:

1.  the device for operation in the band 5150-5250 MHz is only for indoor use to reduce the
potential for harmful interference to co-channel mobile satellite systems:d'

ii.  for devices with detachable antenna(s). the maximum antenna gain permitted for devices in
the bands 5250-5350 MHz and 5470-5725 MHz shall be such that the equipment still
complies with the e.i.r.p. limit:

iii.  for devices with detachable antenna(s). the maximum antenna gain permitted for devices in
the band 5725-5850 MHz shall be such that the equipment still complies with the e.i.r.p.
limits as appropriate: and

iv. where applicable, antenna type(s). antenna models(s). and worst-case tilt angle(s) necessary

shall be clearly indicated.
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4.9.2 Judgment
RSS-247 Clause 6.4 a):

The device shall automatically discontinue transmission in cases of absence of information to
transmit, or operational failure. Please refer to the declaration

RSS-247 Clause 6.4 b):

The devices must contain security features to protect against modification of software by
unauthorized parties. Please refer to the declaration

RSS-247 Clause 6.4 c¢):
1). The device is only for indoor use on 5150-5250MHz.

i1). The device operates on 5250-5350MHz/5470-5725MHz meet the EIRP limit, please refer to
the power test result.

ii1). The antenna permanently attached to the unit, and all the EIPR compliance with RSS-247
requirement. Please refer to the conducted output power test result.

1v). The device EIRP less than 200mW(23 dBm).
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5. Test DATA AND RESULTS

5.1 AC Line Conducted Emissions

Serial Number: | 31KI-1 Test Date: | 2025/04/25
Test Site: | CE Test Mode: | Transmitting
Tester: | Yukin Qiu Test Result: | Pass
Environmental Conditions:
. Relative )
Temperat(‘iée)' 25.1 Humidity: | 73 ATM Pre“’(i‘gz)' 100.1
(%)
Test Equipment List and Details:
.. Serial Calibration Calibration
Manufacturer Description Model Number Date Due Date
R&S LISN ENV216 101614 2024/9/5 2025/9/4
MICRO-COAX Coaxial Cable C-NJNIJ-50 C-0200-01 2024/9/5 2025/9/4
R&S EMI Test ESCI 101121 2024/9/5 2025/9/4
Receiver
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Note: 802.11n20 5745MHz was tested.
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Project No.: 2582554239E-RF

Port: Line

serial No.: 31KI-1
Tester: Yukin Qiu

Test Mode: Transmitting
IF B/W 9kHz PK/AV

Date: 2025-04-25

BULeveI (dBuV)
70.0
0.0 Voltage on Mains QP
50.0
40.0

L

300 . 1
20.0
10.0

0

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz ) (dBpv) (dB) (dBpv) (dBpv) (dB)

1 8.282 32.52 18.83 43.35 60.75 17.48 QP
2 8.282 22.67 18.83 33.50 50.75 17.25 Average
3 @.321 32.78 18.82 43 .60 59.69 16.09 QP
il 8.321 23.86 18.82 34.62 49 .69 15.87 Average
5 a.346 29.94 19.83 40.77 59.05 18.28 QP
6 08.346 14.59 18.83 25.42 49.85 23.63 Average
7 8.385 38.61 19.84 41.45 58.18 16.73 QP
8 8.385 15.53 18.84 26.37 A48.18 21.81 Average
9 0.484 28.53 18.84 39.37 57.76 18.39 QP
18 0.4084 14.57 18.84 25.41 A7 .76 22.35 Average
11 8.674 25.79 18.85 36.64 56.08 19.36 QP
12 8.6874 15.52 18.85 26.37 46.00 19.63 Average
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Project No.: 2582554239E-RF Serial No.: 31KI-1
Port: neutral Tester: Yukin Qiu
Test Mode: Transmitting
IF B/W S9kHz PK/AV

Date: 2025-04-25

8uLeveItdBuU}
70.0
60.0 Voltage on Mains QP
50.0

L
30.0 4
112
0

20.0
10.0

0

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB) (dBpv) (dBuv) (dB)

1 0.168 29.27 16.85 49.12 65.04 24.92 QP
2 8.168 17.66 18.85 28.51 55.04 26.53 Average
3 8.277 28.41 16 .88 39.21 68.91 21.78 QP
4 a.277 21.12 10.80 31.92 58.91 18.99 Average
5 8.335 28.22 16.79 35.81 55.34 28.33 QP
6 8.335 16.87 16.79 26.86 49.34 22.48 Average
7 0.482 24.73 16.77 35.5@ 57.81 22.31 QP
8 0.482 12.73 16.77 23.50 47.81 24.31 Average
9 8.546 18.49 168.73 29.22 56.00 26.78 QP
16 08.546 11.15 16.73 21.88 A46.008 24.12 Average
11 8.635 22.34 16.75 33.89 56.00 22.91 QP
12 0.685 14.13 16.75 24 .88 46.00 21.12 Average
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5.2 Radiation Spurious Emissions

1) 9kHz - 1GHz

Serial Number: | 31KI-3 Test Date: | 2025/4/26
Test Site: | Chamber 10m Test Mode: | Transmitting
Tester: | Zoo Zou Test Result: | Pass
Environmental Conditions:
Temperature: Relative Humidity: ATM
(C) 25.2 (%) 53 Pressure: | 100.4
(kPa)
Test Equipment List and Details:
.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
EMCO Passive Loop 6512 9706-1206 2023/10/25 | 2026/10/24
Antenna
Sunol Sciences Hybrid Antenna JB3 A060611-1 2023/9/6 2026/9/5
Narda Coaxial Attenuator 779-6dB 04269 2023/9/6 2026/9/5
Unknown Coaxial Cable C-NJNJ-50 C-1000-01 2024/7/1 2025/6/30
Unknown Coaxial Cable C-NJNJ-50 C-0400-04 2024/7/1 2025/6/30
Unknown Coaxial Cable C-NJNJ-50 C-0530-01 2024/7/1 2025/6/30
Sonoma Amplifier 310N 185914 2024/8/26 2025/8/25
R&S EMI Test Receiver ESCI 100224 2024/8/26 2025/8/25
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.
After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to table and plots.

Note: 802.11n20 5745MHz was tested.
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9kHz~30MHz
Three antenna orientations (parallel, perpendicular, and ground-parallel) was measured, the worst
orientations was below:

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Parallel Tester: Zoo Zou
Test Mode: Transmitting
Note:

REW:388Hz VBW:1kHz

Level (dBuV/m) Date: 2025-04-26

130
113.8
QP |

97.5

81.3

656.0 F

: 1 b
4 5

48.8 g

325

16.3

0
009 0.037 0.065 0.094 0.122 A5
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)

1 8.016 7.48 51.22 58.62 123.65 65.83 Peak
2 8.024 5.43 49.85 54.48 120.092 65.54 Peak
3 8.835 268.34 46.67 67.81 116.74 49.73 Peak
4 8.047 3.78 44.50 48.20 114.18 65.90 Peak
5 8.871 6.94 40.46 47.40 110.61 63.21 Peak
6 0.033 3.26 38.41 A41.67 189.24 67.57 Peak
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Project MNo.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Parallel Tester: Zoo Zou
Test Mode: Transmitting
Mote:
REW:18kHz VBW:38kHz
Level (dBuVim) Date: 2025-04-26
130
138
97.5
81.3
QP
65.0
48.8
1 24 55
32.5
16.3
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 8.890 18.68 18.77 37.45 68.51 31.06 Peak
2 1.865 19.14 16.27 35.41 66.91 31.56 Peak
3 1.1 19.36 16.12 35.48 66.63 31.15 Peak
4 1.172 19.58 15.8@ 35.30 66.06 38.76 Peak
5 1.383 19.22 15.22 34.44 65.13 30.69 Peak
6 1.483 18.94 14.77 33.71 64.47 38.76 Peak
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30MHz-1GHz
Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Zoo Zou
Test Mode: Transmitting
Note:
RBW:188kHz VBW:388kHz
suLe"e' (dBuVim) Date: 2025-04-26
70.0
60.0
QP
50.0 |
40.0 I
4 i}
30.0 2 3] 3
1
20.0
10.0
0
30 224, 418. 612 806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 308.00 27.97 -3.80 23.27 48 .00 16.73 Peak
2 136.70 37.69 -18.26 27.43 43,50 16.607 Peak
3 167 .74 39.76 -11.64 28.12 43 .50 15.38 Peak
4 191.82 4420 -12.86 32.14 43,50 11.36 Peak
5 216.24 42.16 -12.52 29.64 46.00 16.36 Peak
6 288.02 42 .87 -9.60 33.27 46 .00 12.73 Peak
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Project MNo.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Zoo Zou
Test Mode: Transmitting
Mote:
REW:188kHz VBW:3@8kHz
BOLE‘Uel {dBuVim) Date: 2025-04-26
70.0
60.0
Qp
50.0 |
400 — |
30.0 ¥ 0
12 °
20.0
10.0
0
30 224, 418. 612, 806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 30.00 27.15 -3.30 23.35 40 .00 16.65 Peak
2 195.66 36.47 -12.68 23.79 43,50 19.71 Peak
3 138.84 38.15 -18.38 27.77 43.50 15.73 Peak
4 144 .46 38.48 -18.73 27.75 43,50 15.75 Peak
5 192.96 41.87 -11.94 29.13 43.50 14.37 Peak
6 288.82 36.20 -95.608 26.68 46 .00 19.46 Peak
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2) 1-40GHz:
Serial Number: | 31KI-3 Test Date: | 2025/4/25~2025/4/26
Test Site: | Chamber B Test Mode: | Transmitting
Tester: | Alan Xie, Leo Xiao Test Result: | Pass
Environmental Conditions:
. Relative ATM
Temp erat;,rcej 23.1-26.5 Humidity: | 32~40 Pressure: | 100.1~100.4
(%) (kPa)
Test Equipment List and Details:
.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Ducommun Horn Antenna ARH-4223-02 1007726-02 2023/2/22 | 2026/2/21
Technologies 1304
Ducommun Horn Antenna ARH-2823-02 1007726-01 | 03020 | 202612121
Technologies 1302
Xinhang . XH750A-N/J- 20231117004
Macrowave Coaxial Cable SMA/I-10M 20001 2024/11/17 2025/11/16
Xinhang . XH360A-2.92/]- 20231208001
Macrowave Coaxial Cable 2.92/I1-6M-A 20001 2024/12/9 2025/12/8
AH Preamplifier PAM-0118P 469 2025/4/11 2026/4/10
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
R&S Spectrum Analyzer FSV40 101944 2024/9/6 2025/9/5
Audix Test Software E3 191218 V9 N/A N/A
Multiplex Switch
DT7220SCU & DC79902 &
Decentest Test Control Set & DT7220FCU DC79905 2024/8/27 2025/8/26

Filter Switch Unit

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.
After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to table and plots.
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1-18GHz:
5150-5250MHz:

802.11a, Low Channel, Horizontal

Project No.: 2502554239E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 862.11a_U-NII-1_low channel S188MHZ
Peak:RBI: 1MHz, VEW: 3MHz

Serial No.: 31KI-3
Tester: Leo Xiao

1opLevel (dBuVim) Date: 2025.04-25

802.11a, Low Channel, Vertical

Project No.: 2582554230E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 802.1la_U-NII-1_low channel 518@MHz
Peak: REW: 1MHz, VBI: SHHz

Serdial No.: 31KI-3
Tester: Leo Xiao

10pLevel (dBuvim) Date: 2025.04-25

Fundamental test with Fundamental test with
90 ] . - 90.) : . .
Filter Switch Uni Filter Switch Unit
20.0|
70.0| PK
60.)
509 i bl
40.0|
30.0| 30.0|
1000 2100, 3200, 4300, 5400. 6500 1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz) Frequency (MH1)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB) (MHzZ) (dBuv) (dB/m) (dBpv/m)  (dBpvV/m) (dB)
1 5439.60 s50.44 -1.30 49.14 74.00 24.86 Peak 1 5441.80 49.49 -1.29 18.20 74.00 25.80 Peak
Project No.: 2562554239E-RF Serial No.: 3IKI-3 Project No.: 2502554239E-RF Serial No.: 3IKI-3
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin Test Mode: Transmittin
Note: 802.11a_U-NII-1 low channel 518@MHz Note: 8@2.1la U-NII-1 low channel 518@MHz
Peak : RBW: 1MHz ,VBW:3MHz  Ave:RBW: 1MHz,VBW:SkHz Peak:RBW: 1MHz , VBW:3MHz  Ave:RBW: 1MHz ,VBW:SkHz
Level (dBuVim) Date: 2025-04-25 Level (dBuVim) Date: 20250425
90.0| 90.0|
800 80.)
PK
70.0| 70.0|
600 2 60.) 3
509 WM s09 WWWWM
40.0 40.0)
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB) (MHz) (dBuVv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 10360.08 47.68 2.79 58.47 68.20 17.73 Peak 1 10360.60 47.18 2.79 49.89 68.20 18.31 Peak
2 15540.08 47.98 3.56 51.54 74.00 22.46 Peak 2 15540.60 47.67 3.56 51.23 74.00 22.77 Peak
3 17988.50 47.71 11.43 59.1 74.80 14.86 Peak 3 17921.80 48.70 10.95 59.65 .00 4.35 Peak
4 17988.58 36.30 11.43 47.73 54.00 6.27 Average 4 17921.80 36.37 10.95 47.32 54.00 6.68 Average
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802.11a, Middle Channel, Horizontal

Serial No.: 31KI-3

Project No.: 2502554239E-RF
i Tester: Leo Xiao

Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11a_U-NII-1_middle channel 520@MHz

Peak:REW: LHHz, VBW: 3z

Date: 2025-04-25

ECLELEA Fundamental test with
900 Filter Switch Unit
80.0|
70.0| PK
60.0|

50.0 1 -
40.0| M
30.0

1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpvV/m) (dB)

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmittin
Note: §02.11a_U-NII-1_middle channel 5208M
Peak :RBW: LMHz, VEW: 3MHz  Ave:REW: 1M

JVBM5kHZ

Level (dBuV/m) Date: 2025.04-25

60.0) 2
50.0) M
40.0|
30.0|
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 10400.00 47.85 2.82 49.87 68.20 18.33 Peak
2 15600.00 47.39 3.56 56.95 74.00 23.05 Peak
3 17948.20 48.29 11.08 59.37 74.00 14.63 Peak
4 17s40.20 36.35 11.08 47.43 54.00 6.57 Average

No.

Polarization: Vertical

802.11a, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
i Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-1_middle channel 520@MHz
Peak:RBW: 1Hz , VBW: 3z

Level (dBuV/m) Date: 2025-04-25

80.0 Filter Switch Unjt

0 Fundamental test with

30|
1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpvV/m) (dB)

1 5409.90 50.39 -1.33 49.06 74.00 24.94 Peak

Project No.: 2502554239E-RF Serdal No.: 31KI-3

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 862.11a_U-NII-1_middle channel 5200MHz
Paaic: RBil: LWz, VEW: 3HHz  Ave:RB: LKz, VW15 kHZ

Level (dBuVim) Date: 2025.04-25
90.0
80.0
L e e i | R ) R —
600 3

2

50.0| M
20.0)
30,0

6500 8800, 11100 13400, 15700 18000

Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)

1 10400.00 48.19 2.82 51.01 17.19 Peak
2 15600.00 as.07 3.56 52.63 74.00 21.37 Peak
3 17974.70 18.40 11.32 59.72 74.00 14.28 Peak
4 17%74.70 36.45 11.32 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-1_high channel 524@MHz
Hz

Peak: RBI: 1z , VBM: 3H

Level (dBuVim) Date: 2025-04-25

Fundamental test with
90.0| . s +
Filter Switch Unit
80.0|
70.0 PK
60.0|
509 pmpenme RV AR
40.0|
30.0
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 5396.70 50.11 -1.34 48.77 4.00 25.23 Peak
Project No.: 25025542398-RF Serisl No.: 31KI-3
Peolarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11a_U-NII-1_high channel 5240hz
Pk RBi: ¥z, VBN: 3HHZ | Ave:REM: 10z, VEBW: Skiz
Level (dBuVim) Date: 2025.04-25
90.0
80.0|
K
70.0|
60.0 3
50.0) W
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 1048 46.12 2.93 49.0e5 19.15 Peak
2 1572 48.05 3.43 51.48 22.52 Peak
3 17977 .00 a7.64 11.35 58.99 74.00 15.01 Peak
a4 17977 .00 36.40 7.75 54.00 6.25 Average

802.11a, High Channel, Vertical

Serial No.: 31KI-3

Project No.: 2502554239E-RF
i Tester: Leo Xiao

Polarization: Vertical
Test Mode: Transmitting
Note: 882.11a_U-NII-1_high channel 524MHz
Hz

Peak: RBI: 11z , VBW: 31

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
509 Filter Switch Unit

30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5390.10 50.33 -1.36 48.97 74.00 25.03 Peak
Project No.: 2502554230E-RF Serial No.: 31KI-3

Polarization: Vertical Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 882.11a_U-NII-1_high channel 524@liiz

Peal: RBH: 1z, VBW: Sz Ave: REM: 1Mz, VEW: SkHz
Level (dBuV/im) Date: 2025.04.25
90.0|
80.0|
PK
70.0|
60.0 3
500 WWW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (V) (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 46.16 2.93 49.09 68.20 19.11 Peak
2 a47.12 3.43 50.55 74.00 23.45 Peak
3 17988.50 47.45 11.43 58.88 74.00 15.12 Peak
a 17988.50 11.43 47.86 54.00 6.14 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Horizontal

Project Ne.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Moge: Tramsmitting
Note: 802.11n20_UNII-1_low channel S1somiz
Peaic:RBH: THHz, VEM 3z
Level (dBuVim) Date: 2025-04-25
100,
s09 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0 1
40.0|
30.0
1000 2100. 3200. 4300. 5400. 6500
Freauency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 5371.40 50.43 -1.42 45.01 74.00 24.99 Peak
Project No.: 2562554239E-RF Serial No.: 31013
Peolarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n20 U-NII-1 low channel Sisomiz
Peaic:RBH: THHZ, VEME Sz | AvesRBI: LMz, VBN : Skiz
Level (dBuVim) Date: 2025.04-25
90.0
80.0|
70.0|
60.0 3
WWWWM‘*N
R Iy
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 a7.87 2.79 50.66 17.54 Peak
2 48.02 3.56 51.58 22.42 Peak
3 47.81 11.32 59.13 14.87 Peak
a4 36.29 11.32 47.6 6.39 Average

802.11n20, Low Channel, Vertical

No.

Project No.: 25@2554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 86311026, U-NTI-1_low channed s1somsz
ek RBi: THi, VEN- Sz
L evel (dBuvim) Date: 2025-04-25
000 Fundamental test with
w0 Filter Switch Unit
70.0) LS
60.0)
50.0 e o
s
0 W
30.0)
1000 2100. 3200. 430 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5360.40 50.15 -1.45 48.70 74. 25.30 Peak
Projact No.: 2502554230¢-F Serial ho.: 31613
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 80211020, U-NII-1 low chamned s1soniz
e RBA: TH, Ve Stz A RBL: 11, VBN Sk
Level (dBuVim) Date: 2025-04-25
90.0)
80.0)
PK
70.0
60.0 2
500 WW
40.0|
30.0
6500 2800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(Hz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 47.68 2.79 56.47 68.20 17.73 Peak
2 48.25 3.56 51.81 74.00 22.19 Peak
3 a7.74 11.49 59.23 74.00 14.77 Peak
4 36.32 11.49 47.81 54.00 6.19 Average

Report Template Version: FCC+IC-WiFi5-Client-V2.0

Page 49 of 124




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Middle Channel, Horizontal

Project Ne.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo xiao
Test Mode: Transmitting
Note: 882.11n26_U-NII-1_middle channel S208MHz
Peak:RBW: TMHz, VBW: 3z

Date: 2025-04-25
JopLevel (@Buvim)
909 Filter Switch Unit,
80.0|
70.0| PK
60.0|

1 W
30.0]

1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBpV/m) (dBuv/m) (dB)
1 5391.20 50.30 -1.36 48.94 74.00 25.06 Peak

Project No.: 2592554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Leo Xiao
Test Pode: Transmittin
Note: 862.11n26_U-NII-1 middle channel S26@MHz
PeakREW: LHHz, VBH: 3MHz  Ave :RBW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 2025.04-25

90.0
80.0|
PK
70.0|
60 3
500 oo Pio g '%WW,
40.0|
30.0|
6500 2200. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBpV/m)  (dB)
1 10400.00 46.41 2.82 49.23 68.20 18.97 Peak
2 15600.00 47.e8 3.56 50.64 74.00 23.36 Peak
3 17928.70 48.06 11.00 59.06 74.00 14.94 Peak
4 17928.70 36.37 11.00 a7.37 54.00 6.63 Average

802.11n20, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 3IKI-3

Polari

on: Vertical Tester: Leo Xiao
Transmitting

: 802.11n26_U-NII-1_middle channel 520@MHz
Peak:RBU: LHHz, VBM: 3z

Loplevel (@Bm) . Date: 2025-04-25
Fundamentat test with
90 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1 " "
40.0|
30.0|
1000 2100. 200, 4300. 5400. 6500
Frequency (MHz)
No- Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5389.00 49.18 -1.37 47.81 4,00 26.19 Peak
Project No.: 25825542396 RF Serdal Mo.: 3K
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 802.11n26_U-NII-1_middle channel S20@MHz
Peak:RBW: LMHZ, VEW: 3MHz  Ave:REW:1MHz, VB :SkHz

Level (dBuV/m) Date: 2025.04-25

90.0|
80.0|
PK

70.0|
60.0 3
500 MNWMMHW“%
40.0|
30.0|

6500 8800. 11100 13400. 15700. 18000

Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 10400.00 47.1@ 49.92 68.20 18.28 Peak
2 15600.00 47.15 56.71 74.00 23.29 Peak
3 48.08 59.57 74 .00 14 Peak
4 36.47 47 .96 54.00 6.04 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, High Channel, Horizontal

Project No.: 2502554239E-RF

Serial No.: 31KI-3
Polarization: Horizontal

Tester: Leo xiao

Test Mode: Transmitting
Note: 862.11n28_U-NII-1_high channel 524@MHz
Peak: RBI: THHz , VBI: 3tz

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
20 Filter Switch Unjt

304
1000 2100, 3200, 4300, 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 5370.30 50.02 -1.42 48.60 74.00 25.40 Peak
Project No.: 25025542308-RF Serial No.: 31KI-3
Peolarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11n28_U-NII-1_high channel 5248z
Peaic: REW: LMz, VBIA:3HHz  Ave:REW: L1z, VBM: Sichz
Level (dBuVim) Date: 2025.04-25
90
80.0|
PK
70.0| u \—"—‘ \—‘
60.0 3
50 WW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 16.83 2.93 49.76 18.42 Peak
2 a7.41 3.43 58.84 23.16 Peak
3 17997.70 48.18 11.51 59.69 14.31 Peak
4 17997.70 36.33 11.51 47.90 6.10 Average

802.11n20, High Channel, Vertical

Serial No.: 31KI-3
Tester: Leo Xiao

Project No.: 2502554239E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 882.11n2@_U-NII-1_high channel 5248MHz
Peak: RBI: TMHz, VBI: 3z

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
800 Filter Switch Unit

30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)

1 5429.70 50.44 -1.32 49.12 74.00 4.88 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao

Test Mode: Tramsmitting
Note: 882.11n26_U-NII-1_high channel 5248z
Peak:RBW: 1MHz, VEW: 3MHz  Ave:RBW: 1MHz, VBM : SkHz

Level (dBuV/im) Date: 2025-04-25

No.

60.0 3
50.0) WWMM
40.0|
30.0

6500 2800. 11100. 13400. 15700. 18000

Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 47.03 2.93 49.96 68.20 18.24 Peak
2 47.39 3.43 50.82 74.00 23.18 Peak
3 48.10 11.51 59.61 74.00 14 Peak
a 36.26 11.51 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

Pr
Pol,

802.11n40, Low Channel, Horizontal

oject Ne.: 2502554239E-RF Serial No.: 31KI-3
arization: Horizontal Tester: Leo xiao
Test Mode: Transmitting

: 802.11n48_U-NII-1_low channel 5198MHz
Peak: RBI: TMHz , VBI: 3MHz

Date: 2025-04-25

Level (dBuVim) Eundamental test wit
Fundamental test-with

90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0|
40.0|
30.0|

1000 2100. 3200. 4300 5400. 6500

Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 5096.40 51.56 -2.10 74.00 24.54 Peak

Project No.: 2592554239E RF Serial No.: 31KI-3

Peolarization: Horizontal Tester: Leo Xiao

Test Mode: Transmitting

Note: 802.11n48_U-NII-1_low channel 5180WHz
Peak:RBW: 1MHz, VBW: 3MHz  Ave:RBU: 1MHZ, VBM: SkHz

Date: 2025.04-25

Level (dBuVim)

90.0
80.0)
70.0
600 3
500 WWWWWMW
40.0|
30.0

6500 2800. 11100. 13400. 15700. 12000

Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 46.63 2.78 49.41 18.79 Peak
2 a7.77 3.62 51.39 22.61 Peak
3 a48.47 11.51 59.98 74.00 14.02 Peak
a4 36.26 11.51 47.77 54.00 6.23 Average

Pr
Pol,

802.11n40, Low Channel, Vertical

oject No.: 2502554239E-RF Serial No.: 31KI-3
arization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Note: 882.11n46_U-NII-1_low channel 5198MHz

Peak: RBU: TMHz , VEI: 3MH

Date: 2025-04-25

Level (dBuVim)

No.

Fundamental test with
09 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1 n -
40.0|
30.0|
1000 2100. 3200. 4301 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBRV/m)  (dB)
1 5362.60 50.10 -1.44 48.66 74.00 25.34 Peak
Project No.: 25025542398-RE Serial No.: 31KI-3
Pelarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11146_U-NIL-1_low channel S1s0Miz
Pk RBI: iz, VBT SPHZ | Ave sRBM: 11z, VBN: SKHZ
Level (dBuVim) Date: 2025-04-25
90.0|
80.0|
PK
70.0|
60.0) 3
50.0) WW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 46.83 2.78 49.61 68.20 18.59 Peak
2 47.86 3.62 51.42 74.00 22.58 Peak
3 48.12 11.45 59.57 74.00 14.43 Peak
a 36.24 11.45 47.69 54.00 6.31 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n48_U-NII-1_high channel 523@MHz
Peak:RBW: IMHz, VBM: 3z

Level (dBuV/m) Date: 2025-04-25

Fundamental test with

a0 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. szun‘Frequency (MHl)‘ﬂUU 5400. 6500
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpv/m) (dB)

1 5373.60 49.54 -1.42 48.12 74. 25.88 Peak
Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Leo Xiao

Test Mode: Transmittin
Note: 882.11n46_U-NII-1_high channel 523M

PoaicREW: 1Mz, VBM S SHhs  Aven:RBU 1Mz, VBl 5Kz
Level (dBuVim) Date: 2025.04-25
90.0|
80.0|
70.0|
60.0 2
500 Mwww
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit  Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10460.00 47.36 2.92 508.28 68.20 17.92 Peak
2 15690.90 47.69 3.45 51.14 74.00 22.86 Peak
3 48.19 11.03 59.22 74.00 14.78 Peak
a4 36.48 11.03 47.51 54.00 6.49 Average

802.11n40, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n48_U-NII-1_high channel 523@MHz
Peak:RBW: IMHz, VBM: 3z

Level (dBuV/m) Date: 2025-04-25

Fundamental test with
90.0| . . .
Filter Switch Unit
80.0|
70.0| PK
60.0|
500 i ———
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpv/m) (dB)

1 5364.80 50.37 -1.44 48.93 74.00 25.07 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 882.11n46_U-NTI-1_high channel 523MHz
Peak :RBW: LMHz, VEW: 3MHz  Ave:RBU:1MHZ, VBM :SkHz

Level (dBuV/m) Date: 2025.04-25

60.0) 3
2
9 WW
40.0|
30.0|
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 10460.00 47.45 2.92 58.37 17.83 Peak
2 15690.00 48.39 3.45 51.84 74.00 22.16 Peak
3 17995.48 47.63 11.49 59.12 74.00 14.88 Peak
a 17 2} 36.20 11.49 47.69 54.00 6.31 Average

Report Template Version: FCC+IC-WiFi5-Client-V2.0
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5250-5350MHz:
802.11a, Low Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmitting
Note: 882.11a_U-NII-24_low channel 526@MHz

Peak: RBIZ: 1MHz , VBId: 3MHz.

802.11a, Low Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 882.11a_U-NII-2A_low channel 526@MHz
Peak: RBII: 1MHz , VBid: 3MHz

L evel (dBuvim) Date: 2025.04-26 L evel (dBuvim) Date: 2025-04-26
Fundamental test with Fundamental test with
90.0| T - 0 90.0| o T T
Filter Switch Uni Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1
o0 o0 W -
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement No Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBuV/m) (dBRV/m)  (dB)
1 5439.60 49.79 -1.30 48.49 4.00 25.51 Peak 1 5431.90 49.74 -1.31 48.43 4.00 25.57 Peak
Project No.: 25625542395-RF Serisl No.s 31KI-3 Project No.: 25025542395-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan xie Polarization: Vertical Tester: Alan xie
Test Mode: Transmitting Test Mode: Transmitting
Note: 882.11a_U-NII-2A_low channel 5268MHz Note: 882.11a_U-NII-2A_low channel 526@MHz
Pk RO 1z, VON: SHiz Ave: RO S 1Az, VEW:SKHE Pk RO 1z, VBN: Sz Ave: OIS 10z, VBW: Skitz
,ggLevel (dBuvim) Date: 2025.04-20 ,ggLevel (@Buvim) Date: 2025-04-26
90.0| 90.0|
80.0| 80.0|
PK
70.0| 70.0|
600 3 600 3
50.0 MWWWM 50,0 WWMWWNW
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBWY)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 16520.00 47.97 2.90 58.87 68.20 17.33 Peak 1 16520.00 47.87 2.90 68.20 18.23 Peak
2 15780.00 46.60 3.45 58.05 74.00 23.95 Peak 2 15780.00 48.04 3.45 74.00 22.51 Peak
3 17990.80 47.%6 11.45 59.35 74.00 4.65 Peak 3 17944.80 48.37 11.12 74.00 4.51 Peak
a 17990.80 35.67 11.45 47.12 54.00 6.88 Average a4 17 80 11.12 54.00 6.65 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, Middle Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11a_U-NII-24_middle channel 5288MHz
Peak: RBII: 1MHz , VBid: 3MHz.

Date: 2025-04-26

Level (dBuVim) Fundamental test wit
Fundamental test-with
900 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5441.80 49.89 -1.29 48.60 74.00 25.40 Peak
Project No.: 25025542308-RF Sertal No.: 31KI-3
Peolarization: Horizontal Tester: Alan Xie

Test Mode: Tramsmittin
Note: 802.11a_U-NII-2A_middle channel S286MHz
Peak: RBU: 1MHz, VEil: 3MHz Ave:RBM: 1MHz, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0|
80.0|
70.0|
60.0 3
500 WWWMMM‘*
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBwv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 a7.51 2.89 50.40 17.80 Peak
2 a7.47 3.39 50.86 23.14 Peak
3 47.51 11.40 58.91 15.09 Peak
a 36.24 11.40 47 .64 6.36 Average

802.11a, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 3LKI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11a_U-NII-24_middle channel 528MHz
Peak: RBI: 1z , VBId: 31tz

Level (dBuVim) Date: 2025-04-26

90, Fundamental test with
800 Filter Switch Unjt

30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5391.20 50.47 -1.36 49.11 74.00 24.89 Peak
Project No.: 2502554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie

Test Mode: Tramsmitting
Note: 802.11a_U-NII-2A_middle channel 5286MHz
Peak::RBI: 1MHz, VEil: SMHz Ave:RBW: 1MHz, VBU: SkHz

Level (dBuV/im) Date: 2025.04-26

90.0
800
L

700
60.0 M
50.0 WWWW
40.0)
300

6500 8200. 11100, 13400. 15700. 12000

Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 2.89 50.35 68.20 17.85 Peak
2 3.39 50.36 74.00 23.64 Peak
3 11.48 60.54 74.00 13.46 Peak
a 11.40 47.85 54.00 6.15 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11a_U-NII-24_high channel 5326MHz
Peak: RBIZ: 1MHz , VBid: 3z

Level (dBuVim) Date: 2025-04-26

Fundamental test with
90.0| . s +
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) J 1
" P
“ M
30.0
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 5413.20 50.29 -1.33 48.9% 74.00 25.04 Peak
Project No.: 25025542398-RF Serisl No.: 31KI-3
Peolarization: Horizontal Tester: Alan Xie

Test Mode: Tramsmittin
Note: 882.11a_U-NII-24_high channel 5320MHz
Peak::RBU: 1MHz, VEil: 3MHz Ave:RBM:1MHZ, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0|
80.0|
70.0|
60.0) 3
500 R R s
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(Mz) (dBwv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 a7.e8 3.06 50.14 23.86 Peak
2 146.08 3.59 49.67 24.33 Peak
3 17977 .00 47.35 11.35 58.70 15.30 Peak
a 17977 .00 35.62 46.97 7.83 Average

802.11a, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 3LKI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11a_U-NII-24_high channel 5328MHz
Peak: RBI: 1z , VBId: 31z

Level (dBuVim) Date: 2025-04-26

900 Fundamental test with
509 Filter Switch Unit

30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5495.50 49.79 -1.34 48.45 74.00 25.55 Peak
Project No.: 2502554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie

Test Mode: Tramsmitting

Note: 882.11a_U-NII-2A_high channel 532@MHz

Peak: REif: 1MHz, VBI: MHz Ave:RBW: 1MHz, VEW: SkHZ
Level (dBuvim) Date: 2025.04-26
90.0
800
L
700
60.0) 3
500 W
40.0)
300
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 46.57 49.63 74.00 24.37 Peak
2 46.60 50.19 74.00 23.81 Peak
3 47.92 59.37 74.00 14.63 Peak
a 35.87 47.32 54.00 6.68 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n26_U-NII-24_low channel 526@MHz
Peak:RBW: TMHz, VBW: 3z

Level (dBuV/m) Date: 2025-04-26

100,

%09 Filter Switch Unit

80.0|

70.0| PK

60.0|

50.0 1

40.0|

30.0)

1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpv/m) (dB)

Project No.:
Polarization: Horizental
Test Mode: Transmittin

Note: §02.11n26_U-NII-2A_low channel 526@MHz

Peak :RBW: LMHz, VEW: SMHz Ave:RBW:1MHz,

25625542396 -RF

Serial No.: 31KI-3
Tester: Alan Xie

1 SkHz

Level (dBuV/m) Date: 2025.04-26

90.0|
80.0|
70.0|
60.0 3
500 memwmw
40.0|
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBpV/m)  (dB)
1 10520.90 46.99 2.90 49.89 68.20 18.31 Peak
2 15780.90 a47.22 3.45 50.67 74.00 23.33 Peak
3 48.05 11.48 59.53 74.00 14.47 Peak
a4 36.26 11.48 47 .74 54.00 6.26 Average

802.11n20, Low Channel, Vertical

Project No.: 25@2554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862 11n26_U-NII-24_low channel 52634z
Pe:RBH: bz VBi: bz
Level (dBuvim) Date: 2025-04-26
000 Fundamental test with
w0 Filter Switch Unit
70.0) LS
60.0)
50.0 1 ;
—
400 W
30.0)
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5412.10 49.87 -1.33 48.54 74.00 25 Peak
Project No.: 25025542308 R Sertal Ko 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882 11nZe_ U-NII-24 low channel 52624z
PeaiRBi: iz, VEW: ¥z Ave: R LA, UBH: Sz
Level (dBuVim) Date:2025.04-26
90.0)
80.0)
PK
70.0
60.0 3
500 WWWWW
40.0|
30.0
6500 2800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(Miz) (dBv)  (dB/m)  (dBUV/m) (dBuV/m)  (dB)
1 45.85 2.90 48.75 68.20 19.45 Peak
2 47.968 3.45 51.35 74.00 22.865 Peak
3 17978.16 47.863 11.29 58.92 74.00 15.68 Peak
4 1797@.10 35.88 11.29 47.17 54.00 6.83 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Middle Channel, Horizontal

Project No.: 2582554239E-RF Serial Ne.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n28_U-NTI-2A_middle channel 5280MHz
Peak: RBW: Tz, VBM: Sz
Lovel (dBuvim) Date: 2025-04-26
100,
%00 Filter Switch Unit
80.0}
70.0] PK
60.0}
50.0} 1 .
P
0 W
30.0]
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5387.90 49.84 -1.37 48.47 74.00 25.53 Peak
Project No.: 2562554239€-RF Serial Mo.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n2@_U-NII-2A_middle channel 5288MHZ
Peak: REW: 1z, VBW: Mz Ave  RBW: 1Mz, VEM: SkHz
Level (dBuVim) Date: 2025-04-26
90.0]
80.0}
PK
70.0}
60.0) 3
R IR P o TP
40.0]
30.0}
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBWV/m)  (dB)
1 10560.600 48.13 2.89 51.82 68.20 17.18 Peak
2 15840.00 46.30 3.39 49.69 74.00 24.31 Peak
3 17965.50 47.56 11.27 58.83 74.00 15.17 Peak
4 17965.5 36.19 11.27 47.46 54.00 6.54 Average

802.11n20, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 3IKI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note:

Level (dBuVim)

802.11n26_U-NII-2A_middle channel 5288MHz
Peak:RBW: 1Mz, VBi: SHHz

Date: 2025-04-26

Fundamental test with
209 Filter Switch Unit
80.0]
70.0 PK
60.0]
50.0] n 1 i
A
1 Wb
30.0
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5397.80 49.20 -1.34 47.86 74.00 26.14 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Pelarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 867.11n26_U-NI1-2A_niddle channel 528oMHz
Peak:RBM:! iz, VEW: Sz Ave :REW: LHHZ, VBH: SkH2
Level (dBuVim) Date:2025.04-26
90.0)
80.0]
PK
70.0]
50.0) 4
50.0) WWWWMM
40.0|
30.0]
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBEV/m)  (dB)
1 10560 . 47.51 2.89 50.40 68.20 17.80 Peak
2 15840. 46.05 3.39 74.00 24.56 Peak
3 17981.60 48.08 11.39 74.00 14.53 Peak
a 17981.60 36.34 11.39 47.73 54.00 6.27 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n28_U-NII-2A_high channel 5328MHz
Peak: RBI: TMHz , VBM: SHHz

Level (dBuVim) Date: 2025-04-26

900 Fundamental test with
20 Filter Switch Unjt

1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5391.20 49.41 -1.36 48.05 74.00 25.95 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3

Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmittin
Note: 882.11n26_U-NII-2A_high channel 5326Miz
Peak: RBU: 1MHz, VEM: SMHz Ave:RBM:1MHz, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0
80.0)
PK
70.0
600 3
4
e WW
40.0|
30.0
6500 2800. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 48.04 51.1@ 22.90 Peak
2 45.47 49.06 24.94 Peak
3 48.42 59.93 14.07 Peak
a4 36.37 47.88 6.12 Average

No.

802.11n20, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n26_U-NII-2A_high channel 5328MHz
Peak: RBI: TMHz , VBW: SMHz

Level (dBuVim) Date: 2025-04-26

900 Fundamental test with
800 Filter Switch Unit

1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5414.30 49.53 -1.33 48.20 74. 25.80 Peak

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 882.11n26_U-NII-2A_high channel 5326Miz
Peak::RBU: 1MHz, VEM: SMHz Ave:RBW: 1MHz, VBU: SkHz

Level (dBuV/im) Date: 2025.04-26

90.0)
80.0)
PK
wl ULV L b T T
60.0) 2
e W
40.0|
30.0
6500 2800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 46.93 3.6 49.99 74.00 24.01 Peak
2 46.72 3.59 50.31 74.00 23.69 Peak
3 47.51 11.39 58.90 74.00 15.10 Peak
a 35.76 11.39 47.15 54.80 6.85 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, Low Channel, Horizontal

Serial No.: 31KI-3

Project No.: 2502554239E-RF
izati i er: Alan Xie

Polarization: Horizontal Test:
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2A_low channel 527@MHz
Peak: RBI: 1Mz, VBI: Sz

Date: 2025-04-26

2ol OB m) Fundamental test-with
90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. EZUU‘HE““S"“ (MH“"SUU 5400. 6500
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 5445.10 49.22 -1.30 47.92 74.00 26.08 Peak
Project No.: 25025542396 RF Serdal Mo.: 3IKI3

Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmittin
Note: 802.11n48_U-NII-2A_low channel 527@MHz
Peak: RBU: 1MHz, VEM: SMHz Ave:RBMW:1MHz, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90
80.0|
70.0|
60.0 3
1

50.0) WWWWMW
40.0|
30.0|

6500 8800. 11100. 13400. 15700. 18000

Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)

1 47.86 2.88 58.74 17.46 Peak
2 26.67 3.42 58.09 23.91 Peak
3 48.29 11.37 59.66 14.34 Peak
a 36.23 11.37 47.60 6.40 Average

802.11n40, Low Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2A_low channel 5278MHz
Peak: RBI: TMHz, VBI: SMHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with
9 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0 ”I 1
00 W
30.0|
1000 2100. 3200. 4301 5400. 6500
Freauency (MHz)
No Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5383.50 49.94 -1.38 48.56 74.00 25.44 Peak
Project No.: 25025542308-RE Serial No.: 31KI-3
Pelarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11n46_U-NI1-2A_low channel 5276HHz
Peak: REW: 1z, VBW: Mz Ave:REM: LHHz, UBM: SkHz
Level (dBuVim) Date: 2025-04-26
90.0|
80.0|
PK
70.0|
60.0 3
500 WWWMM
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 a7.83 2.88 49.91 68.20 18.29 Peak
2 46.53 3.42 49.95 74.00 24.85 Peak
3 17988.50 48.34 11.43 59.77 74.00 14.23 Peak
a 17988.50 36.13 11.43 47.56 54.00 6.44 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n48_U-NII-2A_high channel S318MHz
Peak: RBI: 1Mz, VBI: SHHz

pevetiaBuvim Fundamental test with Dot 202 0420
90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m) (dB)
1 5380.20 49.88 -1.39 48.49 74.00 25.51 Peak
Project No.: 25025542396 RF Serdal Mo.: 3IKI3

Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmittin
Note: 882.11n46_U-NII-2A_high channel 5316Miz
Peak:RBU: 1MHz, VEBM: SMHz Ave:RBM: 1MHz, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0
80.0)
PK

70.0
60.0 3
500 WMMWWWM
40.0|
30.0

6500 2800. 11100. 13400. 15700. 12000

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)

1 47.13 2.99 50.12 23.88 Peak
2 45.97 3.62 48.69 25.31 Peak
3 48.18 11.49 59.67 14.33 Peak
a4 36.22 11.49 47.71 6.29 Average

No.

802.11n40, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2A_high channel S318MHz
Peak: RBI: TMHz, VBI: SMHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with
o0 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. SZUU.HE““S““(MHUM!UU 5400. 6500
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5438.50 49.21 -1.31 47.90 74.00 26.10 Peak

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 882.11n46_U-NII-2A_high channel S316MHz
Peak:RBU: 1MHz, VE: SMHz Ave:RBW: 1MHz, VBU: SkHz

Level (dBuV/im) Date: 2025.04-26

90.0
80.0|
PK
70.0|
60.0 2
50.0) WWWWM
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 2.99 74.00 24.65 Peak
2 3.62 74.00 23.81 Peak
3 11.31 74.00 14.74 Peak
a 11.31 54.80 7.81 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5470-5725MHz:
802.11a, Low Channel, Horizontal

Project No.: 2502554239E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11a_U-NII-2C_low channel SS8eMHZ
Peak: RBI: 1MHz, VBIl: 3MHz

Serial No.: 31KI-3
Tester: Alan Xie

1opLevel (dBuVim) Date: 2025.04-26

Fundamental test with
. Filter Switch Unit
80.0|
70.0| PK.
60.0)
50.0| 1
40.0|
30.0|
1000 2100. SZUU‘Frequsncy (MHI)‘HUU' 5400. 6500
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 5438.50 49.21 -1.31 47 .90 74.00 26.10 Peak
Project No.: 2502554233E-RF Serial No.: 31KI-3

Polarization: Horizontal
Test Mode: Tramsmittin

Note: 882.11a_U-NII-2C_low channel 550MHz

Peak :RBI: 1MHZ, VBi: 3MHz Ave:RBW:1HHZ,VBM:5kHE

Tester: Alan Xie

Level (dBuV/m) Date: 2025.04-26

90.0
80.0
70.0|
60.0| 3
500 Wwwmw
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 11000.00 46.24 3.03 45.27 74.00 24.73 Peak
2 16500.00 46.41 4.16 58.57 68.20 17.63 Peak
3 17974.76 47.33 11.32 58.65 4.00 15.35 Peak
a4 17974.70 35.59 11.32 46.91 54.00 7.09 Average

Project No.:
Polarization: Vertical

802.11a, Low Channel, Vertical

25625542398 -RF Serial No.: 31KI-3
Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11a_U-NII-2C_low channel 5568z
Peak: RBI: 1MHz,, VEIl: 3MHz

Level (dBuVim) Date: 2025.04-26

Fundamental test with
90.0| . . 0
Filter Switch Unit
80.0|
70.0| PK
60.0)
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300, 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

Project lio

2502554239E-RF
Polarization: Vertical
Test Mode: Tramsmitting
Note: 882.11a_U-NII-2C_low channel 550MHz
Peak :RBI: 1MHZ, VEi: 3MHz Ave:RBW: 1HHZ,VBM: SkHZ

Serial Mo.: 31KI-3
Tester: Alan Xie

Level (dBuVim) Date: 2025.04-26

No.

90.0
80.0
PK

70.0 u \—“—I \—‘
60.0 3
. WWM
40.0|
30.0

6500 8800. 11100. 13400. 15700. 18000

Frequency (MHz)
Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBWY)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 11000.00 46.13 3.03 49.16 74.00 24.84 Peak
2 16500.00 46.51 4.16 50.67 68.20 17.53 Peak
3 17986.20 47.64 11.4° 59.85 4.80 4.95 Peak
a4 17986.20 35.88 11.4 47.29 54.00 6.71 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, Middle Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11a_U-NII-2C_middle channel S588MHz
Peak:RBW: 1MHz , VBW: 3z

Date: 2025-04-26

Level (dBuVim) Fundamental-test wit
Fundamental test with
900 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1 " T e |
oo

> W .
30.0|

1000 2100. 3200. 4300. 5400. 6500

Frequency (M)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)

1 5392.30 48.93 -1.36 47.57 74.00 26.43 Peak
Project No.: 2582554239E-RF Serial No.: 31KI-3

Polarization: Horizental Tester: Alan Xie
Test Mode: Transmittin
Note: §02.11a_U-NII-2C_middle channel 558@MHz
Peak :RBW: 1MHz, VEW: 3MHz Ave:RBW:1MHz, VB SkHZ

Level (dBuV/m) Date: 2025.04-26

60.0 3
00 MWW
40.0|
30.0|
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 11160.00 45.62 29.06 74.00 24.94 Peak
2 16740.00 25.90 52.35 68.20 15.85 Peak
3 17977.08 47.59 o4 74.00 15.06 Peak
4 17977.00 35.75 7.10 s4.00 6.90 Average

802.11a, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11a_U-NII-2C_middle channel S588MHz
Peak:RBW: 1MHz , VBW: 3z

Level (dBuV/m) Date: 2025-04-26

a0 Fundamental test with
80.0 Filter Switch Unjt

50.0) i |
sy
o W
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement

(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)

1 5416.50 49.85 -1.33 48.52 74.00 25.48 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie

Test Mode: Transmittin
Note: §02.11a_U-NII-2C_middle channel 558@MHz
Peak :RBW: 1MHz, VEW: 3MHz Ave:RBW:1MHz, VB SkHZ

Level (dBuV/m) Date: 2025.04-26

60.0) 3
50.0 M 2
40.0|
30.0|
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement

(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 11160.00 47.20 3.44 56.64 23.36 Peak
2 16740.00 47.09 5.45 52.54 15.66 Peak
3 17967.86 47.89 11.28 59.17 14.83 Peak
a 17967.86 35.87 11.28 47.15 6.85 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note:

802.11a_U-NII-2C_high channel 5708MHz
Peak: RBIZ: 1MHz , VBid: 3z

Level (dBuVim) Date: 2025-04-26

Fundamental test with
90.0| > > o
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5401.10 49.28 -1.34 47.94 74.00 26.06 Peak
Project No.: 25025542398-RF Serisl No.: 31KI-3
Peolarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11s_U-NIT-2C_nigh channel S700MHz
Pk RBi: 1z, VEN: 3z Ave:RBI I 1HHZ, BM:SKHZ
Level (dBuVim) Date: 2025.04-26
90.0|
80.0|
PK
70.0|
60.0 3
50.0| MNMW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 a4.38 4.19 48.57 74.00 25.43 Peak
2 17100.00 46.72 7.13 53.85 68.20 14.35 Peak
3 17997.70 a7.44 11.51 58.95 74.00 15.05 Peak
a 17997.70 35.64 11.51 47.15 54.00 6.85 Average

802.11a, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 3LKI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11a_U-NII-2C_high channel 570@MHz

Peak: RBI: 1MHz , VBid: 3MHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with
90.0| > s 3
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 5380.20 49.31 -1.39 47.92 74.00 26.08 Peak
Project No.: 25025542308-RE Serial No.: 31KI-3
Pelarization: Vertical Tester: Alan Xie
Test Mode: Transmitting

Note: 862.11a_U-NII-2C_high channel 570@M

Peak :RBI: 1MHz, VEIN: SMHz Ave:RBW: 1t

Level (dBuV/im) Date: 2025.04-26

No.

90.0|
80.0|
PK
L N I 1 Y | Y I e
60.0 |
500 WW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit  Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

AW R

4.19 49.80 74.00 24.20 Peak

7.13 53.12 68.20 15.88 Peak
EL) 11.86 59 74.00 14.61 Peak
EL) 11.86 47.33 54.80 6.67 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

Polarization:

802.11n20, Low Channel, Horizontal

Project No.

Test Mode
Note

Level (dBuVim)

— fFundamentattestwith ]
Filter Switch Unit

i 2502554239E-RF Serial No.: 31KI-3
Horizontal Tester: Alan Xie
Transmittin

: 802.11n26_U-NII-2C_low channel 556@MHz
Peak: RBI: TMHz, VBI: Sz

Date: 2025-04-26

40.0|
30.0)
1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5395.60 9. -1.35 48.08 4.00 25.92 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarizatien: Horizental ster: Alan Xie
Test Mode: Transmitting
Note: 882.11n20_U-NII-2C_low channel 550@MHz

Level (dBuVim)

Peak:RBU: 1MHz, VEM: SMHz Ave:RBM:1MHz, VBU:SkHZ

Date: 2025.04-26

90.0)
20.0
70.0
60.0) 3
e M“‘MM
40.0|
30.0

6500 8800. 11100, 13400, 15700, 18000

Frequency (MHz)
Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)

1 11000.00 45.53 48.56 25.44 Peak
2 16500.00 46.34 50.50 17.70 Peak
3 17974.70 a7.67 11.32 58.99 74.00 15.01 Peak
4 17974.70 35.60 11.32 46.92 54.00 7.08 Average

P

80

Project No.:
olarization:
Test Mode
Note:

Level (dBuVim)

2.11n20, Low Channel, Vertical

25025542395 RF Serial No.: 31KI-3
Vertical Tester: Alan Xie
Transmittin

802.11n26_U-NII-2C_low channel 55@@MHz
Peak: RBI: TMHz , VBW: SMHz

Date: 2025-04-26

Fundamental test with
Filter Switch Unit

50.0) 1
o W
30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
o Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5391.20 49.72 -1.36 48.36 4.00 25.64 Peak
Project No.: 2502554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n26_U-NII-2C_low channel 5500MHz
Pealk: RBid: 1MHz, VEW: 3MHz Ave:RBW: 1Mz, VEW: SkHz
 opLevel (dBuvim) Date: 2025-04-26
90.0)
20.0
PK
70.0
60.0) 3
504 W
40.0|
30.0
6500 8800 11100, 13400, 15700. 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 47.92 50.95 74.00 23.05 Peak
2 46.03 50.19 68.20 18.01 Peak
3 47.62 58.97 74.00 15.03 Peak
4 17977.ee 35.58 46.93 54.00 7.07 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Middle Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 3IKI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n20_U-NII-2C_middle channel S58@MHz
Peak: RBW: TMHz , VBI: SHHz.

Level (dBuVim) Date: 2025-04-26

Fundamentat test with

90, Filter Switch Unit

80.0|

70.0| PK
60.0|

50.0|

40.0|

30.0|

1000 2100. szun‘Frequency(MHz)‘”uu 5400. 6500
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (d8/m)  (dBpv/m) (dBav/m)  (dB)
1 5413.20 49.25 -1.33 47.92 74.00 26.08 Peak

Project No.: 25025542398-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Alan Xie
Test Mode: Transmittin
Note: 802.11n26_U-NII-2C_middle channel 5586MHZ
Peak: RBI: 1MHz, VEW: MHz Ave:RBN:1MHZ , VBW: SkHz

Level (dBuVim) Date: 2025.04-26

90.0|
80.0|
PK

70.0|
60.0 3
> WW
40.0|
30.0|

6500 8800. 11100. 13400. 15700. 18000

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBWV/m)  (dB)

1 11160.00 45.91 3.44 49.35 74.00 24.65 Peak
2 16740.00 46.60 5.45 52.85 68.20 16.15 Peak
3 17983.9@ 47.60 11.48 59.00 74.00 15.00 Peak
4 17983.9@ 35.76 11.48 47.16 54.00 6.84 Average

Level (dBuVim)

802.11n20, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting

Note: 882.11n2@_U-NII-2C_middle channel SSSGMHz
Peak: RBI: TMHz, VBI: SMHz.

Date: 2025-04-26

Fundamental test with
Filter Switch Unit
PK
1*%
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
5417.60 49.94 -1.33 48.61 74.00 25.39 Peak
Project No.: 25025542308-RE Serial No.: 31KI-3
Pelarization: Vertical Tester: Alan Xie

Test Mode: Tramsmitting
Note: 802.11n26_U-NII-2C_middle channel SSBEMHz
Peak:RBU: 1MHz, VEM: SMHz Ave:RBW: 1MHz, VBU: SkHz

Date: 2025.04-26

Level (dBuVim)

AW R

3
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m) (dBuV/m) (dBuV/m) (dB)
46.31 3.44 49.75 74.00 24.25 Peak
47.26 5.45 52.71 68.20 15.49 Peak
1797@.10 48.08 11.29 59.37 74.00 14.63 Peak
1797@.10 36.33 11.29 47.62 54.00 6.38 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n28_U-NII-2C_high channel 5788MHz
Peak: RBI: TMHz, VBM: Sz

Level (dBuVim) Date: 2025-04-26

a0 Fundamental test with
w00 Filter Switch Unit
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5409.90 49.15 -1.33 47.82 4.00 26.18 Peak
Project No.: 25025542396 RF Serdal Mo.: 3IKI3

Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmittin
Note: 882.11n26_U-NII-2C_high channel S7@@Miz
Peak:RBU: 1MHz, VEM: SMHz Ave:RBM:1MHz, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0)
80.0)
PK
70.0
60.0) 3
50.0) e b S
b
40.0|
30.0
6500 2800. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 44.93 4.19 49.12 74.00 24.88 Peak
2 17100.00 26.37 7.13 53.50 68.20 14.70 Peak
3 17988.50 47.65 11.43 59.08 74.00 14.92 Peak
4 17988.50 35.74 11.43 47.17 54.00 6.83 Average

802.11n20, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n2@_U-NII-2C_high channel S788MHz
Peak: RBI: TMHz , VBW: SMHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with
90.0| . . .
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m) (dB)

No.

25625542398 -RF

Project No.: Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 882.11n26_U-NII-2C_high channel 57@@MHz
Peak: RBU: 1MHz, VE: SMHz Ave:RBW: 1MHz, VBU: SkHz

Level (dBuV/im) Date: 2025.04-26

90
80.0|
PK
L N I 1 Y | Y I e
60.0) 2
2

500 WWM
40.0|
30.0|

6500 8800. 11100. 13400. 15700. 18000

Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 45.53 a.19 29.72 74.00 24.28 Peak
2 17100.08 47.67 7.13 s4.80 68.20 13.48 Peak
3 18000.00 a7.58 11.52 59.06 74.00 14.91 Peak
4 18000.00 35.97 11.52 47.49 54.00 6.51 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, Low Channel, Horizontal

802.11n40, Low Channel, Vertical

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Herizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 503.11n40_UNTT-2C_low channel 5510z
Paaic:RBW: THiz, VBI: SHhis
Date: 2025-04-26
Level (dBuVim) Eundamental test wit
FEundamental test-with
a0 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Freauency (HHz)
No- Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (de/m)  (dBuv/m) (depw/m)  (dB)
1 5440.70 50.00 -1.30 48.70 74. 25.30 Peak
Project No.: 25825542395 RF Serial No.: 3IKT-3
Polarization: Herizental Tester: Alan Xie
Test Mode: Transmitting
Mote! 803.11n40_-NTT-2C_low channel 55101z
Pk RBW: 1Mz VBM: SHHs Ave:RB: 10z, VBW: iz
Level (dBuVim) Date: 2025.04-26
90.0|
80.0|
70.0|
60.0 3
500 WWMMWWMW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 11020.90 47.26 508.32 74.00 23.68 Peak
2 16530.90 45.65 50.00 68.20 18.20 Peak
3 17998.80 47.73 59.18 74.00 14.82 Peak
a4 17998.80 35.82 47.27 54.00 6.73 Average

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Moge: Transmitting
Note: §2.11n40_U-NI1-2C_Low channel SS10MHz
Peak:RBU: ¥tz VB Sz
Level (@Buvim) Eundamental testwit Date: 2026-04-26
Fundamental test with
900 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Freauency (M)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5438.50 49.66 -1.3:1 48.35 74.00 25.65 Peak
Project No.: 25025542308-RF Sertal No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: §2.11n40_U-NT1-2C_low channel SS10MHz
Paak:REW: iz, VBW: Mz Ave REH: 1Mz, VBW: SkHz
Level (dBuVim) Date: 2025.04-26
90.0|
80.0|
70.0|
60.0) 3
500 WWWMMW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11020.90 45.79 3.06 48.85 25.15 Peak
2 16530.90 46.99 4.35 51.34 . 16.86 Peak
3 17995.40 47.12 11.49 58.61 74.00 15.39 Peak
a4 17 L] 35.67 11.49 47 .16 54.00 6.84 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, Middle Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2C_middle channel SSS@MHz
Peak: RBI: TMHz, VBI: Sz

Date: 2025-04-26

2ol OB m) Fundamental test-with
90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1
40.0|
30.0|
1000 2100. SZUU‘FI'EQIISHCY (MH1)4300 5400. 6500
No. Frequency Reading  Factor Result Limit Margin Measurement
(1Hz) (dBwv)  (d8/m)  (dBuv/m) (dBpv/m)  (d8)
1 5417.60 49.93 -1.33 48.60 74.00 25.40 Peak
Project No.: 25025542396 RF Serdal Mo.: 3IKI3

Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmittin
Note: 802.11n48_U-NII-2C_middle channel SSS@MHz
Peak::RBU: 1MHz, VEM: SMHz Ave:RBM:1MHZ, VBU:SkHZ

Level (dBuV/im) Date: 2025.04-26

90.0
80.0|
70.0|
60.0 3
509 WWMWWMM*WWM
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(tiz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11100.00 3.31 49.53 74.00 24.47 Peak
2 16650.00 5.03 54.15 68.20 14.05 Peak
3 17997.76 11.51 59.41 74.00 14.59 Peak
a4 17997.70 11.51 47.26 54.00 6.74 Average

No.

802.11n40, Middle Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2C_middle channel SSSGMHz
Peak: RBI: TMHz, VBI: SMHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with

09 Filter Switch Unit

50.0 n
40.0|
30.0
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5436.30 49.42 -1.31 48.11 74.00 25.89 Peak
Project No.: 25025542398-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n6_U-NII-2C_middle chamnel SSSeMHz
Pk RBH: ¥z, VE: SHHz Ave:REM: 1MHz, VBW: SKkHZ
Level (dBuVim) Date:2025.04-26
90.0
80.0)
PK
70.0
600 3
9 W
40.0|
30.0
6500 2800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 46.32 3.31 49.63 74.00 24.37 Peak
2 46.08 5.03 51.11 68.20 17.89 Peak
3 48.33 11.45 59.78 74.00 14.22 Peak
a4 36.34 11.45 47.79 54.00 6.21 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, High Channel, Horizontal

Project Ne.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Alan Xie
Test Moge: Transmitting
Note: 803.11n40_NTT-2C_nigh channel 567oMHz
Peaic:RBM: THiz , VBld: SHb
pevetiaBuvim Fundamental test with Dot 202 0420
90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m) (dB)
1 5390.10 50.01 -1.36 48.65 74.00 25.35 Peak
Project No.: 2592554239E RF Serial No.: 31KI-3
Peolarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 803.11n40_-NTI-2C_nigh chamnel 567oMz
Poaic:RBM: THHz, VBMd: 31 Ave: RB 19, VBM: Sz
Level (dBuV/im) Date: 2025.04-26
90.0|
80.0|
PK
70.0|
60.0 3
i A A
50.0| ™ " -v Wt
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 146.32 3.88 50.20 74.00 23.80 Peak
2 17010.00 46.37 6.98 53.35 68.20 14.85 Peak
3 17993.10 a7.48 11.48 58.96 74.00 15.04 Peak
a 17993.10 35.87 11.48 47.35 54.00 6.65 Average

No.

802.11n40, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 882.11n4@_U-NII-2C_high channel S678MHz

Peak: RBI: TMHz, VBW: SMHz

Level (dBuVim) Date: 2025-04-26

Fundamental test with
90.0| . . .
Filter Switch Unit.
80.0|
70.0 PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5415.40 49.85 -1.33 48.52 74.00 25.48 Peak
Project No.: 2502554239E RE Serial No.: 3IKT-3
Pelarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 803.11n46_U-NTI-2C_nigh channel 5670Mz
Poaic:RBM: 1Mz, VEH: 31 Ave: R : 11, VBM: Sz
Level (dBuVim) Date: 2025-04-26
90.0|
80.0|
PK
70.0|
60.0) 3
500 WW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 45.28 3.88 49.08 74.00 24.92 Peak
2 46.32 6.98 53.30 68.20 14.90 Peak
3 48.01 11.48 74.00 14.51 Peak
a 36.13 11.48 54.00 6.39 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5725-5850MHz:

802.11a, Low Channel, Horizontal

Serial No.:

Project No.: 2502554239E-RF
i Tester:

Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11a_U-NII-3_low channel S745MHz
Peak: RBII: 1MHz , VBW: 3MHz

Level (dBuVim)

31KI-3
Leo xiao

Date: 2025-04-25

Fundamental test with

Filter Switch Unit

"  —
40 M o
30.0)
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 5415.48 se.19 -1.33 48.86 74.00 25.14 Peak
Project No.: 25025542398-RF Serdsl No.: 31KT-3
Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmitting
Note: 802.11a_U-NII-3_low channel S745MHZ
Peak: RBI: 1Mz, VEW: 3MHz

Level (dBuVim)

Date: 2025.04-25

60.0) 3
0 WWWM
40.0|
30.0
6500 2800. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 45.65 49.74 74.00 24.26 Peak
2 46.86 7.41 54.27 68.20 13.93 Peak
3 17993.10 47.62 11.48 59.10 74.00 14.90 Peak
a4 17993.10 36.33 11.48 47.81 54.00 6.19 Average

802.11a, Low Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3

Polarization: vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 803 11a_U-NIT-3_low channel 5745tz
Peaic:RB: 1HHz VB 312
L evel (dBuvim) Date: 2025-04-25
Fundamental test with
90.0| T 9 0
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5391.20 50.02 -1.36 48.66 74.00 25.34 Peak
Project No.: 2502554239E RE Serial No.: 31KI-3
Pelarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 803 11a_U-NI1-3_low channel 5745
Poaic:RBH: 14z, VEM: 31 Ave:RBM. Lz, VB : SkiHz

Level (dBuV/im) Date: 2025-04-25

No.

90.0)
80.0)
PK

wl ULV L b T T
60.0) 2
50.0) M
40.0|
30.0

6500 2800. 11100. 13400. 15700. 18000

Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

AW e

4.09 50.60 74.00 23.40 Peak

7.41 54.87 68.20 13.33 Peak

11.41 60.01 74.00 13.99 Peak
17986.26 11.41 47.86 54.80 6.14 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, Middle Channel, Horizontal

Project No.:

Polarization:

Test

Hode

2502554239E-RF
Horizontal
Transmitting

Serial No.: 31KI-3

er: Leo xiao

802.11a, Middle Channel, Vertical

Serial No.:

31KI-3

Project No.: 2502554239E-RF

Polar

Test

ization:
Hode

Vvertical
Transmitting

Tester: Leo Xiao

Note: 882.11a_U-NII-3_middle channel 5783MHz
Peak:RBW: 1Hz , VBW: 3MHz

Date: 2025-04-25

ECLELEA Fundamental test with
900 Filter Switch Unit
80.0|
70.0| PK
60.0|
500 %.Muwmb
40.0|
30.0|
1000 2100. szun‘Frequency (MHl)‘ﬂUU 5400. 6500
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBpv/m)  (dB)

Project No.:

25625542396 -RF
Polarization: Horizental Tester

Serial No.: 31KI-3

i Leo Xiao
Test Mode: Transmittin

Note: §02.11a_U-NII-3_middle channel 5785M

Peak :RBW: LMHz, VEW: 3MHz  Ave:REW: 1Mt

JVBM5kHZ

Level (dBuV/m) Date: 2025.04-25

600 3
50.0) WMWWW
40.0|
30.0|
6500 8200. " 3400. 15700. 12000

1100. 13
Frequency (MHz)

No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11570.90 47.78 a.e7 51.85 74.00 22.15 Peak
2 17355.00 48.60 7.37 55.97 68.20 12.23 Peak
3 17974.70 48.46 11.32 59.78 74.00 14.22 Peak
a4 17974.70 36.31 11.32 47 .63 54.00 6.37 Average

Note: 882.11a_U-NII-3_middle channel 5783MHz
Peak:RBW: 1Hz , VBW: 3MHz

Level (dBuVim)

Date: 2025-04-25

Fundamental test with
Filter Switch Unjt

1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBpvV/m) (dB)

Project No.:

Level (dBuVim)

25625542398 -RF
Polarization: Vertical Tester
Test Mode: Transmittin
Note: §02.11a_U-NII-3_middle channel 5785MHz
Peak :RBW: LMHz, VEW: 3MHz  Ave:RBU: 1MHZ, VBM :SkHz

Serial No.: 31KI-3
i Leo Xiao

Date: 2025.04-25

60.0) 3
50.0) W‘WWW
40.0|
30.0|
6500 8200. 11100, 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 11570.00 47.1 4.07 51.22 74.00 22.78 Peak
2 17355.00 47.94 7.37 55.31 68.20 12.89 Peak
3 17993.1e 47.80 11.48 59.28 74.00 14.72 Peak
4 17993.10 36.25 11.48 47.73 54.00 6.27 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a, High Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-3_high channel 5825MHz
Hz

Peak: RBI: 11z , VBM: 31

Level (dBuVim) Date: 2025-04-25

Fundamental test with
90.0| . s +
Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1 e "
e o
“0 M“
30.0
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 5428.60 50.14 -1.32 48.82 4.00 25.18 Peak
Project No.: 25025542398-RF Serisl No.: 31KI-3
Peolarization: Horizontal Tester: Leo Xiao

Test Mode: Tramsmittin
Note: 882.11a_U-NII-3_high channel 5825MHz
Peak:RBU: 1MHz, VEW: SMHz  Ave:RBU: 1Mz, VBM: SkHz

Level (dBuV/im) Date: 2025.04-25

90.0
80.0)
K
70.0 4‘ \—"—‘ \—‘
60.0) 3
0 WWW
40.0|
30.0
6500 2800. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 48.16 a.13 52.29 74.00 21.71 Peak
2 17475.00 a7.48 7.88 55.36 68.20 12.84 Peak
3 17983.90 47.81 11.40 59.21 74.00 14.79 Peak
4 17983.90 36.45 11.40 47.85 54.00 6.15 Average

802.11a, High Channel, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-3_high channel 5825MHz
Hz

Peak: RBI: 14z , VBW: 31

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
509 Filter Switch Unit

30.0)
1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5412.10 49.81 -1.33 48.48 74.00 25.52 Peak
Project No.: 2502554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiae

Test Mode: Tramsmitting
Note: 882.11a_U-NII-3_high channel 5825MHz

Peak:RBU: 1MHz, VEW: SMHz  Ave:REW: 1!

iHz, VB : SkcHz

Level (dBuV/im) Date: 2025-04-25

90.0
80.0|
PK

L N I 1 Y | Y I e
60.0) 3
500 WWW
40.0|
30.0|

6500 8800. 11100. 13400. 15700. 18000

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 47.34 51.47 74.00 22.53 Peak
2 47.74 55.62 68.20 12.58 Peak

3 48.46 59.47 74.00 14.53 Peak
a4 36.70 47.71 54.00 6.29 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3

Polarization: Horizontal Tester: Leo xiao
Test Mode: Tramsmitting
Note: 882.11n28_U-NII-3_low channel S745MHz
Peak: RBI: TMHz , VBI: 3MHz

Level (dBuVim) Date: 2025-04-25

10 Fundamentat test with
%09 Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0| 1 "
aidagriuaie bt
40.0 o
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5436.30 49.62 -1.31 48.31 4.00 25.69 Peak
Project No.: 25025542308-RF Sertal No.: 31KI-3
Peolarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: §62.11n76_U-NII-3_low channel S74SMHz
Peai: RW: 1Mz, VBW: 3HHz  Ave: REM: 1HHz, UBH: SkHz
- Level (dBuVim) Date: 2025.04.25
90.0|
80.0|
PK
70.0|
60.0) 3
50.0 W
40.0|
30.0|
6500 £800. 11100, 13400, 15700, 12000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 a45.68 48.77 24.23 Peak
2 17235.00 146.55 7.41 53.96 14.24 Peak
3 17970@.10 48.88 11.29 60.17 13.83 Peak
a 17970@.10 36.49 11.29 47.78 6.22 Average

o0 Fundamental test with

w00 Filter Switch Unit

70.0 PK
60.0|

50.0) 1 i

400 W “

30.0|

802.11n20, Low Channel, Vertical

Project No.: 2502554239E-RF
Polarization: Vertical
Test Mode: Tramsmitting
Note: 882.11n26_U-NII-3_low channel S745MHz
Peak: RBI: TMHz, VBI: 3MHz

Serial No.: 31KI-3
Tester: Leo Xiao

Level (dBuVim) Date: 2025-04-25

1000 2100. 3200, 4300 5400. 6500
Frequency (MHz)
Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5367.00 50.18 -1.44 48.74 4.00 25.26 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11n26_U-NII-3_low channel 574ShHz
Peak: REW: 1MHz, VEW: BMHz  Ave:REW: 1MHz, VEW: SkHz
 opLevel (dBuvim) Date: 2025-04-25
90.0
20.0
PK
70.0
60.0 H
4
50.0| M
40.0|
30.0
6500 2800, 1100, 13400, 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 4.09 51.26 74.00 22.74 Peak
2 7.41 54.07 68.20 14.13 Peak
3 11.49 60.10 74.00 13.90 Peak
a 11.49 47.98 54.00 6.02 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

Polari:

802.11n20, Middle Channel, Horizontal

Project Ne.: 2502554239E-RF
ization: Horizontal
Transmitting
: 802.11n26_U-NII-3_middle channel S785MHz

Peak: RBW: TMHz, VBI: 3z

31KI-3
Leo xiao

Serial No.:
Tester:

Level (dBuV/m) Date: 2025-04-25

W Fundamenmttestwith T |
%09 Filter Switch Unit
20.0]
70.0 PK
60.0]
500 1W
40.0
30.0
1000 2100. 3200. 4300. 5400. 6500
Froquency (Mie)
Frequency Reading  Factor Result Limit Margin Measurement
(z) (dBuV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5362.60 50.40 -1.44 48.96 74.00 25.04 Peak
Progect o.: 250255423987 Serial No.: 31113
Polarization: -t Leo Xiao

Horizontal Tester:
Test Hode: Transmitting

Note: 892.11n26_U-NII-3_middle channel S785MHz
Peak:REW: IMHZ, VEW: 3MHz  Ave:REW:1MHz, VEW: SkHz

Level (dBuV/m) Date: 2025.04-25

90.0
80.0
K
700 N et
60.0 3
50.0 W
40.0)
300
6500 8800. 11100, 13400. 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11576.60 46.84 4.07 74.00 23.09 Peak
2 17355.00 48.18 7.37 68.20 12.65 Peak
3 17997.70 47.95 11.51 .46 74.00 14.54 Peak
a 17997.70 36.39 11.51 47.90 54.00 6.10 Average

No.

802.11n20, Middle Channel, Vertical

Project No.: 25@82554239E-RF Serial Ne.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test ode: Transmitting
Note: §02.11n20_U-NIT-3_middle channel 578SHHz
Peaic:REN: LiHz, VBT 3z
gl temvim) . Date: 2025.04-25
Fundamental test with
90 Filter Switch Unit
80.0|
700 PK
60.0|
50.0) 1 o "
T o
0 W
304
1000 2100, 3200, 4300, 5400, 6500
Freauency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5422.00 19.90 -1.33 48.57 74.00 25.43 Peak
Project No.: 2582554239E-RF Serial No.: 3IKI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: §02.11n20_U-NIT-3_middle channel 5765Hz
Peaic:REN: Liz, VB  3HHz  Ave:REW:1HHz, VBH:Ski:
Level (dBuVim) Date: 2025-04-25
304
80.0|
PK
70.0|
60.0 3
50.0| M
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11570.00 47.16 407 1.23 74.00 22.77 Peak
2 17355.00 18.08 7.37 55.45 68.20 12.75 Peak
3 17986.20 47.72 11.41 59.13 74.00 14.87 Peak
4 17986.20 36.51 11.41 47.92 54.00 6.08 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, High Channel, Horizontal

Project No.: 2562554239E-RF Serial No.: 3IKI-3
Polarization: Horizontal Tester: Leo xiao
Test Mode: Transmitting
Note: 882.11n28_U-NII-3_high channel 5825MHz
Peak: RBI: THHz , VBI: 3tz

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
20 Filter Switch Unjt

1000 2100, 3200, 4300, 5400, 6500
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBpv/m) (dB)
1 5373.60 49.87 -1.42 48.45 74.00 25.55 Peak
Project No.: 2502554239E-RF Serial No.: 31KI-3

Polarization: Horizontal Tester: Leo Xiao
Test Mode: Tramsmittin
Note: 882.11n26_U-NII-3_high channel 5825kHz
Peak:RBW: 1MHz, VBW: 3MHz  Ave:RBU: 1MHZ, VBM: SkHz

Level (dBuV/im) Date: 2025.04-25

90.0)
80.0)
PK
70.0
60.0) 3
.
50.0) WW
40.0|
30.0
6500 2800. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 48.55 4.13 52.68 74.00 21.32 Peak
2 28.27 7.88 56.15 68.20 12.05 Peak
3 47.87 11.45 59.32 74.00 14.68 Peak
a 80 36.44 11.45 47.89 54.00 6.11 Average

No.

802.11n20, High Channel, Vertical

Serial No.: 31KI-3

Project No.: 2502554239E-RF
i Tester: Leo Xiao

Polarization: Vertical
Test Mode: Transmitting
Note: 882.11n2@_U-NII-3_high channel 5825MHz
Peak: RBW: TMHz , VBI: 3z

Level (dBuVim) Date: 2025-04-25

900 Fundamental test with
w00 Filter Switch Unit

1000 2100. 3200, 4300, 5400, 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 5360.40 49.87 -1.45 48.42 74.00 25.58 Peak

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 882.11n26_U-NII-3_high channel 5825MHz
Peak:RBW: 1MHZ, VEW: 3MHz  Ave:RBW: 1MHz, VBM : SkHz

Level (dBuV/im) Date: 2025-04-25

90.0)
80.0)
PK
wl ULV L b T T
60.0) 3
|
50.0 W
40.0|
30.0
6500 2800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 48.70 4.13 52.83 74.00 21.17 Peak
2 48.25 7.88 56.13 68.20 12.67 Peak
3 48.20 11.e3 59.23 74.00 14.77 Peak
a 17933.30 36.58 11.83 47.61 54.80 6.39 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

802.11n40, Low Channel, Horizontal 802.11n40, Low Channel, Vertical

Project Ne.: 2502554239E-RF Serial No.: 31KI-3 Project No.: 2502554239E-RF Serial Mo.: 31KI-3
Polarization: Horizental Tester: Leo Xiao Polarization: vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11n40_U-NII-3_low channel S75SMHz Note: 862.11n46_U-NII-3_low channel S755HHz
Peak RBW: 1tz , VBld: 3z Peak RBW: Ttz , VEld: Mz
Level (dBuVim) Lundamental fact wif Date: 2025-04-25 Level (dBuvim) Date: 20250425
B fi“““"“’f”‘; TYSTEEE Fundamental test with
900 Filter Switch Unit 900 ; ; ;
S U Filter Switch Unit
80.0| 80.0|
70.0 PK 70.0 PK
60.0| 60.0|
%9 1%«“““’““‘ %09 W
00 00 W
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 3200. 4301 5400. 6500
Frequency (MHz) Frequency (MHz)
No Frequency Reading  Factor Result Limit Margin Measurement No Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5425.30 49.57 -1.31 48.26 74.00 25.74 Peak 1 4253.80 55.69 -4.95 50.74 74.00 23.26 Peak
Project No.: 25025542308-RF Sertal No.: 31KI-3 Project No.: 25025542308-RE Serial No.: 31KI-3
Peolarization: Horizontal Tester: Leo Xiao Pelarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting Test Mode: Transmitting
Note: §62.11n40_U-NII-3_low channel 5755MHz Note: 862.11n46_U-NII-3_low channel 5755HHz
Peai: RBW: 1Mz, VBW: 3HHz  Ave: REM: 1Mz, UBK: Skiz Peal: RBW: Tz, VBW: Mz Ave: RBH: 1z, VEW: SkHz
Level (dBuVim) Date: 2025-04-25 Level (dBuVim) Date: 2026.04-29
90.0| 90.0|
80.0| 80.0|
K PK
70.0| 70.0|
60.0) 3 60.0) 3
2
9 W 50 W
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No Frequency Reading Factor  Result Limit Margin  Measurement No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 a6.7@ 50.79 74.00 23.21 Peak 1 a6.74 50.83 74.00 23.17 Peak
2 17265.00 47.87 55.25 68.20 12.95 Peak 2 47.59 54.97 68.20 13.23 Peak
3 17983.90 a8.16 59.56 74.00 14.44 Peak 3 48.20 59.48 74.00 14.52 Peak
a 17983.90 36.39 47.79 54.00 6.21 Average 4 17967.80 36.40 47.68 54.00 6.32 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40, High Channel, Horizontal

Serial No.: 31KI-3

Project No.: 2502554239E-RF
i Tester: Leo xiao

Polarization: Horizontal

Test Mode: Transmitting
Note: 862.11n48_U-NII-3_high channel 5795MHz
Peak: RBH: THHz , VBI: 3tz

Date: 2025-04-25

pevetiaBuvim Fundamental test with
90, Filter Switch Unit
80.0|
70.0 PK
60.0|
50.0) 1 m
N i
0 W
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpv/m) (dB)
1 5418.70 50.01 -1.32 48.69 74.00 25.31 Peak
Project No.: 2592554239E RF Serial No.: 31KI-3
Peolarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n4@_U-NII-3_high channel 5795MHz
Poaic:RBW: 1Mz, VBME 312 Avo:RBM. 1Mz, VB : Skiz
Level (dBuV/im) Date: 2025.04-25
90.0|
80.0|
PK
70.0|
60.0 3
.
50.0) W,MW
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 ag.64 52.68 74.00 21.32 Peak
2 17385.00 47.26 7.48 54.74 68.20 13.46 Peak
3 17999.00 a7.46 11.51 58.97 74.00 15.03 Peak
a 17999.00 36.36 11.51 47.87 54.00 6.13 Average

P

802.11n40, High Channel, Vertical

Project No.: 2502554239E-RF
olarization: Vertical
Test Mode: Transmitting
Note: 882.11n4@_U-NII-3_high channel 5795MHz
Peak: RBI: TMHz, VBI: 3z

Serial No.: 31KI-3
Tester: Leo Xiao

Level (dBuVim) Date: 2025-04-25

Fundamental test with
90.0| . . .
Filter Switch Unit.
80.0|
70.0 PK
60.0|
500 1MW
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBpv/m) (dB)

No.

1 5437.40 50.25 -1.31 48.94 74.00 25.06 Peak
Project No.: 2562554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 862.11n46_U-NII-3_high channel 578Skz
Peak: RB: 1HHZ, VEW: 3MHz  Ave:RBW: 1Mz, VBW: SkHz
Level (dBuVim) Date: 2025-04.25
90.0
80.0
PK
70.0)
60.0) o 3
50.0) W
40
30.0)
6500 8800. 11100, 13400, 15700, 18000
Frequency (MH2)
Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

AW e

47.83 4.4 51.07 74.00 22.93 Peak
17385.08 48.70 7.48 56.18 68.20 12.62 Peak
17976.10 47.30 11.29 58.59 74.00 15.41 Peak
17970.18 36.49 11.29 47.78 54.80 6.22 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

18GHz-40GHz:

No Emission was detected in the range 18-40GHz,test was performed on the mode and

channel which with the maximum power.
802.11n20 5745MHz, Horizontal

Serial No.: 31KI-3
Tester: Alan Xie

Project lNo.: 2582554239E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: Peak:RBi: 1MHz, VBM: SHHz

1opLeve! (dBuVim) Date: 2025.04-25

90.0
80.0
70.0 PK
60.0)
p
S00| oo o by A A g it
40.0|
30.0
18000 19700. 21400. 23100. 24200. 26500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m) (dBuV/m) (dBuV/m)  (dB)
1 23647.40 44.39 8.15 52.54 74.00 21.46 Peak
Project Ne.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transaiteing
Noter Peak:R: 1iHz, VBI: MMz  Ave:RBU: iz, VBM: Stz
L evel (dBuvim) Date: 2025-04-25
90.0|
20.0
PK
70.0 H
60.0) 1
50.0
40.0|
30.0
26500 29200. 31900. 34600. 37300. 40000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 39387.10 44.07 3.05 57.12 74.00 16.88 Peak
2 39387.10 32.61 13.05 45.66 54.00 8.34 Average

Project lio
Polarization: Vertical

802.11n20 5745MHz, Vertical

2502554239E-RF Serial Mo.: 31KI-3
Tester: Alan Xie
Test Mode: Transmitting
Note: Peak:RBi: 1MHz, VBi: SMHz

Level (dBuV/im) Date: 2025-04-25

90.0)
80.0|
70.0 PK:
60.0|
.
SO0| o4y b
40.0|
30.0|
18000 19700. 21400. 23100. 24800. 26500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
() (dBav)  (dB/m)  (dBuV/m) (dBV/m)  (dB)
1 23604.90 45.54 8.13 53.67 74.00 20.33 Peak
Project No.: 2502554239E-RF Serial Mo.: 31KI-3
Polarization: vertical Tester: Alan Xie
Test Mode: Transmitting
oty o R A VB SHE  AvesRE: b, VB Sk
L ovel (@Buvim) Date: 2025.04-25
90.0|
80.0|
PK
70.0 ”
60.0| +
50.0|
40.0|
30.0|
26500 29200. 31900. 34600. 37300. 40000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuu/m)  (dB)
1 39384.40 .03 74.00 16.66 Peak
2 39384.40 3.03 54.00 7.67 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

Test plots for Bandedge:
5150-5250MHz:
802.11a, Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Peolarization: Horizental Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11a_U-NI1-1_low channel S180Mz
Peaic: RBIl: 1Mz, VBW: 3MHZ | Ave :REW: LKz, VEW: SkcHz
- Level (@Buvim) Date: 2025-04-25
100.0|
90.0|
80.0|
M PK
70.0
1.3
609 n " "
50.0|
40.0|
5100 5120. 5140. 5161 5180. 5200
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 55.72 6.52 62.24 74.00 11.76 Peak
2 41.16 6.52 47.68 54.00 6.32 Average
3 55.29 6.53 61.82 74.00 12.18 Peak
a4 5150.00 42.37 6.53 48.90 54.00 5.10 Average

802.11a, High Channel, Bandedge, Horizontal

Project No.: 2562554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11a_U-NII-1_high channel 524MHz

P

Level (dBuVim)

eak i RBI: 1MHz, VBW: SMHz  Ave:RBW: 1HHz, VB : SkHz

Date: 2025-04-25

100.0|

90.0

80.0

A PK

70.0 rﬂ

60.0) ‘ _

50.0

40.0|

5220 5256. 292 5328 5364. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5350.00 48.94 7.10 56.04 74.00 17.96 Peak
2 5350.00 39.54 .18 46.64 54.00 7.36 Average

802.11a, Low Channel, Bandedge,

Vertical

Project No.: 2562554239E-RF Serial No.: 3IKI-3
Pelarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting
Note: 802.11a_U-NII-1_low channel S180MHz
Peak:RBH: LMz, VBW: 3MHz  Ave:REW:1MHz, VEW:SkHz
11gLevel (@Buvim) Date: 2025-04-25
100.0)
90.0|
80.0)
70.0)
1.3

60.0)
50.0]
400

5100 5120 140, 5160, 5180 5200

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 5146.62 57.11 6.52 63.63 74.00 10.37 Peak
2 5146.62 42.15 6.52 48.67 54.00 5.33 Average
3 5150.00 56.16 6.53 62.69 74.00 11.31 Peak
a 5150.00 43.90 6.53 56.43 54.00 3.57 Average

802.11a,High Channel, Bandedge,

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11a_U-NII-1_high channel 5248MH

Level {dBuVim)

Peak:RBN;: MHz, VBW: 3HHz  Ave:RBH: 1MHz, VBH: SkHz

Vertical

Date: 2025-04-25

100.0|
90.0|
80.0|
'y PK
W
70.0|
600 VKMM’M.M " ok i
50.0
40.0|
5220 5256. 292. 5328, 5364. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5350.00 50.24 7.10 57.34 74.00 16.66 Peak
2 5350.00 38.42 10 45.52 54.00 8.48 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarizatien: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n20_U-NII-1_low channel 5180lHz
Peak : RBid: LMHz, VBW: 3MHz  Ave:REW: 1MHz, VEW: SkHz

. Level @BuVim) Date: 2025.04-25
100.0
90.0|
20.0
70.0)
60.0)
50.0
40.0|

5100 5120, 5140, 5160, 5180, 5200

Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)

1 5149.34 57.03 6.52 63.55 74.00 10.45 Peak
2 5149.34 43.43 6.52 49.95 54.00 4.05 Average
3 5150.00 55.66 6.53 62.19 74.00 11.81 Peak
a 5150.00 as.11 6.53 50.64 54.00 3.36 Average

802.11n20,High Channel, Bandedge, Horizontal

Project No.:
Polarization

Test

Mode:
Note:

Level (dBuVim)

2562554239E-RF Serial No.: 31KI-3
Horizontal Tester: Leo Xiao
Transmittin

802.11n20_U-NII-1 high channel 5248MHz
Peak :RBi: 1MHz, VBW: SMHz  Ave:RBU: 1Mz, VBM: Skiz

Date: 2025-04-25

100.0|
90.0
80.0)
Pk

Ny ‘\WA—
60.0) —
500
40.0|

5220 5256. 292. 5328. 5364. 5400

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)

1 5350.00 48.52 .18 55.62 74.00 18.38 Peak
2 5350.00 38.63 7.10 45.73 54.00 8.27 Average

802.11n20, Low Channel, Bandedge, Vertical

Project No.: 2502554230E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11n26_U-NII-1_low channel 5188MHz
Pealk : RBid: 1MHz, VB 3MHz  Ave:REW: 1MHz, VEW: SkHz
11qLevel [dBuvim) Date: 2025-04-25
100.0
90.0|
20.0
PK
70.0)
60.0)
50.0
40.0|
5100 5120, 5140, 5160. 5180, 5200
Frequency (MHz)
0. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

5149.3
5149
5150
5150

BN e

58.64 6.52 65.16 74.00 8.84 Peak
44.23 6.52 50.75 54.00 3.25 Average
57.28 6.53 63.81 74.00 16.19 Peak
44.30 6.53 50.83 54.00 3.17 Average

802.11n20,High Channel, Bandedge, Vertical

Project No.: 2
Polarization: Vs
Test Mode: T
Note: 8

P

Level (dBuVim)

502554239 RF
ertical
ransmittin
02.11n28_U-NII-1_high channel 524@MHz

‘eak: RBW: 1MHz, VBW: 3MHz  Ave:RBW: 1MHz, VBW: SkHz

serial No.:
Tester

31KI-3
Leo xiao

Date: 2025-04-25

100
900
80
PK
Ny \WM
600 bt . " "
500
400
5220 5256. 292. 5328 5364. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)

48.52 .10 55.62 74.00 18.38 Peak
38.79 7.10 45.89 54.80 8.11 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n48_U-NII-1_low channel 5180WHz
Peak:RBW: 1MHz, VBW: 3MHz  Ave:RBU: 1MHZ, VBM: SkHz

1qgLevel [dBuvim) Date: 2025.04-25

100.0
90.0|
20.0
PK
70.0)
p
60.0)
50.0
40.0|
5100 5124, 5148, 5172, 5196. 5220
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 5146.46 56.64 6.52 63.16 74.00 10.84 Peak
2 5146.46 42.54 6.52 49.06 54.00 4.94 Average
3 5150.00 53.98 6.53 60.51 74.00 13.49 Peak
a 5150.00 22.74 6.53 49.27 54.00 4.73 Average

802.11n40, High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 802.11n4@_U-NII-1 high channel 523@MHz
Peak: RBi: 1MHz, VBW: SMHz  Ave:RBM: 1Mz, VBM: Skiz

Level (dBuV/m) Date: 2025-04-25

100.0|
90.0|
80.0|
PK

iy L M
60.0) — y 1 .
50.0|
40.0|

5200 5240. 280. 5320. 5360. 5400

Frequency (1Hz)
No.  Frequency  Reading Factor  Result  Limit  Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 s5350.00 19.61 7.1 56.71  74.08  17.29  Peak
2 5350.00 38.52 7.1 45.62  54.00 8.38  Average

802.11n40, Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n46_U-NII-1_low channel 518@MHz
Peak:RBW: 1MHZ, VEW: 3MHz  Ave:REW: 1MHz, VEM : SkHz

4qgLevel [dBuvim) Date: 2025.04-25

100.0|
90.0|
20.0

PK

9 ; nan,
60.0)
50.0
40.0|

5100 5124, 5148. 5172, 5196. 5220
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement

(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

1 5142 58.60 6.50 65.10 74.00 8.90 Peak
2 5142 42.32 6.50 48.82 54.00 5.18 Average
3 5150 55.28 6.53 61.81 74.00 12.19 Peak
a 5150 44.11 6.53 50.64 54.00 3.36 Average

802.11n40, High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 802.11n4@_U-NII-1 high channel 523@MHz
Peak:RBW: 1MHZ , VB: 3MHz  Ave:RBU: 1MHz , VM : SkcHz

Level (dBuV/m) Date: 2025-04-25

100.0|
90.0|
80.0|
PK
™ LW’MM
60.0) .
50.0|
40.0|
5200 5240. 280. 5320. 5360. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement

(MHz } (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)

1 5350.00 49.26 7.10 56.36 74.00 17.64 Peak
2 5350.00 38.94 7.10 46.04 54.80 7.96 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5250-5350MHz:
802.11a,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF
Polarization: Horizental
Test Mode: Transmitting
Note: 802.11a_U-NII-2A_low channel 526@MHz
Peak:RBU: 1MHz, VEil: 3MHz  Ave:RBW: 1MHz, VBM : SkHz

Serial No.: 31KI-3
Tester: Alan Xie

4qgLevel [dBuvim) Date: 2025.04-26

100.0
90.0|
20.0
P
70.0)
60.0 " .
50.0
40.0|
5100 5136 5172, 5208, 5244, 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

5156 6.53 55.50 74.00 18.50 Peak
2 5156.00 38.9 6.53 45.5 54.00 8.50 Average

802.11a,High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF
Polarization: Horizontal
Test Mode: Tramsmitting
Note: 802.1la_U-NII-2A_high channel 5320MHz
Peak:RBU: 1MHz  VB: 3MHz  Ave:RBU: 1MHz , VM : SkcHz

Serial Mo.: 31KI-3
Tester: Alan Xie

Level (dBuV/m) Date: 2025-04-26

100.0|

90.0

80.0|

PK
70.0| #
1

60.0 . |
50.0
40.0|

5300 5320. 340. 5360. 5380. 5400

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 5350.00 53 7.10 60.42 74.00 13.58 Peak

2 5350.00 41 7.10 48.77 54.00 5.23 Average

802.11a,Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 802.11a_U-NII-24_low channel S26@MHz
Peak:RBW: LMHZ, VEW: 3MHz  Ave:REW:1MHz, VB :SkHz

Serial No.: 3IKI-3
Tester: Alan Xie

Level (dBuVim) Date: 2025.04-26

1"
100.0)
90.0|
20.0|
P
\
70.0|
60.0| " 1 .
50.0|
40.0|
5100 5136, 5172, 5208, 5244, 5280
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)

5150 56.26 6.53 56.79 74.00 17.21 Peak
2 5150.00 39.06 6.53 45.59 54.00 8.41 Average

802.11a,High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF
Polarization: Vertical
Test Mode: Transmittin
Note: 802.11a U-NII-24_high channel 5320MHz
Peak:RBU: 1MHz, VBH: 3MHz  Ave: RBI: 1MHz , VBH: Skiiz

Serial No.: 3IKI-3
Tester: Alan Xie

Level {dBuV/m) Date: 2025-04-26

100.0|
80.0|
80.0|
PK
70.0|
1
60.0| M, ™ o
50.0|
40.0|
5300 5320. 340. 5360. 5380. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 5350.00 55.73 7.10 62.83 74.00 11.17 Peak
2 5350.00 43.47 7.10 56.57 54.00 3.43 Average

Report Template Version: FCC+IC-WiFi5-Client-V2.0

Page 83 of 124




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Bandedge, Horizontal 802.11n20,Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3 Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting

Test Mode: Transmitting
Note: 802.11n26_U-NII-2A_low channel 526@MHz

Note: 862.11n28_U-NII-2A_low channel 526@MHz i
Peak:RBW: 1MHz, VEW: SMHz  AveRBW: 1MHz, VBM : SkHz

i
Peak:RBW: 1MHz, VBW: SMHz  Ave:RBU: 1MHZ, VBM: SkHz

Level (dBuVim) Date: 2025.04-26

i~ 11qLevel [dBuvim) Date: 2025-04-26
100.0 100.0
90.0| 90.0|
20.0 20.0
L PK
70.0) “‘M/‘/ 700 w‘/
60.0) " 60.0) "
50.0 50.0
40.0| 40.0|
5100 5136. 5172, 5208, 5244, 5280 5100 5136 5172, 5208, 5244, 5280
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB) (MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 5150.00 a9.42 6 55.95 74.00 18.05 Peak 1 5150.00 6.53 56.24 74.00 17.76 Peak
2 5150.00 38.66 6 45.19 54.00 8.81 Average 2 5150.00 6.53 45.60 54.00 8.40 Average

802.11n20,High Channel, Bandedge, Horizontal 802.11n20,High Channel, Bandedge, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3 Project No.: 2502554239E-RF Serial Mo.: 31KI-3
Polarization: Horizontal Tester: Alan Xie Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting

Test Mode: Tramsmitting
Note: 882.11n26_U-NII-2A_high channel 5328M
Peak:RBU: 1MHZ , VBI: SMHz  Ave :RBU: 1MHz , VBH: SkcHz

Note: 802.11n20_U-NII-2A_high channel 532@MHz
Peak :RBi: 1MHZ, VBW: SMHz  Ave:RBM: 1Mz, VBM: Skiz

Level (dBuV/m) Date: 2025-04-26

Level {dBuVim) Date: 2025-04-26
100.0| 100.0|
90.0 90.0
80.0| 80.0|
PK PK
70.0| 70.0|
3 3
60.0| 60.0|
50.0 50.0
40.0| 40.0|
5300 5320. 340. 5360. 5380. 5400 5300 5320. 340. 5360. 5380. 5400
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB) (MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 5350.00 52.52 7.10 59.62 74.00 14.38 Peak 1 5350.00 55.03 7.10 62.13 74.00 11.87 Peak
2 5350.00 41.21 7.10 48.31 54.00 5.69 Average 2 5350.00 43.54 7.10 58.64 54.08 3.36 Average
3 5351.92 55.79 7.11 62.90 74.00 11.10 Peak 3 5351.82 57.57 7.11 64.68 74.008 9.32 Peak
4 5351.92 41.98 7.11 45.09 54.080 4.91 Average 4 5351.82 43.89 7.11 51.80 54.80 3.80 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40,Low Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Alan Xie
Test Mode: Transmitting
Note: §02.11n46_U-NII-2A_Low channel 527MHz
Peak :RBW: LMHz, VEW: SMHz  Ave:RBU:1MHZ, VBM :SkHz

sroLevel (eBuvim) Date: 2025.04-26
100.0
90.0
20,0
PK
70.0 M
60.0
50.0
40,0
5100 5140, 5180, 5220, 5260. 5300
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement

(MHz) (dBpuv) (dB/m) (dBuv/m)  (dBpv/m) (dB)

5150. 49.11 6 55 74.00 18.36 Peak
2 5150.00 38.91 6 45 54.00 8.56 Average

802.11n40,High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 822.11n40_U-NII-2A_high channel 531eM
Peak:RBW: LM

BW:3MHz  Ave:RBM:1MHz,VBMW:SkHz

J1gLevel (dBuVim) Date: 2025-04-26
100.0|
90.0
80.0|
Pk
70.0|
60.0|
50.0
40.0|
5280 5304. 328. 5352. 5376. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5350.00 53.86 .10 60.95 74.00 13.04 Peak
2 5350.00 41.63 7.10 48.73 54.00 5.27 Average

802.11n40,Low Channel, Bandedge, Vertical

Project No.:
Polarization:
Test Mode:
Note

4qgLevel [dBuvim)

25625542398 -RF Serial No.: 31KI-3
Vertical Tester: Alan Xie
Transmitting

802.11n46_U-NII-2A_low channel 527@MHz
Peak:RBW: 1MHZ, VEW: SMHz  AveRBW: 1MHz, VEM : SkHz

Date: 2025.04-26

100.0
90.0|
20.0
PK
700) M M
800 . 1 .
50.0
40.0|
5100 5140, 5180, 5220, 5260, 5300
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 5150.00 50.39 6 56.92 74.00 17.08 Peak
2 5150.00 38.85 6 45.38 54.00 8.62 Average

802.11n40,High Channel, Bandedge, Vertical

Project No.: 25¢
Polarization: Ve
Test Mode: Tr
Note: 88

Pe:

Level (dBuVim)

625542396 RF Serial No.: 31KI-3
rtical Tester: Alan Xie
ansmitting

2.11n48_U-NII-24_high channel 531@MHz

ak: RBW: TMHz, VWi SMHz - Ave:RBH: 1HHz, VBW: SkHz

Date: 2025-04-26

100.0|
90.0
80.0|
PK
700 W
60.0|
50.0
40.0|
5280 5304. 328. 5352 5376. 5400
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5350.00 55.52 .18 6 74.00 11.38 Peak
2 5350.00 43.13 7.10 50.23 54.00 3.77 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5470-5725MHz:
802.11a,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF
Polarization: Horizental
Test Mode: Transmitting
Note: 802.11a_U-NII-2C_Low channel 5568z
Peak:RBU: 1MHz, VEil: 3MHz  Ave:RBW: 1MHz, VBM : SkHz

Serial No.: 31KI-3
Tester: Alan Xie

Level (dBuVim) Date: 2025.04-26

108

97.5|

86.3|

75.0)

63.8]

" ]
52.5|
413
5400 5424, 5448, 5472 5496 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

5460.00

1 48.93 7.33 56.26 74.00 17.74 Peak
2 5460.00 38.84 7.33 46.17 54.00 7.83 Average
3 5469.67 52.29 7.34 59.63 68.20 8.57 Peak
4 5470.00 508.29 7.34 57.63 68.20 168.57 Peak

802.11a, High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF
Polarization: Horizontal
Test Mode: Tramsmitting
Note: 802.1la_U-NII-2C_high channel 57@MHz
Peak: RBI: 1MHz , VBH: 3MHz

Serial Mo.: 31KI-3
Tester: Alan Xie

Level (dBuV/m) Date: 2025-04-26

1
1089
975
863
754
A Pk
639 MV 3
) "
525
413
5630 5704. 726, 5752 5776 5800
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.00 53.35 8.83 61.38 68.20 6.82 Peak

No. Frequency

802.11a,Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 802.11a_U-NII-2C_low channel SSe@MHz
Peak:RBW: LMHz, VEW: 3MHz  Ave:REW:1MHz, VB :SkiHz

Serial No.: 3IKI-3
Tester: Alan Xie

Level (dBuVim) Date: 2025.04-26

5400 5424, 5448, 5472, 5496, 5520
Frequency (MHz)

Factor

(dB/m)

Reading
(dBuv)

Result
(dBuv/m)

Limit Margin Measurement

(MHz)

(dBuv/m) (dB)

5460.00 49.43

1 7.33 56.76 74.00 17.24 Peak
2 5460.00 39.59 7.33 46.92 54.00 7.08 Average
3 5470.00 51.12 7.34 58.46 68.20 9.74 Peak

802.11a,High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF
Polarization: Vertical
Test Mode: Transmittin
Note: 802.1la_U-NII-2C_high channel 57@@MHz
Peak:RBI: 1MHz, VBH: 3z

Serial No.: 3IKI-3
Tester: Alan Xie

Level {dBuV/m) Date: 2025-04-26

1

108

97.5

86.3

750

PK
N
63
g, | .
525
13
5680 5704, 726 5752 5776 5800
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 5725.88 56.97 8.03 65.00 68.20 3.20 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20, Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n28_U-NII-2C_low channel 556@MHz
Peak:RBW: 1MHz, VBW: SMHz  Ave:RBU: 1Mz, VBM: SkHz

Level (dBuVim) Date: 2025.04-26

108
97.5|
86.3|
75.0)
63.8]
52.5|
413
5400 5424, 8. 5472 5496. 5520
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 48.55 55.88 18.12 Peak
2 39.08 46.41 5 7.59 Average
3 50.23 7.24 57.57 68.20 10.63 Peak

802.11n20, High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmitting

Note: 882.11n20_U-NI

2C_high channel 570@MHz
Peak: RBi: 1M :SHHz

1
VBH: Sk

Level (dBuV/m) Date: 2025-04-26

1

108.8

975

86.3|

75.0

PK

638 wh

525

41.3|

5680 5704. 728. 5752. 5776. 5800
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5725.00 53.35 8.03 61.38 68.20 6.82 Peak

802.11n20, Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n26_U-NII-2C_low channel 55@MHz
Peak:RBW: 1MHZ, VEW: SMHz  AveREW: 1MHz, VBM : SkHz

Level (dBuVim) Date: 2025.04-26

5400 5424, 5448, 5472 5496, 5520
Frequency (MHz)

No. Frequency  Reading Factor  Result  Limit Margin
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

Measurement

1 5460.00 7.33 57.93 74.00 16.87 Peak
2 5460.00 7.33 46.96 54.00 7.04 Average
3 5467.37 7.33 60.50 68.20 7.70 Peak
4 5470.00 7.34 59.46 68.20 8.74 Peak

802.11n20,High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 802.11n2@_U-NII-2C_high channel 57@@MHz
Peak: RBW: 1MHz , VBH: SMHz

Level (dBuV/m) Date: 2025-04-26

1
108.8|
97.5|
86.3|
75.0|
PK
63.8|
el
52.5|
41.3|
5680 5704. 728. 5752 5776. 5800
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5725.00 56.72 8.03 64.75 68.20 3.45 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Transmitting
Note: 802.11n48_U-NII-2C_low channel 551@MHz
Peak:RBW: 1MHz, VBW: SMHz  Ave:RBU: 1Mz, VBM: SkHz

Level (dBuVim) Date: 2025.04-26

108
97.5|
86.3|
75.0)
|- K
63.8] 4
52.5|
413
5400 5428, 56. 5484, 5512, 5540
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 51.14 58.47 15.53 Peak
2 10.80 48.13 5.87 Average
3 55.69 3.02 5.18 Peak
3 5470.00 54.36 61.70 6.50 Peak

802.11n40, High Channel, Bandedge, Horizontal

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Alan Xie
Test Mode: Tramsmitting
Note: 802.11n4@_U-NII-2C_high channel 567@MHz
Peak : RBI: 1Mz, VBW: SHHz

Level (dBuV/m) Date: 2025-04-26

1
108
97.5
86.3]
75.0)
[
63.0| Y M
52.5
413
5640 5672 704, 5736 5768. 5800
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 5725.00 50.03 8.03 58.06 68.20 10.14 Peak

802.11n40,Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Transmitting
Note: 862.11n46_U-NII-2C_low channel 551@MHz
Peak:RBW: 1MHZ, VEW: SMHz  Ave:RBW: 1MHz, VBM : SkHz

Level (dBuVim) Date: 2025.04-26

108
97.5|
86.3|
75.0)

A

5
63.8]
52.5|
413

5400 5428, 56. 5484, 5512, 5540
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

1 5460.00 52.39 7.33 59.72 74.00 14.28 Peak
2 5460.00 7.33 49.06 54.00 4.94 Average
3 5466.53 57.86 7.33 65.19 68.20 3.01 Peak
4 5470.00 57.57 7.34 64.91 68.20 3.29 Peak

802.11n40,High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF Serial No.: 31KI-3
Polarization: Vertical Tester: Alan Xie
Test Mode: Tramsmitting
Note: 802.11n4@_U-NII-2C_high channel 567@MHz
Peak: RBW: 1MHz , VBi: SMHz

Level (dBuV/m) Date: 2025-04-26

1
1088
975
863
750
N PK;
639 "%
525
413
5640 5672. 5704. 5736, 5763 5800
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuV/m) (dBuV/m) (dB)

1 5725.00 52.55 8.83 60.58 68.20 7.62 Peak

Report Template Version: FCC+IC-WiFi5-Client-V2.0

Page 88 of 124




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5725-585

OMHz:

802.11a,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarization: Horizental Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11a_U-NIT-3_low channel S5745MHz
Peak : RBid: 1MHz., VBW: 3Hz
' Level (dBuVim) Date: 2025-04-25
110.0) o
100.0|
90.0|
80.0)
3

70.0
60.0) | r
50.0|

“s600 5632, 5664, 5696. 5728, 5760

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)

1 5650.00 48.56 56.45 68.20 11.75 Peak
2 51.65 59.63  105.20 45.57 Peak
3 64.18 72.20  110.80 38.60 Peak
3 5725.00 71.98 89.01  122.20 42.19 Peak

802.11a,High Channel, Bandedge, Horizontal

802.11

a,Low Channel,

Bandedge, Vertical

Project No.: 2562554239E-RF Serial No.: 3IKI-3
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11a_U-NII-3_low channel S74SMHz
Peak: RBH: LVHz, VB : 3HHz

. Level {dBuVim) Date: 2025-04-25
10.0| ——
100.0|

90.0|

80.0)

70.0|

600 ... 1 A

50.0|

“s600 5632, 5664, 5696 5728, 5760

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)

1 5650.00 49.94 7.89 57.83 68.20 10.37 Peak

2 5700.00 51.85 7.98 59.83  105.20 45.37 Peak

3 5720.00 64.75 8.02 72.77  11e.80 38.03 Peak

4 5725.00 72.39 8.03 80.42  122.20 41.78 Peak
802.11a,High Channel, Bandedge, Vertical

Project No.: 2562554239E-RF Serial No.: 3IKI-3

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmittin
Note: 882.11a_U-NII-3_high channel 5825MHz

Peak:RBU: 1MHz, VBH: 3z

Project No.: 2562554239-RF Serial No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.11a_U-NII-3_high channel 5825MHz
Peak : RBW: 1MHz , VBW: 3MHz
4apLevel (dBuvim) Date: 2025-04-25
110.0) e
100.0
90.0|
20.0
70.0) 3 PK
60.0 — "
50.0
5800 5830. 860. 5880. 5920. 5950
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 5850.00 62.89 8.20 71.09  122.20 51.11 Peak
2 5855.00 60.96 8.21 69.17  110.80 41.63 Peak
3 5875.00 50.07 8.28 58.35  105.20 46.85 Peak
a 5925.00 48.12 8.4 56.52 68.20 11.68 Peak

Level {dBuVim)

Date: 2025-04-25

1

10,0 ]

100.0|

90.0|

20.0|

70.0| PK
5

60.0| &

50.0|

5800 5830. 5860. 5890. 5920. 5950
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)

1 5850.00 65.64 8.20 73.84  122.20 48.36 Peak

2 5855.00 62.62 8.21 70.83  110.80 39.97 Peak

3 5875.00 53.39 8.28 61.67  105.20 43.53 Peak

4 5925.00 49.91 8.40 58.31 68.20 9.89 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarizatien: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11n20_U-NII-3_low channel 5745MHz
Peak : RBi: 1MHz., VBW: 3MHz
1gLevel (@BuVim) Date: 2025.04-25
110.0) o
100.0|
90.0|
80.0)
70.0
600 4 .
50.0|
“s600 5632, 5664, 5696. 5728, 5760
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 48.63 7.89 56.52 68.20 11.68 Peak
2 51.74 59.72  1@5.20 45.48 Peak
3 63.42 71.44  110.80 39.36 Peak
3 73.29 8.03 81.32  122.20 40.88 Peak

802.11n20,High Channel, Bandedge, Horizontal

Project No.: 2582554,

239-RF

Serdal No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n2@_U-NII-3_high channel 5825MHz
Peak : RBW: 1M 3MHz
4zpLevel (dBuVim) Date: 2025 04-25
110.0) i ———
1000
90.0|
20.0
70.0 4 PK
60.0 ” . "
50.0
5800 5830. 860. 5880. 5920. 5950
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5850.00 68.21 8.20 76.41  122.20 45.79 Peak
2 5855.00 62.07 8.21 70.28  110.80 48.52 Peak
3 5875.00 53.00 8.28 61.28  105.20 43.92 Peak
4 5925.00 49.10 8.40 57.50 68.20 10.70 Peak

802.11n20,Low Channel, Bandedge, Vertical

Project No.: 2502554239E-RF

Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 862.11n26_U-NII-3_low channel 574ShHz
Peak: REI: 1MHz,, VEI: 3iHz
' Level (dBuVim) Date: 2025-04-25
110.0) o
100.0|
90.0|
80.0
70.0
60.0) ™ 1 m
50.0|
“s600 5632. 5664, 5696. 5723, 5760
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 5650 50.58 58.47 68.20 9.73 Peak
2 5700 52.33 60.31  105.20 44.89 Peak
3 5720 64.52 72.54  110.80 38.26 Peak
4 5725.00 75.00 83.e3  122.20 39.17 Peak

802.11n20, High Channel, Bandedge, Vertical

Project No.: 2582554239E-RF

Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xise
Test Mode: Transmitting
Note: 80@2.11n2@_U-NII-3_high channel 5825MHz
Peak : RBW: 1MHz , VBW: 3MHz
4apLevel (dBuvim) Date: 2025-04-25
PK
bl " "
5800 5830. 5860. 5880. 5920. 5950
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 5850.00 72.22 8.20 80.42 122.208 41.78 Peak
2 5855.00 65.41 8.21 73.62 110.80 37.18 Peak
3 5875.00 57.85 8.28 66.13 185.28 39.87 Peak
4 5925.00 49.19 8.4 57.59 68.28 16.61 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40,Low Channel, Bandedge, Horizontal

Project No.: 2502554239E-RF Serial No.: 31KI-3
Polarizatien: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n46_U-NII-3_low channel 5755MHz
Peak : RBI: LMHz., VBW: 3MHz
1gLevel (@BuVim) Date: 2025.04-25
10.0) =
100.0|
90.0|
80.0) 2
70.0) —
60.0) " .
50.0|
“s600 5636 5672, 5708, 5744, 5780
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 48.73 7.89 56.62 68.20 11.58 Peak
2 56.67 64.65  105.20 40.55 Peak
3 68.26 76.28  110.80 34.52 Peak
3 69.37 8.03 77.40  122.20 44.80 Peak

802.11n40,High Channel, Bandedge, Horizontal

Project No.: 2562554239-RF Serdal No.: 31KI-3
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11n4@_U-NII-3_high channel 5795MHz
Peak : RBW: 1M Hz
4zpLevel (dBuVim) Date: 2025 04-25
110.0|
1000
90.0|
20.0
70.0 PK
60.0 .
50.0
5760 5798. 836. 5874. 5912. 5950
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuV/m)  (dBuV/m) (dB)
1 5850.00 59.30 8.20 67.50  122.20 54.70 Peak
2 5855.00 56.58 8.21 64.79  110.80 46.01 Peak
3 5875.00 52.49 8.28 60.77  105.20 43.43 Peak
4 5925.00 49.29 8.40 57.69 68.20 10.51 Peak

802.11n40,Low Channel, Bandedge, Vertical

Project No.:

25625542398 -RF

Serial No.: 31KI-3
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 882.11n46_U-NII-3_low channel 5755MHz
Peak : RBI: 1MHz., VBW: 3Hz
' Level (dBuVim) Date: 2025-04-25
10.0) =
100.0|
90.0|
80.0)
70.0 o
60.0
50.0|
“s600 5636. 5672, 5708, 5744, 5780
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHzZ ) (dBpv) (dB/m) (dBuv/m) (dBpv/m) (dB)
1 5650 4900 56.89 68.20 11.31 Peak
2 5700 57.71 65.69  105.20 39.51 Peak
3 5720 70.06 78.08  110.80 32.72 Peak
3 5725.00 72.84 80.87  122.20 41.33 Peak

802.11n40,High Channel, Bandedge, Vertical

Project No.:
Polarization
Test Mode:
Note:

Level (dBuVim)

25625542395 RF

Serial Mo.: 31KI-3
Vertical Tester: Leo Xiao
Transmittin

802.11n4@_U-NII-3_high channel 5795MHz
Peak: RBI: 1MHz , VBi: 3MHz

Date: 2025-04-25

1
110.0|
100.0|

90.0|

20.0

70.0 PK
60 Ml
50.0

5760 5798. 5836. 5874. 5912 5950
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuY)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

bW e

5850.00
5855.00
5875.00
5925.00

61.17
60.15
53.37
49.73

0w o

20
21
28

69.37
68.36
61.65
58.13

122.208
110.80
185.28

68.28

52.83
42.44
43.55
10.87

Peak
Peak
Peak
Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5.3 26dB attenuated below the channel power

Test Information:

Serial No.: 31KI-4
Test Site: RF
Tester: Jojo Zhou

Environmental Conditions:

Temperature: Relative
P - 26 Humidity:
(%)
Test Equipment List and Details:
Manufacturer Description Model
Eastsh Coaxial SW-N-JK-
SISheep Attenuator 6G-10dB
R&S Spectrum FSV40
Analyzer

Test Date: 2025/4/30
Test Mode: Transmitting
Test Result: Pass
ATM Pressure:
46 (kPa) 100.8
Serial Calibration Calibration Due

Number Date Date
F-08-EM503 2024/06/07 2025/06/06

101461 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

The channel power please refer to the power test result. Please refer to the following plots.

802.11a_5180MHz

802.11a_5200MHz

2 Spectrum 2
Ref Level 30.50 dem  Offset 10.50 db @ RBW 200 kHz Ref Level 30.50 dBm  Offset 10.50 db @ RBW 200 kHz
o Att 30de @ SWT 15 @ VBW 1MHz Mode Sweep o Att 30 e @ SWT 15 ® VBW 1MHz Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@ 1Rm Max (@ 1Rm Max
M1[1] -52.18 dBm| M1[1] -51.96 dBm|
5.2500000 GHz| 5.2500000 GHz
20 df 20
10 10d
od 0 d
S0 dBm=—{01 10760 den 4Bm=—n1 -10.620 dBm \
B PO
-30 di -30 di
. s
40 hl 40 / \“\L
B T B
4 \\_
{g,D«A L8 5 ! M1
60 df 60
Start 5.15 GHz 2000 pts Stop 5.35 GHz Start 5.15 GHz 2000 pts Stop 5.35 GHz
—
U J IR oo )

G e
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a_5240MHz

Ref Level 30.50 dém

=)

Offset 10.50 dB @ RBW 200 kHz

Spectrum

802.11n20_5180MHz

=

Ref Level 30.50 dBm Offset 10.50 dB @ RBW 200 kHz
lo At 0 @ SWT 15 @ VBW 1MHz Mode Sweep lo Att 0k © SWT 15 ® VBW 1MHz Mode Sweep
SGL Count 10/10 SGL Count 10/10
@ 1Rm Max (@ 1Rm Max
M1[1] -28.32 dBm)| M1[1] ~52.00 dBm|
5.2500000 GHz] 5.2500000 GHz|
20d 20d
104 104
od od
~10-cle D1 -10.580 dBm? J \ -10-dBm=—p1 -10 ﬁlEiunm
20 d -20 df 4
M1
e N W ",
ra A o X
/ L
o4 S N, o i
-60 df -60
Start 5.15 GHz 2000 pts Stop 5.35 GHz Start 5.15 GHz 2000 pts Stop 5.35 GHz
ester:doio Tho 395-KF Taster:ioio shou

802.11n20_5200MHz

025 16:05:11

802.11n20 5240MHz

Spectrum 2 Spectrum o
Ref Level 30,50 dém  Offset 10,50 db e RBW 200 kHz Ref Level 30,50 dBm  Offset 10,50 dB & RBW 200 kHz
o At 30de @ SWT 1s @ VBW 1MHz Mode Sweep o att 30dB @ SWT 1s® VBW 1MHz Mode Sweep
SGL Count 10/10 SGL Count 10/10
(@ 1Rm Max [@1rm Max
M1[1] -51.86 dBm)| M1[1] -26.13 dBm
5.2500000 GHz| 5.2500000 GHz
20d 20d
10d 10 d
od 0
~10.dBm==D1 10,610 dby =10.dBm=—n1 10,510
20 di } 20
M1
-30d / \\\\ a0 ~ \‘v\\
-40 di -40 '/
ML J/
.50, dB e 50 da
60 df 60 d
Start 5.15 GHz 2000 pts Stop 5.35 GHz Start 5.15 GHz 2000 pts Stop 5.35 GHz
S — S — 1

ter:Joje Zhowu

802.11n40_5190MHz

E-FF Tes.er

iTode Zhou

802.11n40_5230MHz

b va

Spectrum L Spectrum =
Ref Level 30.50 dm  Offset 10.50 08 & RBW 500 kHz Ref Level 30.50 dem  Offset 10.50 dB & RBW 50D knz
lo At 308 @ SWT 15 ® VBW 2MHz Mode Sweep o att 0k © SWT 15 ® VBW 2MHz Mode Sweep
SGL Count 10/10 SGL Count 10/10
@ 1R Max (@1Rm Max
M[1] 47.65 dBm| MIl1] ~36.62 dBm|
5.2500000 GHz 5.2500000 GHz
20d 20d
104 10 df
od od
=10 dBm—in; _10.960 dem T ~10-dBm=—n1 -10.570 B (/j )\
20d “ \ 20d } \
30 o I i o (
M
“0d “40d
Mt
] T, R
sod 55 d
s0d 60
Start 5.15 GHz 2000 pis Stop 5.35 GHz Start 5.15 GHz 2000 pis Stop 5.35 GHz

395-FF Tester:iode shou

025 16:10:51
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5.4 Emission Bandwidth

Test Information:
Serial No.: 31KI-4
Test Site: RF

Tester: Jojo Zhou

Environmental Conditions:

Temperature: Relative
P - 26 Humidity:
(%)
Test Equipment List and Details:
Manufacturer Description Model
Eastsh Coaxial SW-N-JK-
SISheep Attenuator 6G-10dB
R&S Spectrum FSV40
Analyzer

Test Date: 2025/4/30
Test Mode: Transmitting
Test Result: Pass
ATM Pressure:
46 (kPa) 100.8
Serial Calibration Calibration Due
Number Date Date
F-08-EM503 2024/06/07 2025/06/06

101461 2024/09/05 2025/09/04

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

26dB Emission Bandwidth
5150-5250MHz

Mode (MHz)

5180
5200
5240
5180
5200
5240
5190
5230

802.11a

802.11n20

802.11n40

Test Frequency

Result
(MHz)

26.414
26.092
25.978
34.220
33.957
28.615

58.668
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

5250-5350MHz

Test Frequency Result
Riett (MHz) (MHz)
5260 25.986
802.11a 5280 25.758
5320 26.087
5260 23.960
802.11n20 5280 23.908
5320 24.473
5270
802.11n40
5310 39.039
5470-5725MHz
Test Frequency Result
Riegt (MHz) (MHz)
5500 21.561
5580 21.461
802.11a
5700 21.550
5720 21.508
5500 22.214
5580 22.154
802.11n20
5700 22.168
5720 22.163
5510
5550 39.039
802.11n40
5670 39.039
5710
6dB Emission Bandwidth
5725-5850MHz
Test Frequency Result Limit :
Mode (MHz) (MHZ) (MHz) Verdict
5745 16.567 0.5 Pass
802.11a 5785 16.567 0.5 Pass
5825 16.567 0.5 Pass
5745 17.818 0.5 Pass
802.11n20 5785 17.818 0.5 Pass
5825 17.868 0.5 Pass
5755 0.5 Pass
802.11n40
5795 0.5 Pass
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

5150-5250MHz

802.11a_5180MHz 802.11a_5200MHz

Ref Level 30.50 dém Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz
[» Att 30ds SWT 1ms @ YBW 1MHz Mode Sweep |» Att 30ds SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -20.05 dBm| Mi[1] -19.91 dBm|
5.1674143 GHz| 5.1874198 GHz|
20d D1[1] 0.11 dB| 20d D1[1] -0.56 dBy
26.4137 MHz| 26.0923 MHz|
10 di 10 d

dBrm 7 16411

= )2 -19.717 - Rl = 2 19

o4 il T o o i M\ .
™ als " ey

-50 df -50 di
-60 df -60 df
CF 5.18 GHz 1000 pts Span 65.315 MHz CF 5.2 GHz 1000 pts Span 62,0625 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 51674143 GHz 20,05 dBm M1 1 5.1874198 GHz -19.91 dém
D1 M1 1 26.4137 MHz 0.11 dB D1 M1 1 26.0923 MHz -0.56 dB

1 J

Projectio. :2502354239E-RF Tester:Jojo Zhou ProjectNo.:2502554239E-FF Teezer:iojo Zhou
Dale: 30.2P 5 12:39:42 Dat R.2025 11:41:21
802.11a_5240MHz 802.11n20_5180MHz
Spectrum Spectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 300 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 500 kHz
|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -19.87 dBm)| Mi[1] -17.38 dBm|
5.2274451 GHz| 5.1642148 GHZ|
20d D1[1] 0.18 dB) 20d D1[1] -0.33 dB
25.9778 MHZ| 34.2201 MHz
od 10 e D1 8.696 dBnr
D1 6.463 dBmr . T
- / \ j / \
-10 d -10
M
i D1 D2 -17.304 dBmpM] "M'“/ \m\‘ fL
= D2 -19.537 di 20 LR AEE T .
iv¥) J\A,N\
-30d L. # -30 i "
| camint L "
-50 d -50
-60 d -60
CF 5.24 GHz 1000 pts Span 61.9375 MHz CF 5.18 GHz 1000 pts Span 75.6325 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value | y-value | _Function Function Result
M1 1 5.2274451 GHz -19.87 dBm M1 1 5.1642148 GHz -17.38 dBm
D1l M1l 1 25,9778 MHz 0.18 db D1l M1l 1 34,2201 MHz -0.33 db

1 J

ProjectNo.:2 4239E-RE Tester:Jojo Zhou Zhou

Date: 30.BPR.2025 11:43

802.11n20_5200MHz 802.11n20_5240MHz

Ref Level 30.50 dém  Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dém _ Offset 10.50 d& & RBW 300 kz
o att a0de  SWT 1ms @ VBW 2MHz Mode Sweep o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -17.65 dBm)| Mi[1] -20.04 dBm|
. 5.1843482 GHz| » 5.2263160 GHz|
20 D1[1] 0.01 dp| 20 D1[1] -0.37 dB|
33.9565 MHz 28,6150 MHz
10 dBm——r1 a1t dp e 10
m 2 A
. / . / \
0 Y 0
i / \w\h o1 M IJJ \k
Zod 02 -17.389 domp PP s o ar y o 10667 | penf D1
v if & s ™
30 d o [, 'y 304
) M
oy oot (s amadad] M
-50 df -50 di
-60 df -60 df
CF 5.2 GHz 1000 pts Span 75.72 MHz CF 5.24 GHz 1000 pts Span 65.565 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 51843482 GHz -17.65 dbm M1 1 5.226316 GHz 20,04 dBm
D1 M1 1 33.9565 MHz 0.01 dB D1 M1 1 28.615 MHz -0.37 dB
1 J ] ) J v
Projectio. :2502354239E-RF Tester:Jojo Zhou ProjectNo.: 1230 Zhou

Dale: 30.AP

48 Dat
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40_5190MHz

pectrum

Ref Level 30.50 dem Offset 10.50 dB @ RBW 1 MHz

802.11n40_5230MHz

um

p
Ref Level 30.50 dém  Offset 10.50 d& @ RBW 1 MHz

|» Att 30dB  SWT 1ms @ VBW 3 MHz Mode Sweep |» Att 30dB  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -17.95 dBm)| Mi[1] -16.77 dBm|
5.158298 GHz| 5.198723 GHz|
20d D1[1] -0.42 dB 20d D1[1] 0.25 dB)
62.517 MHZ]| 58.668 MHZz
10.dBm==p1 0,241 dBrr i 10-d8 1 9645
. [ | D / \
-10 d -10
ML
M1
D2 -16.759 dpmr i i’k J Lo )2 -16,355 By N"w‘/ \v e
20 df il L 20
= \W T
30 30 i
L™ I bt gl
-40 di -40
-S0 d -50
-60 d -60
CF 5.19 GHz 1000 pts Span 147.6475 MHz CF 5.23 GHz 1000 pts Span 129.38 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value Function Function Result Type | Ref | Trc X-value | y-value | _Function | Function Result
M1 1 5.158208 GHz | -17.95 dBm M1 1| 5.198723 GHz -16.77 dBm | |
D1 M1 1 62,517 MHz | -0.42 dB D1 M1 1] 58,668 MHz 0,25 dB | |

ProjectNo.:

Date: 30.2P2.

5250-5350MHz

802.11a_5260MHz

Spectrum

Ref Level 30.50 dem Offset 10.50 dB @ RBW 300 kHz

oo Zhou

802.11a_5280MHz

Ref Level 30.50 dm  Offset 10.50 d& @ RBW 300 kHz
Att

|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep | SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] -19.90 dBm)| Mi[1] -20.34 dBm|
5.2474872 GHz| 5.2676281 GHZ|
20d D1[1] -0.15 dBy 20d D1[1] -0.82 dB)
25.9856 MHZ| 25.7583 MHz
10 di 10 df
D1 6.361 dBm o D1 5.945 dBm AT
. / \ D / \
-10 d -10
M1 / \\,/\ M1
= D2 -19.639 iﬂ 2 2 -20.055 Taon
-30d I -30 A,
P n sty Loy
-S0 d -50
-60 d -60
CF 5.26 GHz 1000 pts Span 63.94 MHz CF 5.28 GHz 1000 pts Span 56.3075 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.2474872 GHz | -19.90 dBm M1 1| 5.2676281 GHz -20.34 dBm | |
D1 M1 1 25,9856 MHz | -0.15 dB D1 M1 1] 25,7583 MHz -0.82 dB | |

1 J

ProjectNa. :250

Cate:

802.11a 5320MHz

il 1

25028

Srajocty oo Zhou

Da 30.2PR.2025

802.11n20_5260MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dém Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz
o att 30de  SWT ims @ VBW 1MHz Mode Sweep o att 30de  SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -19.81 dBm)| Mi[1] -20.67 dBm|
. 5.3074383 GHz| » 5.2487266 GHz|
20 D1[1] -0.40 dB)| 20 D1[1] 0.04 dB|
26.0872 MHz 28,9596 MHz
10 df 10 d
1 6,205 denr D1 5.721 dBm
oa / e \ v / [
-10 df -10 di
WA y’
1
d D2 -19.795 dem<—fF4 wifh 20-¢ D2 -20.279 dBm
W W
20 d M = 30 di i a
e i ——— s
-50 df -50 di
-60 df -60 df
CF 5.82 GHz 1000 pts Span 64.19 MHz CF 5.26 GHz 1000 pts Span 58.81 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |_Function | Function Result |
ML T 5,3074383 GHz -19.81 dBm M1 1 5.2487266 GHz -20.67 dBm
D1 M1 1 26.0872 MHz -0.40 dB D1 M1 1 23.9596 MHz 0.04 dB

1 J -

4239E-RF Tester:Joje Shou

Projsctio. 1250,

Dale: 30.AP

50

ProjectNo.:

APR.2025

Dat
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20_5280MHz

Ref Level 30,50 dém

Offset 10.50 dB @ RBW 300 kHz

pectrum

802.11n20_5320MHz

Ref Level 30,50 dém

Offset 10.50 dB @ RBW 300 kHz

|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] -20.42 dBm)| Mi[1] -20.75 dBm|
5.2686923 GHz| 5.3087363 GHZ|
20d D1[1] 0.05 dB| 20d D1[1] -0.41 dB
23.9077 MHZ| 24.4726 MHZz
10 di 10 df
D1 5.973 dBm [ETE T e o D1 5.908 dBm N Fo=Ere Fr
0 di 0 &
-10 d / \ -10 \

27 dBr o )2 20082
i, . x e SR
v ry

-30d -30 MW
-S0 d -50
-60 d -60
CF 5.28 GHz 1000 pts Span 58.6825 MHz CF 5.32 GHz 1000 pts Span 62.6875 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value | y-value | _Function Function Result

M1 1 5.2686923 GHz -20.42 dBm M1 1 5.3087363 GHz -20.75 dBm

D1 M1 1 23,9077 MHz 0.05 dB D1 M1 1 24,4726 MHz -0.41 db

1 J

ProjectNo.:2 4239E-RE Tester:Jojo Zhou

Date: 30.2P2.

802.11n40_5270MHz

Zhou

802.11n40_5310MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dém  Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dém _ Offset 10.50 0B & RBW 50D kiz
o att a0de  SWT 1ms @ VBW 2MHz Mode Sweep o att SWT ims @ VBW 2MHz Mode Sweep
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
M1i[1] -23.12 dBm)| Mi[1] -22.53 dBm|
. 5.2504304 GHz| » 5.2905305 GHz|
20 D1[1] -0.52 dB| 20 D1[1] -0.25 dB|
39.2392 MHz 39,0890 MHz
10 df 10 d
D1 3.380 dBrv — mr
o d [ D | = od = " \
] \ ) H
20 i Iy \ 20 d i
D2 -22 620 dBrm > D2 -22.480 dBm—- B
-30 df -30 di bt
| W, Lot ! ~
L b s g o
0 &)
-50 df -50 di
-60 df -60 df
CF 5.27 GHz 1000 pts Span 100.0 MHz CF 5.81 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 5.25043 GHz -23.12 dbm M1 1 5.290531 GHz 22,53 dBm
D1 M1 1 39.239 MHz -0.52 dB D1 M1 1 39.039 MHz -0.25 dB
1 J ] ) J v
Projectio ester:Jojo Zhou Projectyo. 1230 Zhou
Dale: 30.2P Dat
Spectrum 2 Spectrum o
Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém _ Offset 10.50 d& & RBW 300 kz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1i[1] -21.78 dBm| Mi[1] -21.57 dBm|
. 5.4890337 GHz| » 5.5691112 GHz|
20 D1[1] -0.28 dB| 20 D1[1] -0.05 dB|
21.5609 MHz 21,4612 MHz
10 df 10 d
1 4.221 dBr D1 4.562 - T
o / [ %\ 0d / A \
-10 df -10 di
o0 d \w A o0 d " \‘r .
= D2 -2 = 2 21,431 der
304 2 and P L
v AV Vi
i 4 bt 1
-50 df -50 di
-60 df -60 df
CF 5.5 GHz, 1000 pts Span 53.0525 MHz CF 5.58 GHz 1000 pts Span 52,6775 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 54890337 GHz 21,78 dbm M1 1 5.5691112 GHz 21,57 dBm
D1 M1 1 21.5609 MHz -0.28 dB D1 M1 1 21.4612 MHz -0.05 dB

1 J

4239E-RF Tester:Joje Shou

Projsctio. 1250,

Dale: 30.AP

36:20

ProjectNo.:

Dat

12230 Zhou
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

802.11a_5700MHz 802.11a_5720MHz

p

pectrum

um

Ref Level 30.50 dém Offset 10.50 dB e RBW 300 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 300 kHz
|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att 30dB  SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] -22.89 dBm)| Mi[1] -23.58 dBm|
5.6889839 GHz| 5.7089275 GHZ|
20d D1[1] 0.68 dB 20d D1[1] 0.04 dB)
21.5497 MHZ| 21.5078 MHZz
10 di 10 df
D1 3.916 il 2.
oa /«.w T \ 5 D1 2.556 dbm / o \
-10 d -10
p n p " / \
20d D2 22 084 dBm® = D2 -23.444 dBm &
-30d A I -30 ﬂf
i o W7 o
dopefdet2 stz
-S0 d -50
-60 d -60
CF 5.7 GHz 1000 pts Span 53.5525 MHz CF 5.72 GHz 1000 pts Span 53.0525 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.6889839 GHz | -22.89 dBm M1 1| 5.7089275 GHz -23.58 dBm | |
D1 M1 1 21,5497 MHz | 0.68 dB D1 M1 1] 21,5078 MHz 0.04 dB | |
1 J ) J
ProjectNo.:2502854239E-RE Toster:Jojo Zhou oja Zhou
LCate: 30.APR. 14:11:59

802.11n20_5500MHz 802.11n20_5580MHz

Ref Level 30.50 dém Offset 10.50 dB & RBW 300 kHz Ref Level 30.50 dém  Offset 10.50 dB & RBW 300 kHz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep o att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] ~22.95 dBm)| M1[1] ~22.41 dBm|
5.4888106 GHz| 5.5687851 GHz|
20d D1[1] 0.33 db| 20 d D1[1] 0.17 dB|
22.2139 MHZ] 22.1548 MHz
10d 10 df

D1 3.708 der

o o il I

20 i M " 20 d

292 dem

30 d - Ww\wm 304
i " e afl,

=]
I
I
I

0 d 50 d
60 d 60 d
CF 5.5 GHz 1000 pts Span 54.93 MHz CF 5.58 GHz 1000 pts Span 55.055 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |_Function | Function Result |
M1 1 5.4888106 GHz -22.95 dbm M1 1 5.5687851 GHz -22.41 dbm
D1 M1 1 22.2139 MHz 0.33 dB D1 M1 1 22.1543 MHz 0.17 dB
1 J ] ) J v
ester:Joje zhou ProjectNo.:
Dav
802.11n20_5700MHz 802.11n20_5720MHz
pectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 300 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 300 kHz
|» Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] -23.47 dBm| Mi[1] -24.34 dBm|
5.6888615 GHz| 5.7088360 GHZ|
20d D1[1] -0.18 dB) 20d D1[1] -0.08 dB
22.1676 MHZ| 22.1634 MHZz
10 di 10 df
od D1 2.811 dBmr [ ‘\ [ D1 2.133 dBnv [ «'\\
-10 d \ -10 / \
-20d - T -20 i
D2 -23.189 dmw 2 -23.861 d i
-30 d \'W -30
» o A
-S0 d -50
-60 d -60
CF 5.7 GHz 1000 pts Span 54.68 MHz CF 5.72 GHz 1000 pts Span 54.805 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.6888615 GHz | -23.47 dBm M1 1| 5.708836 GHz -24.34 dBm | |
D1 M1 1 22,1676 MHz | -0.18 dB D1 M1 1] 22,1634 MHz -0.08 dB | |
1 ] ) e ) ] ) e

ProjectNa. :25 42396-RE Tester:dojo 4

Zhou

Date: 30.2P2. 14:42:53
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40_5510MHz

Ref Level 30.50 dem Offset 10.50 dB @ RBW 500 kHz

802.11n40 5550MHz

pectrum

Ref Level 30.50 dém  Offset 10.50 d& @ RBW 500 kHz

|» Att 30dB  SWT 1ms & VBW 2 MHz Mode Sweep |» Att SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
M1[1] -23.74 dBm)| Mi[1] -22.77 dBm|
5.4904304 GHz| 5.5305305 GHZ|
20d D1[1] 0.20 dB| 20d D1[1] -0.03 dB
39.2392 MHZ| 39.0390 MHZz
10 di 10 df
0 d oL =72t ! =N 5 " T | ey
-10 d //v \\ -10 j[/ \
-20 d i -20 - |
2 22279 1 2 22,707 dem—{- X
30 di Ad b, Aty | a0 £, " »
M’JMW ) il ) CiA T e
-40 di )
-S0 d -50
-60 d -60
CF 5.51 GHz 1000 pts Span 100.0 MHz CF 5.55 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result Type | Ref | Trc | X-value | y-value | _Function Function Result
M1 1 5.49043 GHz -23.74 dBm M1 1 5.530531 GHz -22.77 dBm
D1l M1l 1 39,239 MHz 0.20 db D1l M1l 1 39,039 MHz -0.03 db

Date: 30.2P2.

802.11n40_5670MHz

Ref Level 30,50 dem  Offset 10.50 dB @ RBW GO0 kHz

802.11n40_5710MHz

Ref Level 30.50 dém  Offset 10.50 dé @ RBW 500 kHz

o att a0de  SWT 1ms @ VBW 2MHz Mode Sweep o att 30de  SWT ims ® VBW 2MHz Mode Sweep
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
M1i[1] -23.08 dBm)| Mi[1] -23.98 dBm|
. 5.6505305 GHz| » 5.6904304 GHz|
20 D1[1] 0.22 dp| 20 D1[1] -0.86 dB|
39.0390 MHz 39,2892 MHz
10 df 10 d
pyw D1 3.409 dBm - N e Ta D1 2,175 dbm ry = =
/f \j ‘\\
-20 df -20 di
D2 -22.501 dBrmr st ﬁq
T . 304
[T - fobeshih|
R
-50 df -50 di
-60 df -60 df
CF 5.67 GHz 1000 pts Span 100.0 MHz CF 5.71 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 5.650531 GHz 23,08 dBm M1 1 5.60043 GHz -23.98 dBm
D1 M1 1 39.039 MHz 0.22 dB D1 M1 1 39.239 MHz -0.86 dB
1 J ] ) J v
Projectio ~RF Tester:Jojo Zhou Projectyo. 1230 Zhou
Dale: 30.2P seas Dat

5725-5850MHz
802.11a_5745MHz

802.11a 5785MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dém  Offset 10.50 dB & RBW 100 kHz Ref Level 30.50 dém _ Offset 10.50 d& & RBW 100 kz
o att 30de SWT  Llms e VBW 300kHz Mode Sweep o att 30de SWT  1Llms @ VBW 300kHz Mode Swesp
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
M1i[1] -5.04 dBm)| Mi[1] ~7.16 dBm|
. 5.7366667 GHz| » 5.7766667 GHz|
20 D1[1] 0.93 dp| 20 D1[1] 2.01 dB)|
16.5666 MH| 16.5666 MHZ|
10 df 10 d
1 2.349 TRV I
0 d — - o D1 0.904
ey 7 1 T R VA T T i
10 di 10d /Y 1
20d n ot gl 20d A \“« 4
il MWM i VIR,
30 gty 30 AMMW 4
a0 di A
-50 df -50 di
-60 df -60 df
CF 5.745 GHz 1000 pts Span 50.0 MHz CF 5.785 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML T 57366667 GHz -5.04 dBm M1 1 5.7766667 GHz ~7.16 dBm
D1 M1 1 16.5666 MHz 0.93 dB D1 M1 1 16.5666 MHz 2.01 dB
1 J ] ) J v
Projectio. :2502354239E-RF Tester:Jojo Zhou ProjectNo.: 1230 Zhou
Dale: 30.2P Dat
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a_5825MHz

802.11n20_5745MHz

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 d& e RBW 100 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 100 kHz
|» Att 30dB  SWT 1.1ms @ VBW 300 kHz Mode Sweep |» Att SWT 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
m1[1] -7.17 dBm)| Mi[1] -4.10 dBm|
5.8166667 GHz| 5.7360661 GHZ|
20d D1[1] 1.98 db)| 20d D1[1] 0.48 dB)
16.5666 MHZz| 17.8178 MHz|
10 di 10 df
D1 _2.485 dbm 5 B
1 0.883
il ‘ wp i i = Y S J i
D2 -5.117 dBm Y ‘? = ] 'f
-10 d J/ 1"‘ -10
-20 di e 20 - bt
J hy
-30 dB ‘v ol
-40 di -40
-S0 d -50
-60 d -60
CF 5.825 GHz 1000 pts Span 50.0 MHz CF 5.745 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.8166667 GHz | ~7.17 dBm M1 1| 5.7360661 GHz -4.10 dBm | |
D1 M1 1 16,5666 MHz | 1,98 dB D1 M1 1] 17,8178 MHz 0,48 db | |
1 J ) J
ProjectNo.:2502854239E-RE Toster:Jojo Zhou

Date: 30.2P2.

15:26:53

802.11n20_5785MHz

oo Zhou

802.11n20_5825MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dém Offset 10.50 dB & RBW 100 kHz Ref Level 30.50 dém  Offset 10.50 dB @ RBW 100 kHz
o att 30de SWT  1.lms e VBW 300kHz Mode Sweep o att SWT  1Llms ® VBW 300kHz Mode Swesp
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
M1i[1] -5.27 dBm)| Mi[1] -5.94 dBm|
. 5.7760661 GHz| » 5.8160661 GHz|
20 D1[1] 0.11 dB| 20 D1[1] -0.65 dB
17.8178 MH| 17.8679 MHz
10d 10d
T D1 1.110 T D1 1.102 = =
b2 -a.890 dm il ’ wm:“ Nidain D2 —4.898 dem i A i
oy ] 7 e 1 }
204 —— 204 e o
_30 gL - W&w o
-40d -40d
0 d 50 d
60 d 60 d
CF 5.785 GHz 1000 pts Span 50.0 MHz CF 5.825 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result | Type | Ref | Trc | X-value | Y-value |_Function | Function Result |
M1 1 5.7760661 GHz -5.27 dBm M1 1 5.8160661 GHz -5.94 dBm
D1 M1 1 17.8178 MHz 0.11 dB D1 M1 1 17.8679 MHz -0.65 dB

SE-RT Tester:Jojc zhou

28:15

802.11n40_5755MHz

ProjectNo.:

Dat

802.11n40 5795MHz

pectrum
Ref Level 30.50 dém Offset 10.50 d& e RBW 100 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 100 kHz
|» Att 30 dB 1ms @ VBW 300 kHz Mode Sweep |» Att SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 2000/2000 SGL Count 2000/2000
@ 1Pk Max @ 1Pk Max
m1[1] -8.62 dBm)| Mi[1] -10.36 dBm|
5.7367317 GHz| 5.7767317 GHZ|
20d D1[1] 0.18 dBy 20d D1[1] 0.99 dB)
36.5365 MHZ| 36.5365 MHZz
10 di 10 df
o D1 0315 x o - 0dBM——, _; 537 dem’
D2 6.315 NV VH’ 'Wl‘ S N, [N et 1
-10d =T D2 -7.837 dBm ¥ i
-20 d } ‘E -20
el TR I
gt i YT A sy
4 W -30 dey bl LT
-40 di 40
-S0 d -50
-60 d -60
CF 5.755 GHz 1000 pts Span 100.0 MHz CF 5.795 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | y-value | _Function | Function Result
M1 1 5.736732 GHz | -8.62 dBm M1 1| 5.776732 GHz -10.36 dBm | |
D1 M1 1 36.537 MHz | 0.18 d& D1 M1 1] 36,537 MHz 0,99 dB | |

1 J

4239E-R

ProjectNa. :25

ter:dojo 4r

Date: 30.2P2. 15:32:54

oo Zhou
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502554239E-RF-00C

5.5 99% Occupied Bandwidth

Test Information:

Serial No.: 31KI-4 Test Date: 2025/4/30
Test Site: RF Test Mode: Transmitting
Tester: Jojo Zhou Test Result: /

Environmental Conditions:

Relative

Temperatz‘fg 26 Humidity: 46 ATM Pres(s;;;; 100.8
(%)
Test Equipment List and Details:
. . Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Coaxial SW-N-JK-
Eastsheep Attenuator 6G-10dB F-08-EM503 2024/06/07 2025/06/06
R&S Spectrum FSV40 101461 2024/09/05 2025/09/04
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
5150-5250MHz
Mode Test(llilliglzl;ency 99:;[ ggw
5180 16.750
802.11a 5200 16.700
5240 16.700
5180 17.950
802.11n20 5200 17.950
5240 17.950
5190
802.11n40
5230

Note:
The 99% Occupied Bandwidth have not fall into the band 5250-5350MHz, please refer to the test plots of
99% Occupied Bandwidth.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5250-5350MHz
Mode

802.11a

802.11n20

802.11n40

5470-5725MHz
Mode

802.11a

802.11n20

802.11n40

5725-5850MHz
Mode

802.11a

802.11n20

802.11n40

Note:

Test Frequency
(MHz)

5260
5280
5320
5260
5280
5320
5270
5310

Test Frequency
(MHz)

5500
5580
5700
5720
5500
5580
5700
5720
5510
5550
5670
5710

Test Frequency
(MHz)

5745
5785
5825
5745
5785
5825
5755
5795

99% OBW
(MHz)

16.700
16.650
16.750
17.850
17.850
17.850

99% OBW
(MHz)

16.600
16.650
16.650
16.600
17.750
17.750
17.700
17.700

35.800
35.800

99% OBW
(MHz)

19.950
18.200
18.800
22.950
19.950
22

37.700

The 99% Occupied Bandwidth have not fall into the band 5470-5725MHz, please refer to the test plots of

99% Occupied Bandwidth.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

5150-5250MHz

802.11a_5180MHz

802.11a_5200MHz

Spectrum 2 Spectrum L2
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att SWT 1ms ® VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 100071000
@1k Max (@ 1Pk Max
MIL1] .59 dBm| CEE] 371 dBm
; 5.1841750 GHz ; 5.2041750 GHZ|
20 OccBw 16.750000000 MHz 20 Occ Bw 16.700000000 MHzZ|
10d - 10d s
o A M%\f . P e g
o / o / i
20d o 20d
M I T N A W Iy
o A WA o A i .
i M 5 N
sod sod
60 d &0 d
CF 5.18 GHz 1000 pts Span 50.0 MHz CF5.2GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function__| Function Result |
MI T 5.184175 GHz 4.59 dBm [ T 5.204175 GHz .71 dem
T1 ) 5171575 GHz 4,58 dBm Occ Bw 16,75 MHz T1 1 5191575 GHz -4.29 dBm Oce Bw 16,7 Mz
T2 p 5.188325 GHz -3.88 dem T2 1 5.208275 GHz -2.89 dem

I

Projectio. :250 Tester:Jojo Zhou ProjectNo.: 1230 Zhou
Dale: 30.2P 2007 Dat LBPR.2025 11:41:43
802.11a_5240MHz 802.11n20_5180MHz
Spectrum Spectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 200 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 200 kHz
|& Att SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 4.75 dBm| Mi[1] 4.48 dBm
d 5.2441750 GHz| d 5.1766750 GHZ|
20 Occ Bw 16.700000000 MHz]| 20 Occ Bw 17.950000000 MHz|
10d 3 10 d
Y
o o st | s e o e At | pre g
-10 d -10
N
-20 d e
Ve AT A
304 Fal e A,
fdda o
50 di -50 df
-60 d -60
CF 5.24 GHz 1000 pts Span 50.0 MHz CF 5.18 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.244175 GHz 4.75 dBm M1 1 5.176675 GHz .48 dbm
T1 1 5.231575 GHz -4.28 dBm Occ Bw 16.7 MHz T1 1 5.171025 GHz -3.83 dBm Occ Bw 17.95 MHz
T2 1 5.248275 GHz -3.08 dBm T2 1 5188975 GHz -3.87 dém

Date: 3C.APR.2025 11:43:30

802.11n20_5200MHz

Spectrum

542395-RE Toster:dojo Sho

=

Spectrum

802.11n20_5240MHz

Zhou

(=)

Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att a0ds  SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
@ 1Pk Max (@ 1Pk Max
MIL1] .37 dBm| CEE] 4.49 dBm
; 5.1966750 GHz ; 5.2441750 GHZ|
20 OccBw 17.950000000 MHz 20 Occ Bw 17.950000000 MHzZ|
10d T 10 di L
od 5 - v B . o]
i { / i
TS| 0 d o
,
GDW
Yo
sod sod
60 d &0 d
CF5.2GHz 1000 pts Span 50.0 MHz CF 5.24 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function | Function Result |
MI T 5.106675 GHz 4.37 dem [ T 5.244175 GHz .49 dem
T1 ) 5191025 GHz 4,30 dBm Occ Bw 17,95 MHz T1 1 5231025 GHz -3.86 dBm Oce Bw 17,95 MHz
T2 py 5.208975 GHz -4.01 dem T2 1 5.248975 GHz -4.18 dem

I

Projectio. :2502854239E-RF Tester:Joio h

Dale: 30.AP

ag

ou

12230 Zhou
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40_5190MHz

802.11n40_5230MHz

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 500 kHz
|& Att 30dB  SWT 1ms & VBW 2 MHz Mode Sweep |» Att SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 5.85 dBm| Mi[1] 6.23 dBm
d 5.1967500 GHz| d 5.2367500 GHZ|
20 Occ Bw 36.100000000 MHz| 20 Occ Bw 36.100000000 MHZ|
104 a1 10 d w1
T FE o e A o e
od /7).‘,/-%” - 12 a /Y”MM
-10 d -10
o pnll | ol
-20 d -20
Wl oy ™ g M\. [
[ b ARy 1N
-30,deshy -30ydat 1
-40 df -40 di
50 di -50 df
-60 d -60
CF 5.19 GHz 1000 pts Span 100.0 MHz CF 5.23 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.19575 GHz 5.65 dbm M1 1 5.23675 GHz 6.23 dbm
T1 1 5.17205 GHz -1.06 dBm Occ Bw 36.1 MHz T1 1 5.21205 GHz 0.02 dBm Occ Bw 36.1 MHz
T2 1 5.20815 GHz .89 dBm T2 1 5.24815 GHz -0.60 dBm

ProjectNo.:

Cate:

5250-5350MHz

30.2p2.

802.11a_5260MHz

Zhou

802.11a_5280MHz

Spectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 200 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 200 kHz
|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att 8 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 4.62 dBm| Mi[1] 4.24 dBm
d 5.2641750 GHz| d 5.2841750 GHZ|
20 Occ Bw 16.700000000 MHz]| 20 Occ Bw 16.650000000 MHz|
10d 104 T
o L pan s oa B P, 1 Apaw,
-10 d -10 K
-20 d -20
7 A Mfw-’
04 £, A 04 WI\«/“ ”
-50 d -50 d
-60 d -60
CF 5.26 GHz 1000 pts Span 50.0 MHz CF 5.28 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.264175 GHz .62 dbm M1 1 5.284175 GHz .24 dBm
T1 1 5.251575 GHz -4.58 dBm Occ Bw 16.7 MHz T1 1 5.271625 GHz -4.02 dBm Occ Bw 16.65 MHz
T2 1 5.268275 GHz -3.00 dBm T2 1 5.280275 GHz -3.60 dBm

1 J

ProjectNa. :250

542395-RE Toster:dojo Sho

Date: 30.APR.2625 13:37:21

802.11a_5320MHz

2 Zhou

802.11n20_5260MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att a0ds  SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
@ 1Pk Max (@ 1Pk Max
MIL1] .53 dBm| CEE] 3.85 dBm
; 5.3241750 GHz ; 5.2566250 GHZ|
20 OccBw 16.750000000 MHz 20 Occ Bw 17.850000000 MHzZ|
10d - 10d —
o B " ol . . g J—— .
o / o §
20d 20d
W i
aud i
30d J\)\N AN 304 i Wk,
” Vo, Pl e
40 d )
sod sod
60 d &0 d
CF 5.32 GHz 1000 pts Span 50.0 MHz CF 5.26 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function | Function Result |
MI T 5.324175 GHz 4.53 dem [ T 5.256625 GHz 3.85 dem
T1 ) 5311575 GHz 4,81 dBm Occ Bw 16,75 MHz T1 1 5251075 GHz -3.87 dém Oce Bw 17,85 MHz
T2 py 5.328325 GHz -3.97 dem T2 1 5.268925 GHz -4.39 dem

1 J

4239E-RF Tester:Joje Shou

Projsctio. 1250,

Dale: 30.AP

21:16
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n20_5280MHz

802.11n20_5320MHz

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 200 kHz Ref Level 30.50 dBm Offset 10.50 d& @ RBW 200 kHz
|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 4.10 dBm| Mi[1] 3.94 dBm
d 5.2766750 GHz| d 5.3241750 GHZ|
20 Occ Bw 17.850000000 MHz]| 20 Occ Bw 17.850000000 MHz|
10 d ™ 10d T
o s - - va TUATR SVRe s A NV
-10 d \{ -10
-20 d -20
S
30 di . i 30 dpy W . o
",
U5 o L40 df bl
-50 d -50 d
-60 d -60
CF 5.28 GHz 1000 pts Span 50.0 MHz CF 5.32 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.276675 GHz 4.10 dBm M1 1 5324175 GHz 3.54 dbm
T1 1 5.271075 GHz -4.18 dBm Occ Bw 17.85 MHz T1 1 5.311075 GHz -4.05 dBm Occ Bw 17.85 MHz
T2 1 5.288925 GHz .58 dBm T2 1 5.328925 GHz -4.35 dBm

ProjectNo.:

Date: 30.2P2.

802.11n40_5270MHz

Zhou

802.11n40_5310MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 500 kHz
lo Att 30de SWT 1ms @ VBW 2MHz Mode Sweep lo Att SWT 1ms ® VBW 2MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
(@ 1Pk Max (@ 1Pk Max
MIL1] 3.24 dBm| CEE] 3.39 dBm
; 5.2767500 GHz ; 5.3167500 GHZ|
20 OccBw 35.900000000 MHz| 20 Occ Bw 35.900000000 MHz
10d — 10d —
od 1, prmrman | ety WTo B T1 g, sty | oot
-10d /7/ ‘\ 104 /
20d 20d
30d 0d -
g ] e " - v,
b it
sod sod
60 d &0 d
CF 5.27 GHz 1000 pts Span 100.0 MHz CF5.51GHz 1000 pts Span 100.0 MHz
Mmarker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function__| Function Result |
MI T 5.27675 Ghz 3.24 dBm [ T 5.31675 GHz 3.39 dem
T1 ) 5.25215 GHz -2.50 dBm Occ Bw 35.9 MHz T1 1 520215 GHz -2.21 dBm Oce Bw 35.9 MHz
T2 p 5.28805 GHz -3.22 dem T2 1 5.32805 GHz -3.18 dem

Projsctio

Dale: 30.AP

T Tester:Jojo zhou

29:17

5470-5725MHz

802.11a_5500MHz

ProjectNo.

Dat

12230 Zhou

802.11a 5580MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att a0ds  SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
@ 1Pk Max (@ 1Pk Max
MIL1] .46 dBm| CEE] 2.62 dBm
; 5.5041750 GHz ; 5.5841750 GHZ|
20 OccBw 16.600000000 MHz 20 Occ Bw 16.650000000 MHzZ|
10d o 10d T
od P £ PO o . aransfeln
-10d 7’ K\\ 104 f
20d 20d
30d 0d »
> ] hJ
e L ™ L
-4 B
sod sod
60 d &0 d
CF 5.5 GHz 1000 pts Span 50.0 MHz CF 5.58 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function | Function Result |
MI T 5.504175 GHz 2.46 dem [ T 5.584175 GHz 2.82 dém
T1 ) 5491625 GHz -5.75 dBm Occ Bw 16.6 MHz T1 1 5571625 GHz -5.97 dém Oce Bw 16,65 MHz
T2 py 5.508225 GHz -3.84 dBm T2 1 5.588275 GHz -4.71 dem
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Projsctio. 1250,

Dale: 30.AP

4239E-RF Tester:Joje Shou
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11a_5700MHz

802.11a_5720MHz

pectrum pectrum
Ref Level 30.50 dém Offset 10.50 dB e RBW 200 kHz Ref Level 30.50 dBm Offset 10.50 d& @ RBW 200 kHz
|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 2.05 dBm| Mi[1] 0.79 dBm
d 5.7041750 GHz| d 5.7241750 GHZ|
20 Occ Bw 16.650000000 MHz]| 20 Occ Bw 16.600000000 MHz|
10 d o 10 d
gk M1
0 di 7\% sk, o R{ 0 di bew s ’W”“\(
-10 d \ -10 \
-20 d -20
Fu
-30d ot . -30 df
N s "y
"
P PO I [P WA LAV
-50 d -50 d
-60 d -60
CF 5.7 GHz 1000 pts Span 50.0 MHz CF 5.72 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.704175 GHz 2.0 dbm M1 1 5.724175 GHz 0.73 dbm
T1 1 5.691575 GHz -6.53 dBm Occ Bw 16.65 MHz T1 1 5.711625 GHz -6.91 dBm Occ Bw 16.6 MHz
T2 1 5.708225 GHz .03 dBm T2 1 5728225 GHz -5.19 dém

ProjectNo.:

Date: 30.2P2.

802.11n20_5500MHz

Zhou

802.11n20_5580MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
(@ 1Pk Max (@ 1Pk Max
MIL1] 1.68 dBm CEE] 1.85 dBm
; 5.4966250 GHz ; 5.5766750 GHZ|
20 OccBw 17.750000000 MHz 20 Occ Bw 17.750000000 MHzZ|
10d 10d
M1 ML
Y
od fw = o - X
04 o f
20d MJ/N 20d
= LA g =0 AT
o
0 can PP b
sod sod
60 d &0 d
CF 5.5 GHz 1000 pts Span 50.0 MHz CF 5.58 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function__| Function Result |
MI T 5.496625 GHz 1.68 dbm [ T 5.576675 GHz 1.85 dBm
T1 ) 5491125 GHz -5.89 dBm Occ Bw 17,75 MHz T1 1 5571125 GHz -6.06 dBm Oce Bw 17,75 MHz
T2 p 5.508875 GHz -6.09 dem T2 1 5.588875 GHz -5.78 dem

Projsctio

Dale: 30.AP

ester:Jojo zhou

802.11n20_5700MHz

ProjectNo.

Dat

R.2025

14:4

12230 Zhou

802.11n20_5720MHz

Ref Level 30.50 dém Offset 10.50 dB e RBW 200 kHz Ref Level 30.50 dBm  Offset 10.50 d& @ RBW 200 kHz
|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 0.88 dBm| Mi[1] 0.13 dBm
d 5.6966250 GHz| d 5.7167250 GHZ|
20 Occ Bw 17.700000000 MHz]| 20 Occ Bw 17.700000000 MHz|
10 d 10 d
M1 M1
0 d Y 0 d ¥y
7” v W T‘f e Y,
-10 d \ -10 / \
-20 d -20
-30 df -30 df
s 7 - LAY Tl Mot
PR P | 4ot o
-50 d -50 d
-60 d -60
CF 5.7 GHz 1000 pts Span 50.0 MHz CF 5.72 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.696625 GHz 0.68 dbm M1 1 5.716725 GHz 0.13 dbm
T1 1 5.691125 GHz -6.71 dBm Occ Bw 17.7 MHz T1 1 5.711125 GHz -7.51 dBm Occ Bw 17.7 MHz
T2 1 5.708825 GHz 36 dBrm T2 1 5720825 GHz -6.02 dBm

Date: 30.2P2.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

802.11n40_5510MHz

Ref Level 30,50 dem Offset 10.50 dB @ RBW 500 kHz

802.11n40 5550MHz

pectrum

Ref Level 30.50 dém  Offset 10.50 d& @ RBW 500 kHz

o At a0de SWT 1ms @ VBW 2MHz Mode Sweep o At SwT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
(@ 1Pk Max (@ 1Pk Max
M1 3.67 dBm] CETEY] 3.02 dBm
5.5167500 GHz 5.5568500 GHZ|
20d Oce B 35.900000000 MHz| 2od Occ Bw 35.900000000 MHz
10d T 0d Y
o T, st | prsand LIE 0 1, g | st

-10 df ]

J \

30 di Al Moty Y 30 di TN At
et LK YT A
Ui i
-50 d -50 d
-60 d -60
CF 5.51 GHz 1000 pts Span 100.0 MHz CF 5.55 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.51675 GHz 3.67 dbm M1 1 5,55685 GHz 3.02 dbm
T1 1 5.49215 GHz -2.18 dBm Occ Bw 35.9 MHz T1 1 5.53215 GHz -2.26 dBm Occ Bw 35.9 MHz
T2 1 5.52805 GHz .97 dBm T2 1 5.56805 GHz -3.19 dém

ProjectNo.:

Date: 30.2P2.

802.11n40_5670MHz

Zhou

802.11n40_5710MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 500 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 500 kHz
lo Att 30de SWT 1ms @ VBW 2MHz Mode Sweep lo Att a0ds  SWT 1ms ® VBW 2MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
(@ 1Pk Max (@ 1Pk Max
MIL1] 3.10 dBm| CEE] 2.17 dBm
; 5.6767500 GHz ; 5.7025500 GHZ|
20 OccBw 35.800000000 MHz| 20 Occ Bw 35.800000000 MHz
10d = 10d o
Tl ot A is] P SR pe .
od o -
I i 3
s / s / \\
20d 20d
a0d T e T =0 T
e puvs el Phiiriocd
o i)
sod sod
60 d &0 d
CF 5.67 GHz 1000 pts Span 100.0 MHz CF5.71GHz 1000 pts Span 100.0 MHz
Mmarker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function__| Function Result |
MI T 5.67675 Ghz 3.10 dem [ T 5.70255 GHz 2.17 dem
T1 ) 565215 GHz -2.24 dBm Occ Bw 35.8 MHz T1 1 569215 GHz -3.12 dém Oce Bw 35.8 MHz
T2 p 5.68795 GHz -2.51 dem T2 1 5.72795 GHz -4.09 dem

Projsctio ester:Jojo zhou

Dale: 30.AP

5725-5850MHz

802.11a_5745MHz

ProjectNo.

239E-FF Teo

12230 Zhou

Dat

R.2025 14:57:51

802.11a 5785MHz

Spectrum 2 Spectrum o
Ref Level 30.50 dem _ Offset 10.50 dB & RBW 200 kHz Ref Level 30.50 dem _ Offset 10.50 d& & RBW 200 kHz
lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att a0ds  SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
@ 1Pk Max (@ 1Pk Max
MIL1] 5.58 dBm| CEE] 327 dBm
; 5.7498250 GHz ; 5.7897750 GHZ|
20 OccBw 19.950000000 MHz 20 Occ Bw 18.200000000 MHzZ|
10d 10d -
od proveptommpnesilp s, o Al | ]
) J \ ) o/
-10 o -10 -
20 di PALY 20 di i .
i |
40 d -40
sod sod
60 d &0 d
CF 5.745 GHz 1000 pts Span 50.0 MHz CF 5.785 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function | Function Result |
MI T 5.749825 GHz 5.58 dem [ T 5.783775 GHz .27 dem
T1 ) 5735025 GHz -13.60 dBm Occ Bw 19,95 MHz T1 1 5776025 GHz -12.39 dem Oce Bw 18.2 Mz
T2 py 5.754975 GHz -13.76 dBm T2 1 5.794225 GHz -14.48 dBm

1 J

4239E-RF Tester:Joje Shou

Projsctio. 1250,

Dale: 30.AP
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502554239E-RF-00C

pectrum

802.11a_5825MHz

Ref Level 30,50 dém

Offset 10.50 db @ RBW 200 kHz

pectrum

802.11n20_5745MHz

Ref Level 30,50 dém

Offset 10.50 dB @ RBW 300 kHz

|& Att 30dB  SWT 1ms & VBW 1 MHz Mode Sweep |» Att SWT 1ms & VBW 1MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 4.25 dBm| Mi[1] 7.30 dBm
d 5.8298250 GHz| d 5.7401750 GHZ|
20 Occ Bw 18.800000000 MHz]| 20 Occ Bw 22.950000000 MHz|
10 di - 10 d 1
- o \ et
o J/JW tons wos i, \ a J/’MM \
T2
-10 df - -10 w
20 di L 1 g j\fﬂ“" . o
A M\V\»
_a0 e [ 30 di
-40d -40d
-50 d -50 d
-60 d -60
CF 5.825 GHz 1000 pts Span 50.0 MHz CF 5.745 GHz 1000 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
M1 1 5.620825 GHz 4.25 dbm M1 1 5.740175 GHz 7.30 dbm
T1 1 5.816125 GHz -11.87 dBm Occ Bw 18.8 MHz T1 1 5.733675 GHz -13.40 dBm Occ Bw 22.95 MHz
T2 1 5.834925 GHz -15.75 dBm T2 1 5756625 GHz -12.38 dBm

ProjectNo.:

Date: 30.2P2.

Spectrum

802.11n20_5785MHz
(=)

Ref Level 30.50 dém

Offset 10.50 dB @ RBW 200 kHz

Spectrum

Zhou

802.11n20_5825MHz
(=)

Ref Level 30.50 dém

Offset 10.50 dB @ RBW 300 kHz

lo Att 30de SWT 1ms @ VBW 1MHz Mode Sweep lo Att SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000 SGL Count 100071000
(@ 1Pk Max (@ 1Pk Max
MIL1] 3.92 dBm| CEE] 5.76 dBm
; 5.7891750 GHz ; 5.8257750 GHZ|
20 OccBw 19.950000000 MHz 20 Occ Bw 22.000000000 MHz
10d — 10d -
o DY e, A N . - i
\ i/ )
104 L 104 2
v ’ |
o0 d n S— 20 4 o A,
~ " gl
40 d -40
sod sod
60 d &0 d
CF 5.785 GHz 1000 pts Span 50.0 MHz CF 5.825 GHz 1000 pts Span 50.0 MHz
Mmarker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | y-value |__Function__| Function Result |
MI T 5.789175 GHz 3.92 dem [ T 5.825775 GHz 5.78 dem
T1 ) 5775125 GHz -13.88 dbm Occ Bw 19,95 MHz T1 1 5814875 GHz -10.58 dém Oce Bw 22,0 MHz
T2 p 5.795075 GHz -14.68 dBm T2 1 5.836875 GHz -13.90 dBm

Projsctio

Date:

30.2B

zhou

802.11n40_5755MHz

Ref Level 30,50 dém

Offset 10.50 dB @ RBW 500 kHz

ProjectNo.

Dat

E-EF Teo

12230 Zhou

802.11n40 5795MHz

Ref Level 30,50 dém
Att

Offset 10.50 dB @ RBW 500 kHz

|& Att SWT 1ms & VBW 2 MHz Mode Sweep | SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 6.59 dBm| Mi[1] 5.22 dBm
d 5.7475500 GHz| d 5.7875500 GHZ|
20 Occ Bw 43.300000000 MHz| 20 Occ Bw 37.700000000 MHz|
104 11 10 d
Sl | R
oy
o H o i m\\ v &
-10 d - WM -10 i
o . s
204 A, Mo, 20 L
B W
30 di gt N
-40 df -40 di
-50 d -50 d
-60 d -60
CF 5.755 GHz 1000 pts Span 100.0 MHz CF 5.795 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result Type | Ref | Trc | X-value | Y-value | _Function Function Result
ML T 5.74755 GHz 6.59 dbm M1 1 5.78755 GHz 5.22 dbm
T1 1 5.73235 GHz -14.14 dBm Occ Bw 43.3 MHz T1 1 5.77645 GHz -7.67 dBm Occ Bw 37.7 MHz
T2 1 5.77565 GHz -14.34 dBm T2 1 5.81415 GHz -14.73 dBm
= oster:daje Zhe Zhou
Date: 3C.APR. 15:53:14
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